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1. Introduction

1.1 Purpose of the document

The purpose of this document is to guide NCAs who do not have a fully established web system,
into developing a useful and accessible platform for presenting safety information. The important
considerations in developing a web platform are discussed, and case studies are reported for
NCAs to reference. For MSs with more established systems, this document also provides some
guidance on how these systems might be optimised going forward.

1.2 Definitions and abbreviations

ADR Adverse Drug Reaction

DCP Decentralised Procedure

DHPC Direct Healthcare Professional communication
EU European Union

EPAR European Public Assessment Report

GVP Good Vigilance Practice

HCP Healthcare Professional

HMA Heads of Medicines Agencies (EU NCA Network)
MA Market Authorisation

MAH Market Authorisation Holder

MOP Member of the Public

MRP Mutual Recognition Procedure

MS Member State(s)

NCA National Competent Authority

PhV Pharmacovigilance

PIL Patient Information Leaflet

SCOPE Strengthening Collaboration for Operating Pharmacovigilance in Europe
SmPC Summary Product Characteristics

SOP Standard Operating Procedure

WP Work Package
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1.3 Attachments
Annex 1 NCA Survey on web portals
Annex 2 Sources of advice
Annex 3 Examples of user testing cases
Annex 4 Examples of communication strategies

1.4 The role of the internet

The internet is an integral part of everyday life, and has changed the way patients and doctors
obtain health information (1). A study in 2013 reported that 72% of internet users claimed they
search online for health information and 24% of internet users look for information about drug
safety or recalls (2, 3). The methods of presenting data to either healthcare professionals (HCPs),
patients or industry are vital in relaying accurate and reliable information. Good Vigilance Practice
(GVP) Module XV highlights the importance of websites in Pharmacovigilance (PhV) risk commu-
nication, stressing the need for information to be accessible to all stakeholders (4). Module XV
also emphasises the importance of utilising emerging communication avenues, and of maintain-
ing consistency across all channels of communication, for example, when using multiple web
tools.

This document presents case studies of how NCAs present their national PhV information;
providing both examples of good practice and examples where NCAs have gone ‘above and
beyond’ in their methods. Concepts like ‘awareness’ and ‘user testing’ are discussed to provide
basic building blocks on which NCAs might optimise and develop their web communication,
considering future platforms.

There are a plethora of factors that regulators need to consider when creating web content, from
knowing their audience, to understanding how technology is evolving. A few considerations are
highlighted below, and discussed in more strategic detail in Section 4.

1.5 Knowing your audience

Knowing the target audience and users of NCA websites allows content to be tailored to meet
their needs. Main audiences can be further explored by carrying out surveys and interviews
(online, on the phone or face-to-face, where possible).
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As per the survey on this topic (WP6 — Web-portals) (Annex 7.1), most MSs feel their website is
more relevant to industry stakeholders, less to HCPs and least to patients. However, when NCAs
are prioritising the presentation of information, it is primarily information related to HCPs and
patients that is of most importance. Regulators must think about their audience, and how pa-
tients, HCPs and industry typically access safety data through their websites — for example, do
they exclusively use search functions to find information or are they happy to navigate through
each subpage? If Summary of Product Characteristics (SmPCs) and Patient Information Leaflets
(PILs) are the most commonly accessed safety information, are these most readily available to
users? If patients are more likely to use a neighbouring site, consider why this is and whether
data can be shared or adapted.

To make a website clear, helpful and easy-to-use, it should be structured around the needs of
the website users. User testing is a way of finding out the needs of your main audiences. User
testing can be done by conducting surveys and interviews, and by monitoring user behaviour
(e.g. using Google Analytics).

1.6 Technical considerations

The presentation of safety information on websites needs to take into account users accessing
safety data through tablets, social media and apps, which is becoming more common. With this
in mind, NCAs should consider incorporating Responsive Web Design (RWD) into their digital
strategies, possibly having multiple digital strategies for multiple digital platforms, ideally within
a single overarching strategy document. A website using RWD automatically adapts the layout
to match the users’ viewing environment, allowing the same content to be viewed across multiple
platforms. For example, there are many factors that need to be considered when accessing NCA
websites through tablet devices, namely: resolution differences and the ability to navigate
through touch.

The use of social media can be a powerful tool in dissemination of information, however, there
are many considerations that regulators encounter when creating a profile. In fact over half of
MSs do not currently have a strategy in place for the use of social media. Providing enough
resources to maintain a good reputation and operation of a high-level Twitter feed can be bur-
densome. However, the benefits of using social media are significant, namely allowing the dis-
semination of information widely and rapidly, through multiple channels. Using social media can
also increase NCA web traffic by directing readers to agency webpages.

The development of media apps is an even greater task for NCAs. An example of the complexity
involved is demonstrated by the WEB-RADR project, which created an app for adverse drug
reaction (ADR) reporting (8). This app not only allows reporting of ADRs to an agency, but also
allows users to view statistics on ADR reports and to keep up-to-date with the latest medicines
news articles.
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A final consideration for regulators is their national requirements: some have to integrate into
government or parent organisation web systems, which may limit their freedom to decide how to
present safety information.

From WP6 — Web-portals, Q18, only 42% of NCAs have a dedicated ‘digital strategy’, and most
cover the development of mobile browsing and involvement in social media. 72% of MSs have
future plans to optimise their websites by use of mobile versions, use of a mobile app/social
media, and improving the website layout.

1.7 Resource considerations

A significant consideration for web development within NCAs is the available resources, in terms
of both finance and staffing. Generally, good maintenance of complex platforms would require a
dedicated web team, together with input from communications and PhV teams.

The more technical NCAs wish to be with their web-based communications, the bigger the hu-
man resource and financial impact. For example, sending out email alerts to inform users of up-
dates to the website requires frequent input over a sustained period of time (i.e. maintaining a
mailing list and preparing the email alerts). As such, regulators have to balance what is useful
versus what is achievable, prioritising and in some cases creating long-term targets, which could
mean utilising available resources over a longer time frame.

In addition to identifying resources to create and maintain web communications, NCAs should
also consider developing quality control steps and creating auditable measures. This could be
as simple as monitoring the number of web views, all the way through to user surveys and mon-
itoring of incoming queries. This can feed into a ‘lessons learnt’ type strategy.

1.8 Legal requirements

Not only do NCAs have to make their safety information highly useable and accessible, they also
have to comply with EU and national legal requirements. The development of NCA communica-
tions weighs up these legal requirements versus what users access through NCA websites, and
prioritises accordingly. Regulators also have to consider the legal regulations of their users, for
example industry and HCPs have their own rules to follow, which can rely heavily on the infor-
mation available to them through the regulators.

Below are the legal requirements for MSs to present PhV information in a web-based format as
defined in Directive 2010/84/EU, amending Directive 2001/83/EC (9). Attention should be given
to Article 102 and Article 106 within this Directive, both of which are discussed in more detail in
Section 2.
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Article 102 specifies that MSs shall:

‘ensure that the public is given important information on PhV concems relating to the use
of a medicinal product in a timely manner’ [...]

Article 106 sets out minimum requirements for information that:
‘the Member States shall make publically available’ [...]
GVP Modules also provide some background information into web-based risk communication:

XV.B.5.4. A website is a key tool for members of the public (including patients and
healthcare professionals) actively searching the internet for specific information on medic-
inal products. Competent authorities as well as marketing authorisation holders should en-
sure that important safety information published on websites under their control is easily
accessible and understandable by the public. Information on websites should be kept up-
to-date, with any information that is out-of-date marked as such or removed. The legislation
on pharmacovigilance foresees the creation of an EU medicines web portal which will con-
tain information on all medicines authorised in the EU [Article 26 of Regulation (EU) No
1235/2010]. This web portal will become a key tool for communicating up-to-date safety
information to EU citizens and will contain information in all EU official languages. Each
Member State shall set up and maintain a national medicines web-portal which shall be
linked to the EU medicines web-portal. [DIR Art 106a]. Until the web portal is fully estab-
lished and into operation, the Agency’s website will be acting as an interim platform to
convey this important up-to-date safety information.

The mention of ‘web-portals’ in this GVP module has been a source of confusion to MSs,
specifically debating the differences between a web-portal and a website. The idea is for each
agency to have its own website, which ‘portals’ to a European Medicines Agency (EMA) central
website. This encourages the EMA to act as a regulatory hub, where the ‘EU medicines portal’ is
planned to house safety information on all EU-regulated medicines, central and national. A link
to each NCA website currently exists in a contact list on the EMA website, but the EMA will
develop a more functional and directed linkage to specific areas on agency websites (10). For
now, the focus for NCAs is on making their own website as user-friendly and informative as
possible.

There is more clarification needed on what exactly this means for NCAs, however, the overarch-
ing statements in the GVP modules is that web-based safety information is vital, and should be
maintained well by all NCAs and the EMA.
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2 Compliance with minimum requirements

The 2010 PhV legislation states that all MSs should present a minimum amount of PhV infor-
mation on their website to maintain transparency, accessibility and to make the reporting of ADRs
as efficient as possible.

2.1 EU Directive 2010/84/EU
Article 102(b)

Facilitate patient reporting through the provision of alternative reporting formats in addition
to web-based formats

Article 102(d)

Ensure that the public is given important information on pharmacovigilance concerns relat-
ing to the use of a medicinal product in a timely manner through publication on the web-
portal and through other means of publically available information as necessary.

Article 106

Each Member State shall set-up and maintain a national medicines web-portal which
shall be linked to the European medicines web-portal established in accordance with Article
26 of Regulation (EC) No 726/2004. By means of the national medicines web-portals, the
Member States shall make publically available at least the following:

(a) Public assessment reports, together with a summary thereof;
(b) Summaries of product characteristics and package leaflets;

(c) Summaries of risk management plans for medicinal products authorised in accordance
with this Directive;

(d) The list of medicinal products referred to in Article 23 of Regulation (EC) No 726/2004;

a. The Agency shall, in collaboration with the Member States, set up, maintain and
make public a list of medicinal products that are subject to additional monitoring.

b. The list referred to in paragraph 1 shall include an electronic link to the product
information and to the summary of the risk management plan.

c. the Agency shall remove a medicinal product from the list five years after the
Union reference date referred to in Article 107¢(5) of Directive 2001/83/EC.

(e) Information on the different ways of reporting suspected adverse reactions to medici-
nal products to national competent authorities by healthcare professionals and pa-
tients, including the web-based structured forms referred to in Article 25 of Regulation
(EC) No 726/2004

10
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These Articles highlight the legal requirements for communicating PhV information: patients need
to be able to report through web-based methods, users need to have access to PhV-related
information in a timely manner, and each website should present the information listed in Articles
106(a) — (e) for each medicinal product, as required.

2.2 Good practice case studies

The SCOPE survey on web portals was created to gain insight into the current mechanisms used
by 25 EU NCAs to communicate safety information through their websites (Annex 7.1). This sur-
vey presented NCAs with a mixture of multiple choice and free-text questions covering a broad
spectrum of topics including: web content, audience, design and digital strategies.

In addition to this survey, NCAs were asked to review each other’s websites and provide com-
ments on the methods of communicating safety information. From these reviews, case studies
for good practice were drawn out and developed for presentation in this guidance document.
Some work from SCOPE on ADR reporting (WP4) is also referenced here, particularly surrounding
the use of reporting forms and of raising awareness to NCA activities. Collecting this data pro-
vided examples of good practice in PhV across Europe. The survey to HCPs (WP6 — Healthcare
Professional Survey: Medicines safety communications and their effectiveness ) also offered in-
sights into the communication of risk from a HCP point of view, and therefore provides useful
insights for this document.

Below are some key points drawn from both the SCOPE survey results and the feedback received
upon asking NCAs to review each other’s websites. Each recommendation is discussed in further
detail below, with snapshot examples taken from each NCA website (11).

Suggested recommendations

e Publishing RMP summaries together with other medicines information (e.g. SmPCs, PILs,
PARs) in an NCA’s medicines database may be the most accessible method of communi-
cating PhV information

e Regarding the publication of PILs and SmPCs, it is recommended that this information is
available to users through NCA websites irrespective of the authorisation process (na-
tional/central)

e Regarding ADR reporting information, it is important to consider the audience, e.g. educating
members of the public and HCPs about reporting can be two different things, particularly if
the NCA has separate reporting forms for each type of reporter

e Providing users with instructions on how to populate web forms can also be useful, as well
as making the web form as accessible as possible from the NCA webpage; consider a link
on the main page and a link within any PhV section

11
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e Regarding the timely publication of safety data, NCAs could consider publishing their data in
line with the responses of HCPs from the HCP survey conducted in their MS, and NCAs which
did not participate in the survey should continue to apply a prioritisation process, where
audience testing could help inform which safety communications should be updated more
regularly

e On the basis of legal requirements and the importance of new safety information, and not on
user preferences, SmPCs, PILs and safety announcements are the most important safety
communications to publish regularly when updates are made

2.2.1 Article 106: web content

From the survey data, most of the content required of the EU Directive is presented by MSs on
their websites; some MSs present this in one location, whilst others use external links. More
detailed discussion below explores each type of PhV communication and the methods by which
NCAs present this information on their websites.

Article 106 (a): Public Assessment Reports

A Public Assessment Report (PAR) is created for all medicines that have been granted or refused
market authorisation (MA). This provides public information on a medicine, including how it was
assessed. PARs are prepared during the application phase and subsequently updated to publi-
cise ongoing safety decisions made about authorised medicinal products. The EMA keeps an
up-to-date list of information relating to centrally authorised medicinal products, including PARs,
and also publish a public-friendly summary of PARs.

The target audience for safety PARs is primarily HCPs and others with a scientific interest and
background. This could be an important consideration when deciding whether PARs should be
published by all NCAs, as per the EU Directive. For example, if a MS has performed user testing
and determined that their PAR target audience do not visit the site to view PARs, then publishing
them may not be useful and may result in a negative impact on resources for NCAs.

Likewise, the content of the PAR may be deemed too detailed, even for HCPs. Structuring the
document in such a way as to allow readers to decide on the depth of research they would like
to do in relation to a medicinal product is most useful. Ultimately it will be the decision of each
NCA as to the publication of PARs to address this article of the Directive.

PARs are currently presented by 12 MSs (WP6 — Web-portals, Q9, Annex 7.1). As an example of
PAR publications, the Medicines and Healthcare Products Regulatory Agency (MHRA, UK) has a
link on their homepage which directs users to information surrounding the publication of PARs
for nationally authorised medicines, stating that the EMA/Heads of Medicines Agencies (HMA)
publish those coordinated by the EU regulatory network (Figure 1 below).

12
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MHRA

Requiating Medicines and Medical Devices

B

Public assessment reports

Section search The public assessment reports provided are compiled and edited in accordance with EC Directive 2004/27/EC

oy hoyssond o phidass In accordance with the directives. MHRA makes a sclentific assessment report called a public assessment report (PAR) available for new

el e v il licenses granted after 30 October 2005, Commercially or personally confidential information is remove
Sectios: MHRA holds data for medicines that are licensed at a national level. Some medicines are licensed as part of a European network coordinated

Search this section by the European Medicines Agency. Public assessment reports for these products can be found on the following websites.

Go « European Medicines Agency (EMA
— « Head of Medicines Agency

Archive:
Looking for a previously Product information included as an annex in the PARSs may not be the same as the product available on our medicine:
published document in this portal This is due to the date of publication of the UKP/
section?

all months v Safety public assessment reports

all years v Go. MHRA monitors the safety of all medicines and vaccines on the market in the UK

To keep healthcare professionals and the public informed about updated safety advice for medicines we produce post-icensing safety PARs

These PARs explain the regulatory decisions about the safety of a medicine made by MHRA and include clinical data and scientific
assessments

View the safety PARS

Email alerts
« Sign up to receive email alents for all public 3ssessment reports
Drug and device alerts « Sian up o receive email alerts for herbal public assessment reports only
Medicines & Healthcare ~ Drug Safety Update ‘This page lists the latest 50 public assessment reports that have been published. If you are looking for a specific report please use the
products Report a problem with amedicine or medical device search on the left : !
Regulatory Agency Blood regulation and safety

Marketing authorisations and licensing guidance Latest 50 public assessment reports

Patient information leaflets and summaries of product

characteristics 27 Oct 2015 | W stan Vaginal apsules (progesterone) - P| i | (3629Kb)
Drug Analysis Prints (DAPs)

] Public assessment reports 23 Oct 2015 | Sirdupla 25 microgram/125 microgram per metered dose pressurised inhalation, suspension and Sirdupla 25
Medical devices regulation and safety 1230 st vl s, L L

002/DC 825KD)
Contact MHRA .

Figure 1. Screenshot from the Medicines and Healthcare Products Regulatory Agency (MHRA,
UK) website showing (A) The main MHRA webpage with links to specific safety information and
(B) the webpage dedicated to PARs. Medicines and Healthcare Products Regulatory Agency —
PARs

Article 106 (b): Summaries of Product Characteristics and Patient Information Leaflets

SmPCs are the basis of information for HCPs, describing the medicinal product’s properties and
how the medicine should be used to be safe and efficacious. This information is updated through-
out the lifecycle of the medicine. The main target audience for SmPCs are HCPs, and therefore
the format of this information should be considered to make it as accessible for HCPs as possi-
ble. The primary time for HCPs to access this information is during prescribing; therefore inte-
grating SmPCs into prescribing systems could increase the usefulness of this document.

The Norwegian Medicines Agency (NOMA) implemented this by converting the SmPCs into xml
format to allow integration into prescribing systems. Producing SmPCs/PILs in such a format
also allows easier searchability using tools like eMC (electronic Medicines Compendium), which
allows users to search by document ‘section’ and ‘drug name’ (12). Unfortunately NOMA found
this working process (converting from word to xml format) to be resource-intensive and it could
not be maintained.

13
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In order to make this information more accessible, it may be useful to start requesting initial
submissions of SmPCs in a structured data format that can easily be presented in different infor-
mation channels specifically tailored to the different needs and preferences of HCPs (and pa-
tients). NCAs could perform user testing (Section 4) to identify whether integration into prescrib-
ing systems could be a better way to present this type of information, or indeed whether present-
ing SmPCs on both their national website and through prescribing systems would optimise use-
fulness, taking into consideration the resources required. If SmPCs remain in pdf format, they
need to be indexed with a table of contents, with embedded links to document sections, in order
to be user-friendly.

The Patient Information Leaflet (PIL) is created based on the SmPC, primarily focuses on the safe
use of the medicine and is most often discussed with patients during medicinal prescription or
dispensing. The PIL is found in a hard copy format, as part of the medicinal packaging, which is
useful as a reference when starting new medication or for review of the section on adverse reac-
tions.

To access this information outside of a prescription context patients can use NCA websites,
where the format is primarily a pdf version of the hard copy leaflet. As with SmPCs, NOMA have
proposed having PILs in a different, more structured data format, labelling them as patient infor-
mation (PI), and not specifically presenting them as a leaflet. This could allow the inclusion of
links to other relevant sources of information, for example, safety information from RMPs. How-
ever, this would be dependent on user testing in MSs, and whether the PIL is already fit-for-
purpose, or whether there are other avenues besides the NCA website where patients might wish
to access this information, requiring a different format.

Regarding publication of SmPCs and PILs on NCA websites, all 25 MSs surveyed stated that
information on both are currently presented on their agency website and/or as links to the EMA
website (WP6 — Web-portals, Q9, Annex 7.1). Post-survey evaluation of NCA websites showed
that some NCAs present this information on their own website for nationally authorised medicines
(Figure 2 below), and provide links to this information on the EMA website for centralised medi-
cines. When linking to the EMA website, it is most efficient for NCAs to route users straight to
the medicine in question, whether this is a direct link to a pdf on the EMA website, or linking to
the medicines page on the EMA site and manually navigating to SmPCs/PILs from there. The
latter is less demanding on IT systems, as the link provided will always stay the same, even if
SmPCs/PILs for a medicine are themselves updated. Some NCAs route users to the EMA search
function and not directly to the medicines information on the EMA website, and some do not
include centrally authorised medicines in their databases at all. Collectively this is hindered by
the IT limitations of MSs and the EMA.

14



SCOPE Work Package 6 Q SCOPE

Good Practice Guide — Web-based Safety Information

A

Product listings were last updated on 1/05/2016 Order by: | Trade Name (a to z) ¥
Trade Name Licence Number & Holder Docum
ents .
Links to
MICTAI ® PAI077/061002 SPCPIL
AL Authorised 05111990 documents
= GlaxoSmithKline (Ireland) Limited
3 Compare
LAMICTAL ® PPAD4G5/092/005 SPCPIL
 Milligram Dispersable Tabiet :(‘“OMM";:S{;L‘S?:;U’
J Compare
Package leaflet: Information for the User
B . 4o C Lamictal 25 mg tablets
Summary of Product Characteristics Lamictal 30 mg tablets
Lamictal 100 mg tablets
1 NAME OF THE MEDICINAL PRODUCT Lamictal 200 mg tablets
Lamictal 50 mg tablets. lamotrigine
2 QUALITATIVE AND QUANTITATIVE COMPOSITION Read all of this leaflet carefully before you start taking this medicine because it contains important
information for you.
Each Lamictal 50 mg tablet contains 50 mg lamotrigine. - Keep this leaflet. You may need to read it again.
Excipient: Each tablet contains 46.9 mg lactose. - Ifyouhave any further questions, ask your doctor or pharmacist.
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if
For the full list of excipients, see section 6.1 their signs of illness are the same as yours.
- If you get any of the side effects, talk to your doctor or pharmacist. This includes any possible side
3 PHARMACEUTICAL FORM effects not listed in this leaflet. See section 4
Tablet. What is in this leaflet
‘What Lamictal is and what it is used for
Pale, b i super-elliptical tablets of 7.4 mm marked “GSEE!” on one side and *50" on the What you need to know before you take Lamictal

How to take Lamictal

Possible side effects

How to store Lamictal

Contents of the pack and other information

other.

E IO N

Figure 2. Screenshot from the Health Products Regulatory Authority (HPRA, Ireland) webpage
showing links via embedded pdf documents (A) to the SmPC (B) and PIL (C) information for the
nationally authorised drug Lamictal. Health Products Regulatory Authority — find a medicine

As an example of a different approach, the UK has a stand-alone subpage dedicated to SmPCs
and PILs, and therefore does not require an initial search to access this type of medicines infor-
mation (Figure 3 below).

15
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Worldwide How government works Get involved
Policies Publications Consultations Statistics Announcements

& Drug and device alerts

Medicines & Healthcare ~DrugSafety Update

products Report a problem with a medicine or medical device
Regulatory Agency Blood regulation and safety

Marketing authorisations and licensing guidance
Patient information leaflets and summaries of product

P> Characteristics

Drug Analysis Prints (DAPs)

Public assessmentreports

Medical devices regulation and safety
Contact MHRA

B Medicines Information: SPC & PILs

Search SPC and PiLs
_ Every medicine pack includes a patient information leaflet (PIL), which provides information on using the *Yellowcard
medicine safely. PILs are based on the Summaries of Product Characteristics (SPCs) which are a
E";"t‘ product or active description of a medicinal product's properties and the conditions attached to its use
substance:
This information is arranged in an A-Z list by active substance. You can also use the search box on the left Repo
to find a medicine by generic name or brand name: rt a side

[Search| This is the most up-to-date information for a medicine according to its licence history. PILS can be effect wlth a
updated several times through the product’s lifecycle, so the PIL found with products when purchased or medicine or
dispensed could be different

medical device
2o MHRA holds data for medicines that are licensed at national level. Some medicines are licensed centrally
Help viewing PDFs: by the European Medicines Agency (EMA). For product information on these medicines, please consuit & — A
the European Medicines Agency (external link) gov.uk'y
» Help viewing PDF files
» Dowinload Acrobat Reader for Product information for cancelled marketing authorisations will stay on the website for a year after they are cancelled. Market authorisation
free holders have 6 months to exhaust stocks after they cancel their product so the PILs will still be available during this period, with an extra 6
» Adobe text conversion tools months for patients who still have the product in their cupboards

If you have any questions or comments on this list of product information, please contact our Customer Services Team

List of active substances

ABCDEFGHIJKLMNOPQRSTUVWXYZ09
Aa-Ad Ae-Ah Ai-Al Am-Ap Ag-Au Av-Az

Figure 3. Screenshot from the Medicines and Healthcare Products Regulatory Agency (MHRA,
UK) homepage showing the link to SmPCs and PILs (A), and the dedicated subpage for this
information (B). Medicines and Health Products Regulatory Agency — SmPCs and PILs

These examples from the MHRA and from the HPRA show two different ways of presenting
SmPCs and PILs on NCA websites. The first accesses SmPCs and PILs through the NCA drug
database, first searching for a medicine then opening links to the information of interest. The
latter has a separate section on the website dedicated to SmPCs and PILs only, where the med-
icine search is performed after users have decided on the information they wish to access. The
former method has the benefit of not requiring any pre-knowledge about the type of information
required by the user, with the latter assuming that HCPs know to access SmPCs for their infor-
mation, and patients to access PILs for theirs.
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Article 106 (c): Risk Management Plan summaries

Risk Management Plan (RMP) summaries are found in part VI of the RMP and are split into 2 main
sections: the first uses tables to summarise the safety concerns, risk minimisation and PhV measures
for a medicine; the second summarises this information in more lay-friendly terms. The PhV Directive
states that RMP summaries, not RMPs, should be published on NCA websites. However, the RMP
summary does not currently exist as a separate document in most MSs, which complicates the pub-
lication of this information due to IT limitations and because it can be resource-intensive.

There is not currently a template in place for creating national RMP summaries as separate doc-
uments, although the EMA already creates RMP summaries after centralised procedures are
complete, meaning that a standard is in place to allow consistency. The template used by the
EMA is planned to be updated based on pilot testing. Allocating resources to allow extraction of
the RMP summary from the RMP, or creating a new RMP summary based on the RMP, is a
consideration for NCAs.

An additional consideration is where best to publish RMP summaries. The primary target audi-
ence for these summaries would be HCPs and members of the public (MOPs), although industry
and researchers may access this information as a wider interest. Publishing RMP summaries
together with other medicines information (e.g. SmPCs, PILs, PARs) in a drug database appears
to be the most accessible way to access PhV information. Ideally this database is part of the NCA
website, however, some NCAs may choose to publish this information on external databases, if
user testing has identified this as the most useful method.

9 MSs stated that RMP summaries are currently presented on their website (either directly on the
website, or through links to an external site) (WP6 — Web-portals, Q9, Annex 7.1). Some present the
entire RMP (or links to the entire RMP), where the summary is a section within the RMP document.

Hungary (OGYEI) specifically request RMP summaries from Market Authorisation Holders
(MAHSs), providing instructions for submission on their website:

“Marketing authorization holders are reminded that a summary of the RMP will be published
on the national or the European medicines web-portal. This requirement also applies to
existing medicinal products with an RMP. After the RMP gained acceptance during the
evaluation procedure, applicants shall submit the Hungarian summary of the RMP. The time
of submission must be before the end of the evaluation procedure. As for already existing
RMPs authorized via the national or MR/DC procedures where Hungary acted as RMS,
MAHSs are requested to submit a Hungarian summary thereof to the Institute by 31 Decem-
ber 2012 at latest. Regarding procedures where Hungary acted as a CMS, the schedule of
submission and content of the summary shall be agreed upon by the RMS, and a Hungarian
summary should be submitted thereafter. As for the summary of the RMP for centrally au-
thorized medicinal products, the guidance of the EMA shall be followed.

The summary of the RMP will follow the new format and content as set out in the Commis-
sion Implementing Regulation and as detailed in the relevant GVP module.”

17



SCOPE Work Package 6 O SCOPE

Good Practice Guide — Web-based Safety Information

The French National Agency for the Safety of Medicines and Health Products (ANSM) provides
RMP summaries through a separate section presenting life cycle information for products. ANSM
provides a list of nationally and centrally authorised medicines subject to RMPs, with the RMP
summary for each medicine available on the website (National Agency for Medicines and Health
Products Safety — Cervarix RMP).

The publication of RMP summaries is still very much under discussion across the EU. However,
NCAs could consider publishing this information either directly on their websites or through links
to national or central databases.

An overall consideration regarding the content required for compliance with the Directive should
decide whether all information is presented in a central location, i.e. through the NCA database
on medicinal products, alongside SmPCs, PILs, PARs etc. According to the Directive require-
ments (Article 106) the RMP summaries should be included in the NCAs’ websites, although the
EMA publishes the RMP summaries of centralised products. It would be easier for users if all of
the product information available is nationally located in the same place, and for centrally author-
ised medicinal products the NCA could use a link to the safety information on the EMA database.

Article 106 (d): Additional monitoring

Additional monitoring lists refer to medicines that are being monitored more closely by regulators,
and have a black triangle in their PIL and SmPC. This list presents medicines that contain a new
active substance not authorised pre-2011, all biological medicines authorised after January 2011,
medicines undergoing post-authorisation safety studies (PASS), and medicines given conditional
approval or authorised under specific circumstances.

For additional monitoring lists, 19 MSs have links to an external website and 13 MSs provide this
list on their NCA web-portal/website (WP6 — Web-portals, Q9, Annex 7.1). All 25 MSs present
this information in some form.

As a good example, France has a section on its website titled ‘Drug Surveillance’ that publishes
the list of medicines under additional monitoring in a table, describing whether the medicine is
marketed in France or not, the reason for it being on the list, and the MAH. Each medicine links
to the EMA to provide appropriate documentation.

Romania also have a clear section for additionally monitored medicines (Figure 4 below), pre-
senting an informative EMA video on what the black triangle means, as well as links to the EMA
list of black triangle medicines and links to associated GVP modules.
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Figure 4. Screenshot from the National Agency for Medicines and Medical Devices (ANM, Ro-

mania) webpage showing the subsection provided for additionally monitored medicines, as well
as the link to the EMA website and an educational video. National Agency for Medicines and

Medical Devices — Additional monitoring

Article 106 (e): Information on reporting ADRs

Increasing the information published about ADR reporting can both increase the number of re-
ports and increase the quality of reports. This information could cover how to populate an ADR
form, as well as inform reporters what happens once a report is submitted. There are various
different methods by which information can be presented; one of the most interactive is to pro-
duce a video. This could be a useful resource for giving an overview of what ADRs are and how
an ADR report can help improve public health. For example, the Irish Academy of Continuing
Medical Education (iaSME), has created a YouTube video summarising the process of occur-
rence and reporting of ADRs to the Health Products Regulatory Authority (HPRA) of Ireland (at
the time called the Irish Medicines Board (IMB), and highlights the outcomes when that ADR s,
and is not, reported (13). This type of video can be very useful in encouraging HCPs to report all
ADRs to their national agency, particularly if published on the NCA’s website, and overlaps with
the work being performed as part of SCOPE WP4 (ADR collection).
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In addition to this type of information, a step-by-step guide is also very useful when educating
reporters on how to populate reporting forms. Such presentation of information is discussed in
Section 2.2.2.

NCAs should not only make the material itself as understandable as possible, but also make
access to those materials as easy as possible with respect to navigating websites. A homepage
section highlighting ADR reporting would be an effective option, with educational information
presented once the user has routed to the ADR reporting subpage. It is important to consider the
audience, e.g. informing MOPs and HCPs about ADR reporting can be two very different things,
particularly if the NCA has separate reporting forms for each type of reporter.

All 25 of the surveyed MSs present this type of information on their websites, with 23 of these
presenting this information to industry, patients and to HCPs (WP6 — Web-portals, Q9, Annex
7.1). Having ADR reporting advice available through the NCA’s main webpage and through the
PhV-dedicated subpage may make reporting more accessible.

There are two main methods by which NCAs tailor reporting information for patients, HCPs and
industry. The first asks users to select their function on the website (i.e. report an ADR), and then
on following pages asks a user to identify themselves with a user group. From here, information
is tailored to that user group.

An example of this is taken from the Spanish Agency for Medicines and Medical Devices (AEMPS)
webpage, which directs from the homepage to ADR reporting forms and information (Figure 5A).
After clicking the homepage button for ADR reporting, the user is routed to an intermediary page
(Figure 5B) before routing to a page asking whether they are a HCP or a citizen, from which
information is tailored (Figure 6, page 22).
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Figure 5. (A) Screenshot from the Spanish Agency of Medicines and Medical Devices (AEMPS)
homepage highlighting the icon for reporting ADRs. Agency of Medicines and Medical Devices —
homepage (B) Intermediary website where users select their region, before going to a separate
page to identify their user type.
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Figure 6. Screenshot from the Spanish Agency of Medicines and Medical Devices (AEMPS)
webpage highlighting the information provided to HCPs for ADR reporting. Agency of Medicines
and Medical Devices — ADR reporting

The information presented by Spain is in an easy-to-follow Q&A format, with subheadings routing
users to more information on each topic and the full page downloadable as a pdf document.

The second method to allow information tailoring is for NCAs to ask users to first identify them-
selves at the homepage, and then for all the information that follows to be user-specific. An ex-
ample of this second method of directing users to ADR information is shown by the Malta Medi-
cines Authority in Figure 7, below. Here users are asked to identify themselves as patients, in-
dustry or HCPs before browsing begins.
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Figure 7. Screenshot from the Malta Medicines Authority webpage highlighting the ability to se-
lect user type. Medicines Authority — homepage

Regarding the content and presentation of ADR reporting information, the Norwegian Medicines
Agency (NOMA) is a good example of using a Q&A type format to break up the information,
particularly for patients. Importantly, NOMA provides infographics describing what happens once
a safety report is submitted by a patient (Figure 8 below). Details of user-specific safety infor-
mation are covered further in Section 3.
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What type of information should be given in the safety message?
Your message is anonymous, but you must nonetheless provide information about the
date of birth, initials, sex and county of residence. In addition, you will be asked to
describe your drug use, adverse event (s) and other relevant information. Very few
fields in the form must be filled in, but you increase the usefulness of your message by
filling in all relevant fields.

You should have the gaskets of your medicines in front of you when you fill out the
registration form.

What is done with the message?

Inquiry will be considered along with other messages in their efforts to make drug use
safer. If needed leaflet updated with new adverse information. Inquiry can also give us
new knowledge about how the side effects affect patients’ drug use and quality of life.

r 0 v
_ | 8 _
@ 9
L@ @ x
OPPDATERT
MELD SELV PANETT ANALYSE OG VURDERING INFORMASJON

You will not get personal feedback on your message, and NOMA will not be able to
contact you. If you later need to contact Medicines Agency in connection with your
message, you must refer to the message number in the receipt you receive in My
message box in Altinn by submission.

Can | save a copy of the message | have submitted?

A copy of your message are always stored in the My message box subfolder Filed in
Altinn. There is just you who have access to look at this copy.

Question?

Consult your doctor or pharmacist if you have questions about their own drug use.
NOMA can not comment on individual drug use.

General questions and feedback addressed to NOMA.

Figure 8. Screenshot from the Norwegian Medicines Agency (NOMA) webpage showing the in-
formation provided to patients on ADR reporting. Norwegian Medicines Agency — ADR infor-
mation for patients

2.2.2 Article 102(b): web-based patient reporting forms

Patient reporting of ADRs is important in monitoring the safety of marketed medicines, in addition
to spontaneous reporting by HCPs. Patient reporting can increase the speed with which a signal
is detected and should be considered as a complementary source for signal detection and not
an alternative to HCP reporting. Nevertheless, under-reporting is well documented throughout
Europe, and patient reporting helps to alleviate this.
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Regarding access to reporting forms, NCAs may have a separate website for reporting (e.g. the
Yellow Card website for UK reporting) or may have the reporting form integrated into their NCA
website (14). Patient reporting forms need to be highly accessible and intuitive to complete; drop-
down boxes and automatically populating fields are several methods that can be used to make
it easier for patients to provide accurate reports. Providing information in helping patients to pop-
ulate web-forms can also be useful. A good example of providing such information is demon-
strated by the Estonian State Agency of Medicines (Figure 9). Here Estonia describes the differ-
ent sections of the reporting form and provides helpful guidance on how to populate information.

Adverse reactions are 6 parts of the notification form.
1. Adverse notification of data Transmitter

We need your name and contact information so we can contact you if needed
additional information and feedback. Adverse Event a notification will be considered
to have been forwarded officially only if the communication is the correct name and
e-mail address.

2. The data on the drug user, who experienced side effects

You can report adverse drug reactions, if it has happened in your result, your child,
or anyone else (for example, the responsible person or guardian). Therefore, we
need information about the person who experienced an adverse reaction. Required
fields are as follows: the initials, sex, age. Adverse Drug information contained in
the patient's data will not be disclosed to third parties (except with the permission of
your doctor you if we need more information.) 3rd Data generated adverse reaction

(s)

Fill in as many fields as it enables the Agency of the side effects, and to better
assess the relationship between drug.

4. The details of the suspect product

Fill in as many fields as it enables the Agency of the side effects, and to better
assess the relationship between drug. Particularly important is the name of the drug
and the dose prescribed for you, as well as the use of the drug. Certain drugs (such
as vaccines and biological drugs) are also important to the batch number, which is
found on packaging

5. Data acquisition and doctor of medicine

Your doctor we needed additional information about your medical history (including
the results of research and analysis), which allows for better communication from
estimate and lets get medically approved a communication. Therefore, please fill out

tha Aastare nama and idantificatian af tha had:

Figure 9. Screenshot from the State Agency of Medicines (Ravimiamet, Estonia) displaying the
information provided to patients to aid in ADR reporting. State Agency of Medicines — ADR re-
porting information

Of the 25 surveyed, 23 MSs have an electronic system in place for patients to report ADRs
through their website, with 15 using downloadable forms that can be printed and sent to the NCA
(WP4 — Review of reporting forms, Q7). Also from this WP4 survey, 70% of NCAs design their
reporting forms in house, whilst 30% use professional web designers. Some of the recommen-
dations to come out of the survey highlighted the need to perform user testing studies for all
electronic reporting forms, not just patient forms.
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Looking at the structure of the reporting forms, Figure 10, below, highlights the progress func-
tionality provided by the Icelandic Medicines Agency (IMA) and the Malta Medicines Authority in
their patient web-form, allowing ADR reporters to track the advancement of their submission.

w — | EDEDETIET
Lyfjastofnun R
Icelandic Medicines Agency
@ Patient Initials
— ADRs - health workers
n notifier @ Contact Email *
Name (Optional)
Job ¥
@ Company

business

Phone
Email

If the address is filled in then the confirmation mail sent by the Agency when the notice has been received ® Gender

Male
Female

ines can contact

& Age

Figure 10. Screenshots of Icelandic Medicines Agency (A) and Malta Medicines Authority (B)
patient e-forms, highlighting the step-by-step description so that patients can measure their pro-
gress. (A) Icelandic Medicines Agency — ADR reporting web form (B) Medicines authority — ADR

reporting web form

Regarding the fields used in electronic reporting forms, mandatory fields used by NCAs include
patient and reporter demographics, the medicinal product(s) and adverse reaction details. Some
additional fields used included clinician details, medication errors and pregnancy information.
The validation of reporting fields is another aspect of electronic reporting. The HCP survey (WP6
— Healthcare professional survey: medicines safety communication and their effectiveness) col-
lected feedback from patients and consumers with respect to risk communication and safety
information, and explores this further.

SCOPE (WP4 - ADR collection) will be developing a generic form that MSs may utilise. The aim
is to initially develop the form in an E2B R2 format, with the functionality to develop it into an R3
format when required. Given that some NCAs do not yet have the background database to sup-
port electronic reporting, this will also be a consideration during the development of this core
reporting form, and NCAs may be able to utilise the Content Management System itself to extract
and compile the incoming data.
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2.2.3 Article 102(d): updating safety information

As per the EU Directive, information should be presented in a timely manner. Survey data showed
that there were significant variations in the frequency with which PhV information is updated
across European NCAs (WP6 - Web-portals, Q10, Annex 7.1). Some update key information, like
PILs, SmPCs and safety announcements, on a daily basis, others weekly or monthly.

From the survey conducted to HCPs (WP6 — Healthcare professional survey: medicines safety
communication and their effectiveness, Q19) information on how often they would like to receive
risk communications, and whether they would be open to receiving communications more than
once was collected. Therefore NCAs may consider publishing their data in line with the responses
of HCPs in their MS, and others continue to apply a prioritisation process, where audience testing
(Section 4) could help inform which safety information should be updated more regularly. On the
basis of importance, and not on user preferences, SmPCs, PlLs and safety announcements are
the most important communications to publish regularly, where updates are required. It should
be left to the NCA to assess their national preferences and identify how often PhV information
should be updated.

2.3 Additional considerations

2.3.1 Translating safety information

Although not part of the EU Directive, presenting national safety information in a common
language in addition to the MS’s national language(s) could facilitate European coordination,
particularly for industry users. Many of the NCA websites have an English-translated version that
users can display, and for those that do not, online translators work well enough to allow website
navigation.

However, for some NCAs, the English-translated webpage has a tailored structure, different to
that of the national website. Some agencies have direct links to PARs on their native site, but
lose this functionality for the English-translated site. This may be because the NCA site does not
publish centrally authorised medicines, and it is less likely that a non-national user would wish to
access PARs for a nationally licensed medicine. However, should the medicine be going through
a wider authorisation process, it may be beneficial for users to access English translations of
such documents. Whether documents are translated should be decided at a national level ac-
cording to user surveys and the usefulness of having English versions.
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2.3.2 Risk communications

Although not mentioned in the EU Directive, some NCAs present direct healthcare professional
communications (DHPCs) on their website, and in some MSs, like Croatia, the national legislation
requires the publication of this communication. These can be helpful to healthcare and pharma-
ceutical industry professionals. For example, publishing these on the NCA website can act as a
‘back-up’ for HCPs in case they do not receive the DHPCs sent to them in the post, or as a
repository in case the HCPs would like to consult them further. Figure 11 below shows Belgium’s
Federal Agency page for DHPCs.

G human use veterinary Public Information

Home » HumanDrugs » Drugs » Drugs » Pharmacovigilance » DHPCs - Direct Healthcare Professional C

v pharmaceuticals DHPCs - Direct Healthcare Professional
v phermacsuticals Communications
» orphan drugs The Direct Healthcare Professional Communication (DHPCs) are letters sentto
healthcare professionals by pharmaceutical companies, to inform them of
» homeopathic medicines potential risks arising during use of some drugs as well as measures or
recommendations to limit these risks. The purpose of this communication is to
» Drugs Herbal better inform health professionals to enhance job security through the proper
use of medicines. Before dissemination, firms must submit their project DHPCs
» Health Products to the competent authorities for approval

Procedure how to send the DHPCs: link .
Medical devices and their

* accessories These DHPCs spacifically for physicians and pharmacists. DHPCs
nevertheless being accessible to the public, we ask patients who have
» human biological material questions after reading this information to their doctor or pharmacist

» Blood and blood products

Locabiotal (fusafungine) : withdrawal of specialties using fusafungine for
b particular products nasal and oromucosal use (21 April 2016)

Zydelig (idelalisib) : restrictions on the use of Zydelig for the treatment of
chronic lymphocytic leukemia (CLL) and lymphoma
follicular (LF) relapsed on the basis of new clinical trial results (March 23 2016)

» Raw materials

» specially controlled substances
SGLT2 inhibitors : update of recommendations on the risk of diabetic

» gray area ketoacidosis during treatment with SGLT2 inhibuteurs - Invokana
(CANAGLIFLOZIN) Vokanamet (CANAGLIFLOZIN / metformin), Forxiga
(dapaglifiozin) Xigduo (dapaglifiozin / metformin), Jardiance (empaglifiozine)
Synjardy (empaglifiozine / metformin) (March 2016)

Viekirax (ombitasvir / paritaprevir / ritonavir) : Viekirax, with or without Exviera
(dasabuvir) is not recommended in patients with hepatic impairment Child-
Pugh stage B (4 January 2016)

Figure 11. Screenshot of a list of DHPCs published on the French website of Belgium’s Federal
Agency for medicines and healthcare products (translated using Google translate). Federal
Agency for medicines and healthcare products — DHPCs
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As another example, the Spanish agency presents risk communications together with safety in-
formation for medicinal products through CIMA, their medicines information centre. Below, Fig-
ure 12A shows a database search for CELLCEPT, with Figure 12B highlighting some of the risk
information presented alongside the SmPC, PIL and EPAR for this medicinal product.

A

La AEMPS | Medicamentos de uso humano Medicamentos veterinarios Productos sanitarios Cosméticos e higiene | Industria

Presentation | Search Application | Clinic description search | Prescription nomenclator | Medicines registry | Glossary

Start = Human medicines

) AEMPS Medicines Online Information Center - CIMA

Search result. Criterios: CELLCEPT Su'mm|
Administrative Data for Medicine Information. For accesing different presentantions details, click on the medicine's name.

4 rows, d|spby|ngal[

CELLCEFT | /5 m 20UV PARA SUSPONSION ORAL - NR. MCOTENOLATO 0 Rocke Regtration mamss o oudole
CELLCEDT, 250 mg. CAPSULAS - N.R.: 56005001 AKCOFENOUATO OF  foch Meglatraton’ i ey Ot G800
CELLCEPT 500 mg, COMPRIWIDCS - N R : 96005007 AICOFENOLAI0 DE R OCIe REpkUaUOn BT vt L ote  SBCO
R e A TR DA 0 B e 1O o T2 suthorized  Ldtopiiate 1% Q@ @O

< rows, displaying all.

Export to: fcsy  Klexel lum

B

» AEMPS Medicines Online Information Center - CIMA

CELLCEPT 1 g/ 5 ml powder for suspension ORAL View full medicine data

Associated Informative Notes
Type Note # Reference Subject Date
Security Note 09/2015 MUH (FV) 09/2015 anc e BIR BOR of ANEQUS 10/23/2015
Security Note 19/2014 MUH (FV) 19/2014 Mwwm 12/12/2014

Information on risk prevention (security information materials)
Material for healthcare professionals Materials patients
NOTICE OF PREGNANCY QUESTIONNAIRE NOTICE OF PREGNANCY QUESTIONNAIRE

FORM FOR NOTIFICATION OF PREGNANCY ~ GUIDE FOR PATIENTS
GUIDE FOR HEALTH PROFESSIONALS

Retu|

Figure 12. Screenshots of a database search for CELLCEPT on the Spanish agency website.
The top image (A) shows the results of the search, with the SmPC, PIL and EPAR all available for
the medicinal product (CIMA database search); the second image (B) shows the additional infor-
mation (i) presented for this medicine.
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This chapter has summarised the key requirements of the new PhV Directive, and has tried to
present the current European perspective with regards to presenting safety information. Case
studies allow those NCAs with less-developed web systems to see how they might improve the
dissemination of the required documents in the most accessible way. However, this section also
discussed current difficulties in publishing certain types of documents, and highlights the ongo-
ing EU-wide discussions on how best to fulfil the requirements of the Directive.
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3 Presenting safety information

This section showcases a selection of NCA websites that use a variety of methods to present
their PhV information. Examples include basic structuring of information, user-specific tailoring
of language and content, and increasing accessibility of information. At the beginning of each
section, there are listed some ‘hints and tips’ that NCAs may wish to adopt to optimise their
presentation of safety information.

3.1 Language style

Hints and tips N/

e Using plain language that can be easily understood by anyone, and defining -Q'
technical terms (e.g. using ‘hover-over’ definitions) 4 = N

o Maximising impact by clearly stating any actions that need to be taken (or not taken) and
addressing the reader in the second person

All website content should be written in plain language so that it can be easily understood by
everyone. Using plain language means using short sentences and clear, simple words that most
people (including non-specialists) will understand. It means avoiding technical terms if possible
and, if unavoidable, making sure that they are defined on first mention or with ‘hover-over’ defi-
nitions (see below). The Plain English Campaign website is a useful source for guidance (Annex
7.2.3), with specific guidance on plain English in relation to medicine (15).

3.1.1 Communicating to persuade

When the purpose of a communication is to persuade someone to do (or not do) something,
ensure that the recommendations are stated clearly at the start (e.g. in a ‘key messages’ list).

It can be helpful to write information in the second person - e.g. ‘if you are taking this medicine
you should...’, instead of ‘patients taking this medicine should....’; or ‘do not prescribe this med-
icine to...’, instead of ‘health professionals should not prescribe this medicine to...’. Text written
in the second person can have more impact than text written in the third person, as it involves
the reader by addressing them directly.
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3.1.2 User-specific language

60% of MSs have separate sections on their websites targeting patients and HCPs (WP6 — Web-
portals, Q13, Annex 7.1). However, for those who do not have separate locations, some use
simpler or more complex language for targeted ADR reporting, and others use simpler language
universally, to increase patient understanding. Of the 10 MSs that do have separate sections for
HCPs and patients, the patient information is made simpler, clearer, less bulky and can include
Q&As. For HCPs, more complex language is used and more information is presented.

Language for patients and non-specialist audiences

When writing about medicines safety information, NCAs should consider how someone taking
that medicine might react, and how NCAs may want them to react. Is the information likely to
cause concern? Is there a risk that someone might stop taking their medicine after reading this
information? What actions do NCAs want (or not want) the reader to take as a result of reading
this information? It can be helpful to inform the reader of what the new information is, and what
they should do as a result, for example:

“...We have received 56 reports of this side effect in people taking medicine X to date. If
you take medicine X, there is no need to stop taking it. If you have any questions or con-
cemns, speak to your doctor or pharmacist during your next visit.”

When writing for patients, using the word ‘patients’ may not always be the best way forward, for
the following reasons:

e The information may be relevant to other people, besides patients (e.g. carers who buy med-
icines for others, HCPs looking for information to pass on to their patients, people who are
not taking the medicine but have an interest in it for other reasons)

¢ Not all patients may consider themselves patients (e.g. women taking contraceptive pills),
therefore they might not read information that’s labelled as ‘information for patients’

For example, instead of ‘information for patients’, consider writing ‘information for people who
take drug X’ or ‘what to do if you take drug X'.

Language for healthcare professionals and specialist audiences

When writing for specialist audiences (e.g. healthcare or pharmaceutical industry professionals),
using plain language is just as important as writing for non-specialist audiences. For example,
although not PhV-focused, research into the use of specialist language in legal documents found
that the more educated the person and the more specialist their knowledge, the greater their
preference for plain language (16). If this principle is applied, there may be no need to group
information based on user-type; instead all content should be made universally understandable.
However, the type of information presented could still differ in applicability for different user-
types. More on grouping is discussed in Section 3.2.
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Using certain techniques it is possible to allow the user to choose the complexity of the infor-
mation that they can access. This can be achieved by having keywords, with links to more spe-
cialist explanations, or more easily with ‘hover-over’ statements as discussed below. In this way,
a user can decide whether they want surface information or would like to go into more detailed
layers of content. This is supported in the survey performed with HCPs, exploring their prefer-
ences for risk communication across European MSs (WP6 - Healthcare professional survey:
medicines safety communication and their effectiveness).

3.1.3 ‘Hover-over’ definitions of technical terms and acronyms

Avoid using technical language and jargon if possible (see the note on plain language at the start
of this section). However, if a technical term is unavoidable, it can be helpful to code for a defini-
tion to appear when the reader hovers their cursor over or clicks on each mention of the word.
This can also be done for acronyms and abbreviations (Figure 13).

0 SCIENCE MEDICINES HEALTH Text size: [A[Al[A
Home Find medicine Veterinary regulatory Committees News & events Partners &n
P ——— » Home p Human regulatory » Pharmacovigilance » Pharmacovigilance legislation
G Pharmacovigilance legislation ]
Post-authorisation The new pharmacovigilance legislation, which came into effect in July 2012, was
the biggest change to the regulation of human medicines in the European Union
Product information (EU) since 1995. It had significant implications for applicants and holders of EU
marketing authori as well as for pati healthcare professionals and
Scientific advice and regulators.
protocol assistance
Background to the pharmacovigilance legislation |
:u[’wﬂ o sarhy The development of the pharmacovigilance leq  PRarmacovigilance I
adverse drug reactions (ADRs), ‘noxious an
g around 197,000 deaths per year in the EU. Science and activities relating to
flaptive pathusrs e i the detection, assessment, ‘
. Because of this, in 2005 the European Commi  nderstanding and prevention of
Scientific guidelines safety monitoring including sponsoring an indq  a3dverse effects or any other |
o consultation through 2006 and 2007. medicine-related problem. |
This process resulted in the adoption of new [
Supporting SMEs Parfiament and Council of Ministers in Decemb| :ornr:;g:?nmfo?gzgz?ﬁ essee Safety
the safety monitoring of medicines across the g ki
Paediatric medicine
» Directive 2010/84/EU
Geriatric medicine » Regulation (EU) No 1235/2010 %

Summaries of product characteristics (SmPC) and package leaflets (PL) are available for all medicines in the database

For every centrally authorised produg o Summary of Product Characteristics is formation® card.

a scientific information about the finished
medicinal product approved in the
marketing authorisation procedure for
healthcare professionals. It is used as a
source for preparation of package leaflet
for the end user and for labelling of the
product

Information on medicinal products in‘sreeseese e reresTe T ————

The medicinal product database may
condition is not a certain medicine, b
ATC group or the same marketing aut
used as a search criteria, because cen

|l displayed in the Search engine. If your search
the same or similar name, same active substance,
& medicinal product name, active substance or ATC
[:ed by the search

Search results can be exported into 3

Figure 13. Screenshots from the European Medicines Agency website (A) and the Agency for
Medicinal Products and Medical Devices of Croatia (HALMED) website (B), showing examples of
‘hover-over’ definitions. (A) European Medicines Agency — PhV (B) Agency for Medicinal Products
and Medical Devices of Croatia — Medicines
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3.2 Grouping of information

Hints and tips N/
¢ Grouping information allows users to be directed to areas of interest -/Q\'

» NCAs use a variety of methods for grouping, including by audience, therapeutic
area and topic

» However, grouping can mean that NCAs are repeating information in different areas of their
website if applicable to multiple groups

14 NCAs group their information by topic or theme, with 1 MS grouping by therapeutic area or
medicinal class (WP6 — Web-portals, Q15, Annex 7.1). Some NCAs also provide subsections on
their homepage for ‘centralised’, ‘mutual recognition procedure (MRP) and decentralised proce-
dure (DCP)’ and ‘national procedures’ medicines, to assist users in searching for medicine-spe-
cific information. MSs must be careful not to make assumptions about the users’ levels of prior
knowledge; if themes or topics are not known, it should still be possible for users to access
information — for example, by using a search function. Discussed below are some examples of
information grouping, including the benefits and risks of different approaches.

3.2.1 Grouping by target audience

A common way to group information is by type of website user, also known as target audience.
Common target audiences of an NCA’s website are people who buy or take medicines, HCPs
and pharmaceutical industry professionals. An important aspect of communicating safety infor-
mation is identifying who your main target audiences are; this is discussed further in Section 4.
Figure 14, below, is an example of user-specific grouping by the Bulgarian Drug Agency and the
Icelandic Medicines Agency.

One of the pros of grouping by target audience is that users can quickly be directed to the areas
of the website relevant to them. However, there can be significant duplication of information on
NCA webpages if information is relevant to more than one user group. For example, information
on the safety of medicines sold over the counter may be relevant to both pharmacists and people
who buy those medicines. In addition, information that MSs think is relevant to a particular target
audience may be more relevant to a different target audience in practice.
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B Latest news
@ Imoprtant!
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lcelandic Medicines Agency

@ Warnings

@ Medicines

@ Pharmacovigilance

@ Administrative information

O ) e Licences Inspections Pharmacovigilance Medical Devices Publications IMA

druq reaction report form
\ J

B Announcements
@ Medicines
@ Pharmacovigilance

B NCA for blood
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B Announcements

@ Marketing authorisation of
medicinal products
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@ Control of the medicinal n" A

products

B *Medical devices

B *Pharmacovigilance
@ Pharmacopoeia

@ Standard terms

@ *Clinical trials

@ Medicinal information
B Analysis of the

pharmaceutical market
- J

General public Industries

Figure 14. Screenshot from the Bulgarian Drug Agency (A) and the Icelandic Medicines Agency
(B) websites to show the segregation of information by audience on each homepage. (A) Bulgar-
ian Drug Agency — homepage (B) Icelandic Medicines Agency — homepage

3.2.2 Grouping by therapeutic area or medicinal class

The benefits of grouping by medicinal area is that if the user is looking for specific information on
only one therapeutic area, they are quickly and easily directed to it, instead of having to filter out
irrelevant search results, for example (Figure 15 below). However, not all website content will fit
into these categories: some may fit into more than one category, while other content may not fit
into any of these categories.
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anNsim ®

Agence nationale de sécumé du médicament
e( des produits de santé

Cliquez ici pour effectuer une recherche.... “

The ANSM learn decisions activities records Publications Services Report an Adverse Reaction
Health Products
Direct access to health producs
Vous souhaitez déclarer un
effet indésirable @ pharmaceuticals @ Additionaltherapeutic products
5 &l &
@ Bloodderivatives Tissuesororgansofhumanor
animal origin
[ ansmaCTU .. Newsletter mensuelle ° Narcotic drugs and psychotropic @ Medicaldevices
@ vaccdnes @ diagnosﬁcmedicaldevicesm
topicality L
@ therapeutic purposes cellular E: Cosmeticproducts
" " : . products .
05/11/2016 - Labelling on phthalates in a medical device o
05/10/2016 - Opinions and recommendations of the Committee for @ Genetherapy medicinal ° tattoo products
Orphan Medicinal Products (COMP) of the European Medicines Agency
(EMA) April 2016 - Information Point @ blood products Q Otherproducts and substances
09/05/2016 - benfluorex (Mediator): balance sheet post-marketing -

Information Point

05/03/2016 - Pipettes and other delivery devices drinkable solutions:

Figure 15. Screenshot of the homepage of the French National Agency for the Safety of Medi-
cines and Health Products (ANSM) to show the grouping of content by therapeutic area. National
Agency for the Safety of Medicines and Health Products — homepage

3.2.3 Grouping by information topic or theme

Regarding grouping by topic or theme, information is not duplicated; users can find what they’re
looking for regardless of which target audience group they belong to. However, it’s not possible
to list every website page in these site maps, so it may not be obvious which section a particular
page is in. In these cases, the user may need to use a search box. Figure 16, below, shows
examples of grouping information by theme on the websites of the Finnish Medicines Agency,
the Hungarian National Institute of Pharmacy and the Danish Health and Medicines Authority.

Interestingly, each of the examples in Figure 16 group information using different techniques.
For example, in Figure 16A, clicking on one of the grouping options takes users to a separate
dedicated page on that topic; from this page users can select subgroups. In Figure 16B, the
subtopics under the four key groups are already displayed; users can then route straight to a
specific topic. In Figure 16C, once users click on one of the key groups, e.g. ‘Health and treat-
ment’, selectable subtopics appear.
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About us | Links | OETI| EMKI | Sightless version | RSS & | Magyar

News
) AUTHORISATION SUPERVISION METHODOLOGY DRUG INFORMATION
£ For public + Updated guideline on the right choice 5 —~ o
of names for medicinal products for L NG VIGILANCE 'DRUG DATAEAS
human use aiof - METHODOLOGY - -
Databases and registers more mhrj" PHARMACOPOEIA Bs
= > — . COUNTERFEIT MEDICINES HUNGARICA Vil PARAMEDICINES |
» EMA started to publish the outcomes NON-INTERVENTIONAL ADVERTISEMENT EXPIRY DATE EXTENSION
of PSUSA procedures from July 6, STUDIES CONTROL PO O ES
Development 2015. MAHs are requested to MANUFACTURERS' RN S
inuously menitor and imp LICENCES SHORTAGES
obligations originating from such WHOLESALERS LICENCES VITHDRAWAL/SUSPENSION
fins = £ procedures. For further details
Marketing authorisations i ok e INDIVIDUAL MEDICINE
IMPORT
more
Pharmacies C
Pharmaceutical safety and
nformation .

Supervision

e

Biological and biosimilar

Veterinary Side effects from medicines >  Additional monitoring > medicinal products Safety updates >
ARETREET |
About us Direct Healthcare
Professional >
Communication Adverse events > Drug interaction > Pharmacovigilance Council »
Find medicines > Legislation > Publications >

Figure 16. Screenshots of the Finnish Medicines Agency (A), the Hungarian National Institute of
Pharmacy (OGYEI) (B) and the Danish Health and Medicines Authority (C) homepages, showing
grouping by theme. (A) Finnish Medicines Agency — homepage (B) National Institute of Pharmacy
and Nutrition — homepage (C) Danish Medicines Agency — homepage.

Although the benefits of grouping information have been discussed, it should be noted that care-
ful thought should be given in order to reduce introducing limitations to such navigation —i.e. vital
information should still be available to all users, it may just be best to present said information in
a different manner for different user types. This is most applicable to grouping by target audience.
Other forms of grouping can result in duplication of information on websites, which can introduce
issues when keeping documents up to date. Ultimately it will be for the NCA to decide whether
grouping is relevant in their MS, and which type of grouping would be most appropriate for their
target audience.

3.3 Search functions

Hints and tips N/

e Having search functionality is important, particularly for users who are not fa- -Q-
miliar with PhV information g

-

* An example is to have a medicinal products database, which holds all information for each
searchable product

e Using autofill can greatly increase the ease and speed with which users can find what they
are searching for
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From the survey on web-portals (Q24, Annex 7.1), 24 MSs have a search functionality built into
their website, with 11 MSs having automatic keyword indexing, and 10 MSs having manual in-
dexing capabilities.

3.3.1 Document databases

One way of presenting safety information is through a searchable documents database. This
allows the website user to enter a particular product/substance name, click ‘search’ and be pre-
sented with all the available documents relating to the medicinal product/substance (SmPCs,
PILs, PARs, etc.). An example of presenting all information for a medicinal product, including
both risk communications and general safety information, was highlighted in Section 2.3.2, which
showed pages from the Spanish website, CIMA.

Ideally, the document database should be able to retrieve results for both centrally authorised
and nationally authorised medicines. However, this is not currently always possible due to tech-
nical limitations on some sites. Figure 17 and Figure 18, below, present good examples of such
search functions.

A B

Search product Arthrotec 50 tabletten

{Dizla!ena: LUNTHSUTERNES el Details marketing authorisation
Advanced Availability: Uitsluitend recept
search A

Section 1 of the patient information leaflet: 1. WHAT Arthrotec AND WHAT IT IS USED Arthrotec helps to relieve the pain and swelling of rheumatoid
| arthritis (is of the joints) and itis (worn joints) and can be used to protect patients who are prone to irritation or ulceration of the
idal anti-i

Product name: | 'stomach or intestines. Arthrotec contains diclofenac and misoprostol. Diclofenac belongs to a group of ines called y drugs
(NSAIDs). Although NSAIDs relieve the pain, they can bring about a reduction in the amount of natural protective substances in the stomach lining, so-
: called prostaglandins. This means that NSAID's stomach disorders or gastric ulcers can cause. Arthrotec also contains misoprostol, a substance that is very
Adctive substance: | | similar to these prostaglandins and which can help to protect your stomach. You can find an extensiveness description of the efficacy and possible adverse
events of this medicine in the patient information leaflet and summary of the product characteristics.
Excipient: | |
Does not contain: .
Pharmaceutical | v l
form:
Route of | = l Patient information leaflet
Lagal status: I = . m Summary of the Product Characteristics (SmPC)
Active substance: DICLOFENAC SODIUM COMPOSITION Dang
Marketing I | ‘ DICLOFENAC
MISOPROSTOL
number: Excipients: CASTOR OIL, hydrated
cellulose, microcrystalline (€ 460)
EU number: EU / 1 [/ |:| / :’ ] == . copolymer of ethyl acrylate-methacrylic acid (1: 1)
crospovidone (1202)
Hypromellose (E 464)
ATC: I | . LACTOSE 1 WATER
magnesium stearate (E 470b)
cornstarch
Authorisation date: - . SODIUM (€ 524)
Povidone K 30 (E 1201)
SILICA (€ 551)
Marketing | | TALK (E 553 B)
thorisation holder: triethyl citrate (E 1505)
Pharmaceutical form: Coated tablet
Additional .
Monitoring:

Figure 17. Screenshot from the Dutch Medicines Evaluation Board showing the Medicines Data
Bank advanced search functions (A) and one of the search results for the search term ‘diclofenac’
(B). Medicines Evaluation Board — drug search
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() scopE

A

DICLOFENAC AL 25
POR TBL ENT 100X25MG

m Texts  Price and reimbursement  Availability  Foreign language batch  Contacts

Search SUKL code 0075605
Name of the product DICLOFENAC AL 25
Beginning of medicinal product name: |drdnlemc ]
4 POR TBL ENT 100X25MG
SUKL code (without zero at the beginning): [ ]
C Route Oral usa
5 | ] form Gastro-resistant tablet
Beginning of active substance name: | ] it
Routa of administration: | - all routes - v ] Package 100
SM
MA status [~ ol states v 2 e
Language of the pack Czech
= Al medidnal products - Wrap type Blister
Prescription-Only medicinal products Legal status OTC medicinal products
Medicinal products with biue strip
5 o Active substance DICLOFENAC SODIUM (DICLOFENACUM NATRICUM)
P -Only products
OTC medidnal products ATC group MO1ABOS
OTC with restricted dispensing ATC group name Diklofenak

_MA_MEDICATION_SEARCH_FLT_RAD_P
Covered by health Insurance
() Fully covered by heakh insurance *
1) marketed
Not Covered by health insurance ?

[} Madicinal products used within specific therapeutic programmes

() Selected medicinal products

(7] Homeopathics

[_) Foeds for spacial medical purposes

[} medicinal product within the scope of parallel import

] Madicinal product with foreign language batch

) medicinal product under suspicion of doping

Registration number: [ ]

Braills:
# Approved - name of the medicinal product in Braille on the packaging was confirmed.
[# Exception.
[# Placing of the product name in Braille was not required. Exception is in order or the exception request have
not been dealt with yet.

MA Holder: () +pharma arzneimittel gmbh, Graz, RAKOUSKQ -
() 1 APpharma GmbH, Qberhaching, NEMECKO

[ 3M Deutschland GmbH, Neuss, NEMECKO

() 4 LIFE PHARMA CZ, s.r.0., Praha, CESKA REPUBLIKA

() A Menarini Industrie Farmaceutiche Riunite Sr1., Flore
() Abbokt Arzneimittel GmbH, Hannover, NEMECKO -
. »

« Less parameters

MARKETING AUTHORISATION INFORMATION

Registration Number 29/ 473/93-C

Type of MA MNational

MA status R - active MA/authorised medicinal product
MA Holder Aliud Pharma GmbH, Laichingen

MA Holder country NEMECKO

DICLOFENAC AL 25

POR TBL ENT 100X25MG

Main Price and reimbursement  Availability  Foreign language batch  Contacts

SPC - Summary of product diclofanac-al-2 S -spc pdf

characteristics
NR - Registration decision

PIL - Package leaflet diclofenac-al-25-pil

PAR - Public assessment
report

Text on the wrap diclofanac.al-25 -obal pof

Braills d - name of the medicinal product in Braille on the packaging
‘was confirmed.
EAN 4024773003118

Figure 18. Screenshot from the Czech State Institute for Drug Control, showing the Medicines
Data Bank advanced search functions (A) and the ‘basic’ information (B) and available texts (C)
for one of the search results for the search term ‘diclofenac’. State Institute for Drug Control —

drug search

3.3.2 Autofill and other search functions

If technical resources allow, a ‘medicinal products dictionary’ can be added to a website’s

metadata to enable ‘autofill’ functions, so that, for example, when a user starts typing a drug
name into the search box, a list of all drugs starting with those letters appears automatically
(Figure 19 below). It can also be helpful to allow searching by parts of the product names to

account for misspelling.
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Welcome to the Bank of AIFA Drugs Data

Select a section before making a search

Drug Search Search Active Ingredient Search Company

=TT

Search for Active Ingredient

In this section you can search for drugs active ingredient: inserting at least 2 letters, the system will provide the list of drugs whose name "begins with" the
letters entered. If the name is composed of several words, the search will consider all the words individually with the same rule.

After selecting the active ingredient, the system will display the list of drugs that contain the active ingredient and, clicking on drug related information,
the list of packages and texts of the Summary of Product Characteristics (SPC) and the Package Leaflet (F1) in pdf format.

Drug Search Search Active Ingredient Search Company
Parathyroid Hormone Paricalcitol
Paracetamol Paracetamol, Combinations With Psycholeptics
Paracetamol, Combinations Excl. Psycholeptics Liquid Paraffin

Parasympathomimetics

Figure 19. Screenshots from the Italian Medicines Agency showing the Drugs database (A).
Drugs can be searched for by entering at least two letters; the system will provide a list of drugs
with names beginning with the letters entered. If the name is composed of several words, the
search will consider all the words individually using the same rule. As an example, searching for
the letters ‘para’ retrieved 7 hits beginning with those letters (B). Italian Medicines Agency — drug

search

3.4 Layout of individual webpages

Hints and tips N/

¢ ‘Front-loading’ content by putting the most important words at the start allows -Q-
content to be read quickly and optimises search engine results g/

-

o Summarise the content and key messages at the top of the page

¢ Use subheadings in pages that contain a lot of text
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3.4.1 ‘Front-loading’

‘Front-loading’ means putting the most important words at the start of titles, subheadings, para-
graphs and sentences. It allows readers to quickly understand what the text is about and opti-
mises search engine results.

The way people read webpages is different to the way they read paper documents. They don’t
necessarily read top to bottom or even from word to word. Instead, they only read about 20 to
28% of a webpage (17). Eye-tracking studies show that people tend to read a webpage in an ‘F’
shape pattern (Figure 20) (18). They look across the top, then down the side, reading further
across when they find what they need. This means that putting the most important information
first (unlike this paragraph) is crucial.

Figure 20. ‘Heat maps’ from user eye-tracking studies of three websites (18). The areas where
users looked the most are coloured red; the yellow areas indicate fewer views, followed by the
blue areas, which were the least viewed.

Figure 21, below, gives an example of providing safety information using front-loading principles.
Here, the page starts with a bold title followed by a brief summary of the information to be dis-
cussed. Following this are a series of left-aligned headings and short paragraphs of decreasing
impact - i.e., the first paragraph identifies the key feature of the webpage, with subsequent par-
agraphs providing supporting information.

41



SCOPE Work Package 6

Good Practice Guide — Web-based Safety Information

for patients and consumers
Overview Iﬂﬂa News

Unbranded medicines

Sometimes, you will receive your medicine in a different box than you
are used to. This is called a "generic medicine”. These are medicines
with the same active substance of which there is more than one brand
available.

What is a generic medicine?

New medicines are being marketed all the time. After some time, manufacturers are allowed to
copy these original medicines. The copy contains the same active ingredient, which is the
ingredient that gives the medicine its effect. The medicine may look different: for example, it
may have a different shape or colour.

A generic medicine works just as well as the original.

Why am I receiving a generic medicine?

Are you taking a medicine for something? Then you take this product to ingest the active
ingredient. Your doctor usually prescribes this ingredient. You will then receive the medicine
that contains this ingredient from the pharmacy. This can be the original medicine, or a copy.
There is very little difference.

Sometimes, you will receive a different generic medicine on each occasion. This may have to
do with the reimbursement offered by your health insurance. The website Apotheek.nl
provides more information about =medicine prices and reimbursement. You can also ask your
doctor or pharmacist for advice.

Figure 21. Screenshot from the Netherlands Medicines Evaluation Board (MEB) website, demon-
strating the ranking of information by impact. Medicines Evaluation Board — unbranded medicines

3.4.2 Summary boxes

If a webpage contains a lot of text, it can be helpful to include a summary and/or key messages
at the top of the page. That way, the person reading the page can understand what it is about as
soon as they open it. It also means they will not miss important information if they don’t scroll to
the bottom of the page. Figure 22, below, taken from the Medicines and Healthcare Products
Regulatory Agency (MHRA, UK) website, shows the use of both a short summary and of high-
lighting key points.
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Drug Safety Update
Latanoprost (Xalatan): increased

reporting of eye irritation since

.
reformulation
From: Medicin: n hcare pri R Agen:
Published: 20 July 2015
Therapeutic area: Ophthalmology SU mlr:nary

Advise patients to tell their health professional if they experience severe eye irritation.

Further information When prescribing or dispensing the Xalatan brand of latanoprost:

* advise patients to tell their health professional if they experience
Key points — severe eye irritation
» review treatment if patients mention severe eye irritation

» please continue to report suspected side effects to latanoprost or any
other medicines on a Yellow Card &

Xalatan is an eye-drop formulation of latanoprost. It is licensed for the
reduction of intraocular pressure in adults and children with ocular
hypertension and open angle glaucoma.

Figure 22. Screenshot from the UK’s MHRA website showing a brief summary and list of key
points at the top of the page. Drug Safety Update — Latanoprost
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3.4.3 Subheadings

If a webpage contains a lot of text, breaking it up with subheadings can make it more digestible.
This helps the reader quickly skim-read the page to understand what it’s about and find the
information that is most relevant to them. It can also be helpful to include the subheadings in a

hyperlinked table of contents sidebar, so the reader can see all the subheadings as soon as they
land on the page and click on the subheading that is most relevant to them. Figure 23, below,
highlights an example of using such a table of contents sidebar.

Hyperlinked table
of contents bar

l

When a clinical trial
authorisation (CTA) is
needed

Contents

EudraCT number
Ethics committee

Clinical trial application
form

Clinical trial phases

Applications that need
expert advice

Documents to send
with your application

Assessment of your
submission

Change your
application before or
during assessment

Withdraw your request
before the final decision

Notification scheme

Fees

To apply, you must be the sponsor of the trial, or someone authorised by
them. If you are not established in the European Community then your legal
representative must make the application.

When a clinical trial authorisation (CTA) is needed

Use the MHRA'’s online algorithm Is it a clinical trial of a medicinal product?
(PDF, 25.2KB, 2 pages) to find out if your study needs MHRA
authorisation.

The algorithm is a set of questions that determine:

¢ whether the substance you’'re testing counts as a medicinal product
e whether your trial counts as a clinical trial within the scope of the
relevant EU directive

You can also read the clinical trial mock examples (PDF, 19.3KB, 4 pages)
to help you decide if your study needs a CTA.

If you are still unsure, email a copy of the protocol (the document
describing the objectives, design and methodology) to
clintrialhelpline@mhra.gsi.gov.uk, with ‘Scope - protocol review’ followed

by the study title (shortened)’ as the subject line.

Figure 23. Screenshot from the UK’s MHRA website showing subheadings listed in a hyperlinked
table of contents sidebar. Medicines and Healthcare Products Regulatory Agency — table of con-

tents
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Another way to make a webpage containing a lot of text more reader-friendly is to present it in

an ‘accordion’ style, by hiding the paragraphs under subheadings. The reader first sees only the
subheadings, and can then click on the subheadings they are interested in to ‘expand’ that sec-
tion and reveal the hidden text. This is shown in Figure 24, below.

other sites

Frequently Asked Questions and Answers

International cooperation

> Enquiry - tips

Overview
> Frequently Asked marketing
Questions and Answers Undanpéagulyf

) i Imports individuals
Tips - Complaints
classification of goods

Quality control and Drug delivery, drug storage, etc.
pharmacovigilance

Healthcare

performance measurements
Medicines

Laws and regulations

marketing
Jobs available

© 1. Can be sold drugs in Iceland when it has been authorized?
about Medicines
© 2. Medial registered agents (CP) - When giving out a special Icelandic Medicines

consent (when writing letters)?
<«——— EXxpandable
subheadings

@ 3. Evaluates Medicines product name prior to filing comes?

No, Medicines evaluates the product name in the application process.
(9/2/2015)

4. What leans Medicines in the evaluation of drug names?

© 5. Have Medicines issued guidance for drug names?

© 6. Makes Medicines Other requirements regarding the plight of the other European
countries?

Figure 24. Screenshot from the Icelandic Medicines Agency website showing expandable ac-
cordion-style subheadings. Icelandic Medicines Agency — frequently asked guestions
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This technique can also be used to present information in ‘onion layers’. This means presenting
a high-level overview of information at the start of the article and going into more detail towards
the end. This way, readers who only want brief information can choose how much detail they
want to read (Figure 25 below).

Rare disease
designations
. EMA confirms recommendations to minimise risk of brain
Medicines under infection PML with Tysabri
evaluation

T —— More frequent MRI scans should be considered for patients at higher risk

outside the EU The European Medidnes Agency (EMA) has completed its review of the known risk of
prograssive multifocal leukoencephalopathy (PML) with the multiple sclerosis medicine

¥ Referr.
ol Tysabri (natalizumab), and has confirmed initial recommendations?® aimed at minimising
Article 5(3) opinions this risk.
Combined hormonal PML is a rare brain infection caused by John Cunningham (JC) virus. This virus is very
contraceptives common in the general population and is normally harmless; however, it can lzad to PML
L in persons whose immune system is weakened. The most common symptoms of PML are
Peﬂodltlsafetv update prograssive weakness, speech and communication difficulties, vision changes, and
report single sometimes changes in mood or behaviour. PML is a very serious condition that may
assessments result in severe disability or death.
Shortages catalogue Recent studies suggest that 2arly detection and treatment of PML when the disease is

. asymptomatic (is still in the initial stages and shows no symptoms) may improve
Racommandations on patients outcomes. Asymptomatic cases of PML can be detected on MRI scans, and
medication errors experts in the field of MRI and multiple sclerosis agree that simgplified MRI protecols

(which allow for shorter procedures, and also limit the burden for patients undergoing
Veterinary medicines the scans) permit the identification of PML lesions. All patients taking Tysabri should
undergo full MRI scans at least once 3 year, but on the basis of the new data EMA now
recommends that for patients at higher risk of PML more frequent MRI scans (e.g. every
3 to 6 months) performed using simplified protocols should be considered. If lesions
suggestive of PML are discovered, the MRI protocol should be extended to include
‘contrast-enhanced T1-weighted MRI', and testing the spinal fluid for the presence of JC
virus should be considered.

Herbal medicines for
human use

New data from large clinical studies also suggest that, in patients who have not baen
treated with immunosuppressants (medicines that reduce the activity of the immune
system) before starting Tysabri, the Hood level of antibodies against JC virus ("antibody
index’) relates to the level of risk for PML. In light of the new evidence, patients are
considerad at higher risk of developing PML if they:

» have tested positive for JC virus, and
» have been treated with Tysabri for more than 2 years, and

» either have used an immunosuppressant before starting Tysabri, or have not used
immunosuppressants and have a high JC virus antibody index.

In these patients, treatment with Tysabri should only be continued if benefits outweigh
the risks.

If PML is suspected at any time, treatment with Tysabri must be stopped until PML has
been excluded.

EMA’s recommendations are based on an initial review by its Pharmacovigilance Risk

Assessment Committee (PRAC). The PRAC recommendations were sent to the

Committee for Medicinal Products for Human Use (CHMP), which has now confirmed
them and issued its final opinion. The CHMP’s opinion will now be sent te the European

Commission for a legally-binding decision valid throughout the EU.

1pRAC recommendations issued on 11 February 2016.
» Expand all items in this list

O n io n Ia e rS I B Information for patients

y » Progressive multifocal leukoencephalopathy (PML, a serious brain infection) is
known to be an uncommon risk with the multiple sderosis medicine Tysabri. New
recommendations have been issued which may help early detection of PML and
improve patients’ outcomes.
Your risk of PML depends on several factors, such as whether you have antibodies
against JC virus in your blood (a sign that you have been exposed to the virus
that causes PML) and what their level is, how long you have been treated with
Tysabri, and whether or not you were treated with medicines that suppress your
immune system before starting Tysabri. Considering these factors, your doctor

1ol baa mhla ba adidan conns abacb s dals aé davalanin ~ DAL

v

Figure 25. Screenshot from the European Medicines Agency (EMA) website showing information
presented in ‘onion layers’ of detail. European Medicines Agency — Tysabri
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3.5 Information format

Hints and tips N/

* News updates are a good way to navigate users to the most recent safety in- -Q'
formation i = N

¢ More active forms of communication, like safety bulletins, can prompt HCPs into taking action

e Using visual and interactive tools can help convey important information

Providing information in a variety of formats is vital in optimising the accessibility of safety infor-
mation. For example, the WP6 report for patients and consumers highlighted the importance of
presenting information in a video format, particularly for complex concepts. Information that will
be useful to reference in the future may be best presented in a downloadable format and infor-
mation directed at patients may often be most easily understood when presented in a Q&A for-
mat. Below are some examples of presenting communication in the most accessible way.

3.5.1 News updates

All surveyed NCAs present news articles on their webpages (WP6 — Web-portals, Annex 7.1).
Some NCAs present this information in ways that make the communication more accessible to
users.

Both the Latvian State Agency of Medicines and the Norwegian Medicines Agency use icons in
their news feeds. Latvia highlights news items that require action from users with an information
icon and Norway highlights a ‘News about drugs’ monthly edition, which is published under the
general news section (Figure 26).
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A

News
& print

April 29, 2016

Changes in office hours of the State Agency of Medicines

Please be informed that on 3 May 2016 the State Agency of Medicines (SAM) is open from 8:30 till
15:00. SAM Customer Service Center is open from 9:00 till 12:30.

e Thursday, 4 May - closed.

April 19, 2016

Medicinal product turnover in Latvia was 336 million euros in 2015

The total turnover of medicinal products in Latvia has constantly increased
over the last couple of years. Since 2011 the annual turnover has been close
to 300 million euros (including VAT) reaching 336 million eurcs in 2015
which consisted of the turnover of authorised medicinal products worth 332
million euros and turnover of unauthorised medicinal products worth four
million euros. Those are the basic conclusions of the experts of the State
Agency of Medicines upon processing the statistical data on consumption of
e medicines in 201S. Total turnover of madicines in Latvia
The turnover for Latvian millons EUR (including VAT)
medicines manufacturers in the %

local market has increased by ‘/t{ m mn
approximately four million euros I I I
2012 013 o4

=1

ALY PATHEINA STATISTIRA

paracetamol, acetylsalicylic acid and caffeine.
Read more

2011 ans

April 8, 2016

More convenient way to receive State Agency of Medicines services

4
since 2011 reaching 16 million
€uros in 2015 and making up
4.7% of the total amount of
medicines sold in Latvia. Meldonium containing medicines
have had the highest sales figures in euros among Latvian
medicines manufacturers, but the highest number of
packages sold were for medicines manufactured in Latvia

In order to ensure a faster and more qualitative circulation of electronic correspondence and
payment documents, the State Agency of Medicines kindly asks its clients to submit
confirmation regarding the ability to receive electronic documents (with a secure electronic
signature) and payment documents (electronically prepared invoices that are valid without a
signature or stamp; Comparison acts of reciprocal payments).

o

containing the following combination of active substances:
Read more

B

Norwegian Medicines As > News B »
News
View news list

11. mai 2016 - News about the mangler, avregisireringer og quaitty faiure

Brief lack of Entocort tablets to rektalvaske

It has again arisen a momentary lack of Entocort tablets to rektalvaeske suspension 2
mg /100 ml “TILLOTTS Pharma" in Norway. Lack situation is expected to last until mid-
June 2016.

09 May. 2016 - News about the side eflects and safety
Hepatitis B virus status should be determined before treatment with
lidomid (¥ | id) initiated

09. mai. 2016 - News about the mangler, avregistreringer og qualty falure
Lack of muscle relaxants

There is currently a lack of peripheral muscle relaxants in Europe. The reason is
production problems for Nimbex and “GSK"and i of
“Organon”in Norway. Lack situation is expected to last until the beginning of July 2016

06 May. 2016 - Other news from NOMA

Investigating Indian firm of serious cheating

European Medicines Agency (EMA) is investigating now Semler Research Centre
Private Ltd. in India. FDA (US regulatory authorities) and WHO (World Health
Organization) has found serious errors in the handling of blood samples in

bioequivalence studies
Nytt om l

legemidl

e

03 May. 2016 - News about drugs (NYL)
News about drugs no. 8, May 3
Adverse Report for 2015 - what can we leam?

Figure 26. Screenshots of the State Agency of Medicines of the Republic of Latvia (A) and the
Norwegian Medicines Agency (B) news pages, highlighting the use of icons in highlighting news
types. (A) State Agency of Medicines of the Republic of Latvia — news (B) Norwegian Medicines

Agency — news

48


http://www.zva.gov.lv/?id=201&top=201&large=
http://www.legemiddelverket.no/Nyheter/Sider/default.aspx

SCOPE Work Package 6 @ SCOPE

Good Practice Guide — Web-based Safety Information

On the Greek National Organisation for Medicines homepage, announcements are focused and
found in the central part of the webpage, split into subsections for different themes: agency in-
formation, announcements and press releases for human products, PhV, cosmetics, laws, med-
ical devices and contests. This format is highlighted in Figure 27 below.

=7 Information of Organization 1 Product press releases human use
date

Name Description . Name Lesciites Posted

5x5 Extreme, Swasti-100, The EMEA announced that 5x5 Extreme products and Swast-100
(Telenim. 05.11.2016) New New Circular fo h: tical sal i i
sales reporting system for mf:u"::::;e l;-:‘::a?m::z:;:; E:'::a:s;:po DL BESE 05112016 LiDa, Lose Weight Coffee,  containing pharmacologically active substances similar to 06.30.2015
medicinal products for human T 1157 am Perfect Slim USA and Slim-  sildenafil, without a display in 2453
use hing

The EMEA that, to from the
the President of the EMA press  EOF invites you to the press conference organized in the #
10052016
confersnce on “The courss of framework of the Worid Day for Clinical Studies on .. SAEPM Dangerous GEMAF product competent UK authorities identified sites through which g::gzms
Clinical Trials in Greece™ ) trafficked ... :
Re-pricing of pharmaceuticals  05.05.2016 Today is published on the EMEA website the = =
in May 2016 (Public indicative curriculum for consultation on the draft of the 05/05/2016 According to recent information from the Spanish competent
Consultation) Indicative bulletin 6:42 PM Ilicit trafficking of drugs in authorities (AEMPS), found in Spain illegal drugs trafficking 12/0172014
Curriculum Spain fing, in .. 150PM
Following. Nos. No. C5 (a) /, household. 28 408 (Official

Re-pricing of pharmaceuticals
il Gazetie B 1102 /04.19 2016) Ministerial Decision and 281042016 The EMEA that, ng to of the
Consatation) following the suspension from 02.01.2016 to repricing 335PM competent authorities of France, the MIXAFLEX product 250 10212014

L contains the i 1M24am

In Agency / Consulting / Integrated module, the technical -
completion Consultation Znsuﬁcauons of the Consuitation have been transferred to 2; g; :D":B
w The EMEA announced that, according to information of the
22 tabs 10mg competent authorities of France, the ZZZ product tabs 10mg / 10212014
Displaying 1-5 of 306 results. femsperpage 5 v  Page 1 v 62 I4First {Previous Next b | Lasthl tab an Zolpidem, no .. 11:18am.

‘Showing 1-5 of 68 results. { First  { Previous | Next b i ]
) Information for health professionals 2 Rems pos paoe v PageEERTI14 B o

date 1 Pharmacovigilance products for human use
Name Description

Posted
Data Form A applications (Monthly March 2016) 20042016 date
scientific events  To download the press file P Name Description Posted
The EMA completes its review of inhaled corticosteroids for
gmmmummmuﬂ EXPORTS AND ENDOKOINOTIKIS . e Inhaled corticosteroids - Expert chronic obstructive pulmonary disease The review did not 10/052016
BP 33747
OF PHARMACEUTICAL PRODUCTS INCLUDED ... 426PM Onlon. £} A ol
Data type B applications’ (Monthly March 2016) 1310412016 The EMA review immediately acting antiviral for hepatitis C
scientific events 121 PM For the full text of the announcement click
To download the file press Immediately acting Antiviral - 042222016
Review by the EMA (updal 9:55am
Contact the Office T OF the proper functioning of the Office of Scientfic Events, the agency will = ! L e
of Scientific accept public: Monday, Wednesday and Thursday 12.00 -14.00 hours. 13/0422016
313PM
Events The .. The evaluation is carried out after data on amputations
Manufacture of pharmaceuticals without authorization solely to cover Canagiifiozin - Rating EMA Soerm:a Sdy ) ey fur e 1) 31/1223/:!‘316
ARRLeE hospital and clinical needs. 131042016
1:58 PM
For The CMDh approve the withdrawal of marketing
Fousafoungini- The CMDh
approve the of for products inhaled 19/0422016
» sprays) that 426 PM

Displaying 1-5 of 256 results. tems perpage 5 v Page 1 v 52 [4First {Previous Nextp Lasth]

Figure 27. Screenshots of the National Organisation for Medicines (Greece) news feed headings,
covering agency information, human medicines and medical devices. National Organization for

Medicines — homepage

3.5.2 Safety bulletins

Newsletters or bulletins can be an effective way of providing HCPs with a regular summary of
medicinal products safety news. They can be hardcopy or electronic. If electronic, they can be
published on the NCA website, and an email alert can be sent when new articles are published
to those who have subscribed to receive the alerts.
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Some examples of bulletins:

e The UK’s Medicines and Healthcare products Regulatory Agency (MHRA) publishes Drug
Safety Update, a monthly e-bulletin, on their website to promote the safer use of medicines
by HCPs. An email alert is sent to over 330,000 subscribers when each issue is published.

e lreland’s Health Products Regulatory Authority (HPRA) publishes several newsletters, includ-
ing a monthly Drug Safety Newsletter, in pdf format.

e The Italian Medicines Agency (AIFA) publishes their newsletter ‘Pillole dal Mondo’ (‘Pills from
the [regulatory] world’). This covers regulatory news issued by AIFA and other agencies (EMA,
US Food and Drug Administration (FDA), Therapeutic Goods Association (TGA), Health Can-
ada). It also summarises new evidence emerging from prominent scientific journals about
medicines marketed in Italy. The newsletter is sent every day at 6pm to a mailing list of ap-
proximately 180,000 registered users.

e The Norwegian Medicines Agency (NOMA) has their own page in the Journal of the Norwe-
gian Medical Association. The journal has a circulation of approximately 30,000. NOMA’s
‘News About Medicines’ is published fortnightly in pdf format on their website. The infor-
mation is primarily targeted towards GPs, but also covers issues of interest for doctors in
specialist practices. It is also read by industry and HCPs in pharmacies. Key topics include
discussions of new medicines, new side effects and new reimbursement decisions.

3.5.3 Question & Answer

Discussed above in Section 2 was an example from the Norwegian (NOMA) agency webpage,
which provided ADR reporting information for patients in the form of a Q&A (Figure 8). Q&A sec-
tions are a great way to encourage website visitors to start asking logical questions when learning
new regulatory principles, with case-answers providing a good base for users to reference for
specific queries. For those users that have pre-prepared questions in mind, if these are ad-
dressed on the website this can increase the confidence that users have in the source of infor-
mation. Logistically, creating a Q&A section can be quickly done, and can have a big impact.

3.5.4 Icons

Below is an example taken from the Agency for Medicinal Products and Medical Devices of Cro-
atia (HALMED) homepage, which shows icons directing users through external links to projects
for which the agency is involved, e.g. SCOPE and WEB-RADR (Figure 28 below) (8). These links
take users to the respective dedicated project pages.
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. HECK... 7
Published recommendations for changes in the application The Agency for Medicinal Products and CHECK D
documentation on the basis of an evaluation of safety signals from the Medical Devices (HALMED) organized a > series of vaccines and medicines
session PRAC from April 2016 ORE-CRY CXNRICE ) made from human blood / plasma

“Pharmacovigilance new generation” to . d

be held on May 18th 2016 in Zagreb, at circulation

the DoubleTree by Hilton Zagreb. The > termination of market supply and
more conference will present the mobile arua sho s

application for reporting side effects and g orlage

will held a round table ‘Go and report”

on how to report side effects to which
Notice of unavailability of telephone numbers HALMED the active participation of LOOK: ~»

representatives of institutions with

which HALMED cooperate in the field of > laws and regulations
more pharmacovigilance. > fi

> Web application offers
more
y > codebook drugs HALMED
Latest CMDh - April 2016
> information - contact us

8th Croatian Congress of > information about the SEP

metg Pharmacology with International

Participation

The split will be 15 to 18 September
World Asthma Day - May 3, 2016 201:phelu the Sth Croatian Cpongress of
Pharmacology with international
participation, organized by Croatian
more Pharmacological Society, Faculty of
Medicine, University of Split and the Newsletter >
Agency for Medicinal Products and
Medical Devices (HALMED)

hastily INFORMATION >

News from the CHMP - April 2016.

more
SCRIPTORIUM Ei
more > important information
Lecture '_QP statements” wirhin Keversia 4, 23greb ing :
the Section of pharmaceutical $:00 to 15:30

Completed score of inhaled corticosteroids in the treatment of chronic regulations HFD

1 d Please to receive more items please
obstructive pulmonary disease

Within the Section of pharmaceutical log on 0174884 162, 01/4884 165,
regulations Croatian Pharmaceutical 01/4884 106
Society (HFD), Natasa Zoric, graduate

more ing. Biotech., from the Agency for

Medicinal Products and Medical Devices
(HALMED), will give a lecture on 'QP

declaration’ /
She began rating related to tests conducted on trial site Semler Research WEB'RADR

Centre Private Ltd., Bangalore, India oo

maore Lecture “Biosimilars” within the SCOPE
Section of hospital pharmacy

services HFD

Figure 28. Screenshot from the Agency for Medicinal Products and Medical Devices of Croatia
(HALMED) website, showing icon links to projects that the agency is partnered in. Agency for
Medicinal Products and Medical Devices of Croatia — homepage

3.5.5 Videos and images

Discussed above, in Section 2, was an example provided by Romania of an EMA educational
video regarding black triangle medicines (Figure 4). Using visual aids can be effective in all areas
of education, as this is often more memorable than information presented in text, and therefore
may be retained for longer. It is also easier to explain a complex subject to someone if speech,
body language and/or clear colourful images are used. Although useful, videos should be kept
as short as possible, and images kept as simple as possible, in order to be applicable to the
widest possible audience.
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Unlike using a Q&A format, or using links, the creation of a more interactive platform is far more
time-consuming, resource-intensive and costly for NCAs. Identifying the awareness that users
have for material would be a good way to identify whether investment in a video is worth the
resources or not. As part of SCOPE (WP4 — ADR collection), a video will be developed to assist
ADR reporting and raise awareness of regulatory activity. This video could be adapted by any
interested European NCA, as appropriate.

A good compromise is to create an infographic. NOMA provide a good example of a useful info-
graphic describing what happens to a safety message once submitted (Figure 29 below). In this
example, the infographic highlights sending the report, followed by analysis and assessment,
and finally updating of medicines information. This is a useful way of simplifying and presenting
the process of patient/carer reporting.

What is done with the message?

Inquiry will be considered along with other messages in their efforts to make drug use

safer. If needed leaflet updated with new adverse information. Inquiry can also give us
new knowledge about how the side effects affect patients’ drug use and quality of life.

OPPDATERT
MELD SELV PANETT ANALYSE OG VURDERING INFORMASJON

Figure 29. Screenshot from the Norwegian Medicines Agency (NOMA) webpage showing the
information provided to patients on ADR reporting. Norwegian Medicines Agency — ADR
information for patients

This chapter has highlighted some interesting aspects of the ways in which NCA websites pre-
sent their safety communications. This includes both the physical look and feel of the website
and its content, as well as possible back-end additions, like autofill capabilities using drug dic-
tionaries. The case studies presented can be used by NCAs to identify areas of most importance,
and to adopt the presented methods as appropriate.
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4 Additional tools and case studies

According to the SCOPE survey, only 42% of NCAs have a dedicated ‘digital strategy’, mostly
covering the development and adaptation of mobile browsing, and involvement in social media
(WP6 — Web-portals, Q18, Annex 7.1). 72% of MSs have future plans to optimise their websites
by use of mobile versions, use of a mobile app and social media, and improving the website
layout (WP6 — Web-portals, Q28, Annex 7.1).

This section highlights some of the practical processes that can be used to strategically develop
and optimise the web-based presentation of safety information. It also presents some detailed
case studies of website development undertaken by individual MSs. At the beginning of each
section, ‘hints and tips’ drawn from case studies are listed, which NCAs may wish to adopt to
optimise their presentation of safety information.

4.1 Knowing your audience

Hints and tips N/
o [tis important to know who the main users (audience) of your website are, so = —
that you can tailor the website content to their needs AV

-

¢ You can find out who the main users of your website are by carrying out surveys and inter-
views (e.g. online, on the phone or face-to-face)

Most MSs feel their website is more relevant to industry stakeholders, less to HCPs and least to
patients. However, when NCAs are prioritising the presentation of information, it is primarily infor-
mation related to HCPs and patients that is of most importance. 23 MSs present PhV information
for use by patients, industry and HCPs, whilst 1 MS only targets patients and HCPs and another
only targets industry (WP6 — Web-portals, Q9, Annex 7.1). For the purposes of this section, we will
take “patients” to include patients and the public (i.e. not HCPs or members of industry).

4.1.1 User testing and user needs

Hints and tips N/
o |tis important to ensure that the content of your website addresses the needs = o
of the website users 'AYA "

-

e Once you have determined the main users, you can carry out user testing to find out what
they need from your website

o User testing should be carried out before and after changes are made to the website to de-
termine if the changes addressed the user needs effectively

¢ Integrating into prescribing/dispensing systems has a huge benefit in presenting reliable and
accessible safety information
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Over two-thirds of NCAs perform target group research to identify user needs and habits (WP6 -
Web-portals, Q19, Annex 7.1). 21 of the 25 MSs confirmed that they monitor the use of their
website by recording the number of site visits, with some MSs also collecting user feedback. For
example, the UK Government has created guidance for industry best practice in website acces-
sibility and user testing (Annex 7.2.5). This is highlighted below through example case studies.
For further information, see Annex 7.3.

Case study: Spain

The digital communications strategy of Spain’s Agency for Medicines and Medical De-
vices (AEMPS) lists the following recommendations for carrying out user testing:

e |tis important to keep surveys short

e Do not carry out more than three surveys a year, otherwise they could be perceived as intru-
sive

o Ask direct questions as clearly as possible (minimise the possibility of ambiguity), ask open

questions only in specific cases

e The answers to open-ended questions give more information, but are also the most difficult
to analyse; analysis of these answers can be extremely costly

e Always thank the respondents for their participation

e Publish the survey results so that respondents can see that they have made a useful contri-
bution

o Explicitly clarify that the information provided by respondents will be used in an aggregate
manner to ensure the protection of personal data

Case study: Croatia

The Agency for Medicinal Products and Medical Devices of Croatia (HALMED) has
emailed its users a user satisfaction survey every year since 2006. The survey assesses

users’ views on the website and other areas, including:

* Users’ awareness of HALMED’s services

e Promptness and clarity of HALMED employees’ responses to enquiries
e Process of receiving user requests

e Promptness of processing requests; competence, helpfulness and availability of the HALMED
employees

e Professionalism in handling official complaints
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As well as this annual survey, HALMED monitors the queries received from the public. The re-
sponses to the survey are used along with query monitoring to identify and address the needs of
the users of HALMED’s services. Using the same survey every year allows comparisons to be
made between different years (as well as before and after any changes are made).

Importantly, HALMED publishes on its website a summary of the survey results and actions taken

based on these results. For example, responses to the 2014 survey highlighted the following
areas of good performance:

e Training of HALMED employees (89.65% of survey participants responded with “excellent”
or “very good”)

o Degree of professionalism of HALMED employees in responding to formal complaints (90.8%
of survey participants responded with “excellent” or “very good”)

e Speed of response of HALMED employees to user queries (88.51% of survey participants
responded with “excellent” or “very good”)

e Clarity of response of HALMED employees to user queries (85.06% of survey participants
responded with “excellent” or “very good”).

HALMED made several improvements to their services based on the results of the 2014 survey.

Regarding their website, the survey responses showed that users wanted more transparency and
better organisation of information. Furthermore, a thorough analysis was made using Google
Analytics data so as to best identify the needs and preferences of HALMED’s target groups.
Based on the inputs received, in 2015 HALMED undertook a major project to redesign the web-
site around the needs of the website users (19).

2014 healthcare professional survey and workshop on communication channel preferences

In 2014, HALMED conducted a workshop and survey for HCPs to determine their communication
channel preferences. The survey asked HCPs to:

e Rate the availability of new safety information
e List the most commonly used and most useful communication channels
e |dentify their preferable means of receiving important safety information

e |dentify the kind(s) of educational materials they consider most useful

The questions also addressed using HALMED’s website as a source of medicines safety infor-
mation.

The outcomes of the workshop and survey showed that HCPs are not sufficiently aware of the
importance of the educational materials, and that (in a significant number of cases) they do not
differentiate between educational and promotional materials. This was a topic further explored in
the HCP survey.
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Action: safety communications incorporated into national healthcare information system

HALMED decided to focus on strengthening their contact with HCPs through closer cooperation
with the Croatian Health Insurance Fund (HZZO). The cooperation aimed to raise awareness
about medicines safety information and improve the availability of this information to HCPs.

Through the cooperation with HZZO, HALMED ensured DHPCs reach primary care HCPs directly
through the Croatian national healthcare information system (CEZIH). This way, whenever a HCP
prescribes or dispenses a particular medicine, any relevant DHPCs concerning that medicine are
shown.

HALMED plans to make educational materials available in the same way. The limitation to reach-
ing secondary and tertiary HCPs via electronic information systems is that currently only primary
care is completely integrated into CEZIH, while every hospital or other institution at secondary
and tertiary level has its own information system, and these systems are currently not communi-
cating with CEZIH. In the future, all three levels will be integrated into CEZIH, which will make
DHPCs and educational materials available to HCPs working in secondary and tertiary care.

Case study: Malta

The Malta Medicines Authority carried out a study with the general public to inform
future communication activities. Telephone interviews were carried out in 2010 and

2012, before and after the implementation of a communication strategy.

Planning

A representative sample of the population was obtained through the national statistics office.
Telephone interviews were carried out and these included questions on the choice and use of
medicinal products, sources of information used by the general public and questions on the rep-
utation of the agency. Through the telephone interviews, gaps in the knowledge of the general
public relating to medicinal products were identified. The interviews were carried out by students
who were trained in interviewing skills. This reduced the cost of the study to a minimum.

Implementation

All staff were given training in communication and public relations and a cross-disciplinary work-
ing group was set up to develop a strategy for communication in line with the needs identified
through the study. A set of initiatives were developed and launched, and these included:

e Launching a new website and social media pages
e Launching a helpline for patients and consumers
e Publishing articles in journals, magazines and newspapers

e Developing a database accessible to the general public with information on medicinal
products
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o Participating in media programmes

o Publishing posters and leaflets distributed to households, pharmacies, local councils and
schools

Review and Evaluation

Communication initiatives were reviewed through a cross-disciplinary communications working
group and through management review. Following the implementation of the strategy, the effec-
tiveness of the initiatives were measured through a repetition of the same telephone interviews
with another representative sample of 200 participants. A review of the initiatives was published
in the Journal of the Malta College of Pharmacy Practice (20).

See Annex 7.3.2 for the survey results and the Information Campaign for Consumers and
Healthcare Professionals developed based on the results of the survey.

Case study: Norway

In 2011 the Norwegian Medicines Agency (NOMA) carried out extensive user testing
on their website. The aims of the user testing were to:

e Find out who uses the website, how often and what for

¢ |dentify user needs and demands

o |dentify problems with the website

o Collect detailed information about user behaviour, habits, problems and internet usage

o Examine target groups’ use of social media and mobile platforms

o Gather information to create personas and develop digital strategies and information archi-
tecture

The user testing was done through:

e Focus groups

¢ Interviews

e An email survey

o A questionnaire (282 respondents)

¢ Analysis of website traffic

¢ Internal workshop with experts

¢ Analysis of previous studies
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The results obtained through these user testing exercises informed changes to NOMA’s website,
which were made live in December 2012. The results also informed the Agency’s wider digital
and communications strategies. The main findings from the user testing exercises and subse-
quent changes to the website and digital communications strategies are summarised below.

Main findings

The survey revealed that the main users of NOMA'’s website were pharmaceutical industry pro-
fessionals, pharmacies and wholesalers.

e There were major differences in responses between professionals who used the website fre-
quently and other users

e Professionals from pharmacies and the pharmaceutical industry were frequent users. Phar-
macists did not feel that the website was addressed to them

e Doctors and other HCPs used the website rarely. They largely used ‘The Complete Drug Ref-
erence Guide’

Changes made to the website and communications strategy

e Doctors stopped being considered as one of the main target audiences for the website.
NOMA has other channels to reach them (e.g. NOMA'’s page in the Journal of the Norwegian
Medical Association, titled “News about medicines”, and information which is available di-
rectly through the doctors’ electronic patient journal system)

e Industry and pharmacy professionals were considered the main target audiences. They ac-
count for most of the traffic on the website and depend on NOMA'’s services (approvals and
authorisations)

e Grouping of information on the website changed from grouping by target audience to group-
ing by theme (see Section 3.2 on different ways to group information).

e The exception to this was the website section targeted at vets. The veterinary area is quite
small and distinctive and tends to be drowned out on the website. Therefore, it was decided
that this area should have a prominent location on the front page.

2015 survey

A new survey was conducted in 2015. Website users were invited to complete a survey via a
pop-up window. 2769 responses were collated.

Main findings

At first glance, it seemed that there had been an increase in the number of doctors using the
website since the last survey in 2011. However, further analysis revealed that doctors arrived at
the website via other channels and links (e.g. warnings in electronic patient journal systems). The
pharmacies, on the other hand, were frequent users of the website and used it systematically as
a working tool. Satisfaction differed between the groups; the frequent users were less satisfied,
especially with navigation and structure.
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Summary of website survey responses
e The information itself was rated high, but structure and usability were rated lower

e The search engine was deemed not good enough

e The website linked to SmPCs in pdf format as published by the EMA. The pdf format, with
one document for all packages and strengths, without indexation, was perceived as non-
user-friendly and confusing for HCPs

e The main users (pharmacies and industry) were the least satisfied. They seemed content with
the information, but were not satisfied with structure, navigation and usability

e Doctors were more content overall, but they were usually transported directly to the infor-
mation they were looking for by other channels (e.g. links on other websites). They did not
navigate between pages of the NOMA website as much as other users. Often they looked for
specific medical recommendations and news, which was presented in a more straightforward
manner than information on procedures and regulations

Planned improvements for the new website
e Improved usability through:

— Changes to technical and visual factors, especially search engine improvements and
faster uploading of pages

— Changes to structure and navigation (informed by feedback from industry and pharma-
cies)

* A new website will be set up using a responsive design, as almost 50% of users access the
website via mobile devices (see Section 4.5 below for more information on responsive de-
sign). This new website will take a more minimalistic approach to the homepage, with large,
clear, “clickable” subpages, making it ideal for multiple browsing sources

Wider digital and communications strategy

NOMA’s “channel strategy” is to use their website to target information at professionals in the
pharmaceutical industry, pharmacies and wholesalers. However, as a result of the user survey in
2015 (which showed that doctors are more frequent visitors than initially thought), doctors are
now also considered a target group. They seem to appreciate the information on the website, but
they often reach the website indirectly via other channels.
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NOMA is able to publish alerts with important safety information at the point of prescribing/dis-
pensing, which is achieved through communication between NOMA'’s medicines database and
external systems. Going forward, NOMA will be able to alert and inform patients in a similar man-
ner through the health-portal for Norwegian citizens and ‘The Complete Reference Guide’ app.
Using the app, patients will register their medicines being used, and will receive selective alerts
that only relate to those medicines (21). In the longer term, based on electronic patient data,
NOMA will also be able to reach more patients with these alerts. Patients with an electronic pre-
scription will get an SMS informing them that there is an important message regarding their med-
icine under the service “My prescriptions” on the official public health website, run by the Direc-
torate of e-health. “My prescriptions” also allows the public who have received one or more elec-
tronic prescriptions (e-prescriptions) to see details of their valid prescriptions, medicines/items
assigned by the pharmacy/supplier and the number of dispenses that may remain.

Currently, patients and the general public are directed to the official public health website and
targeted through other channels, such as social media. There will still be information relevant for
the public on the NOMA website, but the overall structure of the website will be that of a working
tool for professionals.

4.2 National considerations

Hints and tips N/

¢ Hosting the NCA website on a wider government website platform can be an -Q-
efficient streamlining measure, harmonising the presentation of NCA infor- 4 = b
mation with that of other government departments

o However, the capabilities for NCAs to develop their web-based safety information is directly
related to their national guidelines and the resources they have in place

Each NCA'’s website will be subject to certain controls unique to that NCA and MS. In this sub-
section, we highlight some examples of such controls, which may apply to more than one NCA.
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4.2.1 Moving to government systems

Case study: UK

In January 2015, the UK’s Medicines and Healthcare products Regulatory Agency
(MHRA) moved its website to the UK government’s gov.uk platform. This transition
took many months to prepare for, as it required the content of the old MHRA website to be
restructured to fit with the government website template. Since the transition, the number of
views of certain webpages of the MHRA website have increased significantly. However, it is dif-
ficult to tell if these views are deliberate or ‘accidental’ (e.g. MOPs accidentally reaching the
MHRA website while searching the gov.uk platform for something else).

The survey to European HCPs (WP6 — Healthcare Professional Survey: Medicines safety com-
munications and their effectiveness) explores further the preferences of HCPs in receiving and
accessing risk communications, including through websites for those NCAs that are part of the
government system.

Case study: Norway

The Norwegian Medicines Agency (NOMA) is moving its website to a different technical
platform in 2016. The operation and development of the website will be under the new

Norwegian Directorate of e-health, which runs the government’s official website of health

information for the public. NOMA will continue to publish and manage their site, but will save a

lot of work and resources by adopting the Directorate’s web templates.

NOMA can also publish on the government’s official website for the public. This is the channel
that members of the general public prefer to use when seeking health information. Therefore
NOMA will benefit from using this channel as they will reach a larger audience. This will also allow
the NOMA website to be cultivated as a working tool and channel primarily for reaching industry
and pharmacy professionals.

Case study: Spain

Spain’s Agency for Medicines and Medical Devices (AEMPS) website has the same
format and basic structure as all other government websites. Some general recom-
mendations (grouping information, language style, social media, users’ feedback) are in-
cluded in national digital communication guidance, which provides guidelines for all Spanish
government websites (Annex 7.4). Additionally, requirements for accessibility are established in
the guide, along with relevant Spanish legislation, for example, on making webpages accessible
for people with disabilities. The content of the website is decided by the AEMPS and it is split
according to the type of medicines (medicines for human use, veterinary medicines, medical de-
vices, cosmetics and hygiene) and the target audience (an industry section is provided separately
from the others).
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4.2.2 Resource allocation

The main purpose of the SCOPE project is to help NCAs comply with the new PhV Directive. This
guidance document can suggest how to design a good website, but if NCAs do not have the
capacity or the funds required, then only select principles proposed can be applied.

Some NCAs have web teams in place to manage the design and maintenance of NCA websites,
where PhV staff are responsible for publishing safety information. Others, such as Croatia, have
PhV staff preparing communications, with the PR department responsible for publication. As part
of the survey, 15 NCAs stated that their web team is responsible for uploading risk communica-
tions, with 16 NCAs stating that PhV staff are responsible (the answers to this question were not
mutually exclusive) (WP6 — Web-portals, Q25, Annex 7.1). For those NCAs that do not have sig-
nificant resources, a prioritisation process may be required when publishing safety communica-
tions, something covered earlier in this guidance document.

As an example of managing resources, HALMED (Croatia), as part of its user testing, asked users
whether responses to safety queries were timely. Asking this sort of question during user testing
can help NCAs identify areas where more resources may need to be allocated. As an example of
predicting capacity, AIFA (ltaly) have a system in place where the press and communications
office has a weekly plan for the contents to be published, allowing for more effective resource
allocation.

Ultimately, NCAs will make safety communication decisions based on their available resources
and user analysis. The outcomes from WP7 will hopefully help NCAs assess their quality man-
agement system and capabilities in relation to available resources in all areas of PhV regulation.

4.2.3 National guidelines

National guidelines can be useful in making sure that the publication of safety information is kept
consistent. Most European guidelines presented as part of the WP6 Web-portals survey were in
relation to the style of presentation, however, NCAs may consider implementing guidelines re-
lated to content and time of publication. Importantly, if national guidelines are in place, there
should be a quality control system in order to monitor compliance. This is discussed further in
the next section.

11 of the 25 MSs responded that they have national/local guidelines on how information must be
presented (WP6 — Web-portals, Q12, Annex 7.1). In the free-text section, all of these 11 MSs
mentioned the existence and use of agency-wide SOPs.

For example, content on the website of the MHRA (UK), HPRA (IE) and ZVA (LV) must adhere to
set guidelines. For the UK, these guidelines are applied to all UK government websites, not just
that of the MHRA, as discussed in previous sections.
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Case study: Ireland

The style guide developed for use by the Health Products Regulatory Authority (HPRA,
Ireland) is a detailed document, covering important aspects of effective information
presentation (Annex 7.2.6). For example, the style guide identifies the use of plain English
to be an important strategy, in addition to remembering who the audience is when publishing
information. The guide states that information must be accurate and must not mislead. HPRA
recognises that users do not read web content in the same way that they do something that is
printed, tending to skim content. The guide encourages keeping sentences short and to the point
and avoiding ‘unwieldy grammar . Using an active voice and avoiding ‘hominalisation’ (using non-

noun words or phrases as nouns) allows communications to be more concise and have a greater
impact.

This style guide is not HPRA-specific; instead the discussion topics can be transferable to any
web developer as basic principles of guidance. Therefore, this could be useful for other NCAs to
create similar national guidelines.

4.3 Quality control

Hints and tips ANy
* Quality control measures can help keep web content consistent -/Q\'
¢ Having a process in place that spans multiple departments can help to achieve =

this

The WP6 Web-portals survey report highlighted some common links between the presence of
local/national guidelines for web content and the quality control of websites (Annex 7.1). Even if
the uploader is not experienced in PhV and/or web-manipulation, having quality control checks
in place can help maintain formatting across the agency.

MSs could benefit from developing guidelines for content and design, based on their users and
their function as an NCA. The following of such guidelines can become a good quality check. The
information uploaded to an NCA website is already quality checked/approved in 80% of MSs.
Interestingly, the 20% that do not have quality checks also do not have local guidelines for online
content, and those that have a dedicated web team also do not have local guidelines in place.

Creating a single European guideline on this is not an effective option, given the diversity of the
functions of each NCA, and the resources available to implement exhaustive guidelines. How-
ever, using the practices proposed in this guidance document, it would be possible to create
NCA-specific guidelines for web management, which could aid NCAs in better adapting to new
legislation and in being as informative as possible with communications to the public.
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Case study: Spain

AEMPS have a good system in place to make sure that all content uploaded to their
website is of high quality. There are 5 main stages when publishing material: applica-
tion, preparation, review, authorisation and publication. These are summarised in Figure

30, below. This process ensures that content is checked over by multiple departments and pro-
gresses through different authorisation steps.

APPLICATION PREPARATION REVIEW AUTHORISATION PUBLICATION
> Review the
pre-production
Correct?
Email of documents, l l
Applicant including application form,
to AEMPS web department NO  YES
Link Applicant authorise
attached and inform the web
department
l ~{» Publish the information
NO <— Acceptable? ‘
Y
AEMPS web i Preparation of the Register and file
department YES l» preproduction A
website
4
Application deny
A
v
Review the publication
Licensin, content and format:
g Authorise? —»YES
(General secretary
and
Chief/Head of the - modife
Department ) 2208 Mo " NO

Figure 30. Diagram summarising the process of publication in the AEMPS.
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4.4 Raising awareness

Hints and tips N/
The following channels can be used to raise awareness of an NCA’s work: - o

VAW
e Social media (Facebook, Twitter, LinkedIn, YouTube etc.) =

¢ Rich Site Summary (RSS) feeds

¢ Urgent alerting and message cascading systems
e Email alerts

* Newsletters and bulletins

e Prescription/dispensing systems and doctors’ electronic patient journal systems

MSs appear to primarily use email, social media, Rich Site Summary (RSS) feeds and urgent
alerting systems to raise awareness of safety information published on their websites. Email alerts
are most commonly sent to subscribed users or through the NCAs’ own urgent alerting systems
and cascades. Email alerts are primarily sent out to pharmacists, and physicians. 1 MS wrote
they were able to tailor email alerts as their online alerting system allowed users to specify their
stakeholder group (patient, HCP, industry), and areas of interest (WP6 — Web-portals, Q22, Annex
7.1).

Case study: Italy

The purpose of the Italian Medicines Agency’s (AIFA’s) digital strategy is to increase
AIFA’s trustworthiness as an independent and authoritative source of information on
drugs and drugs usage in Italy. The primary communication channel is the Agency’s web-
site, which is visited by thousands of users every day (mainly HCPs, patients, journalists, and the
pharmaceutical industry). AIFA also maintains active social network profiles on Twitter, Facebook
and YouTube.

Every morning new content is published on the website, which covers AIFA’s activities and the
latest drugs news summarised from scientific literature, other international regulatory bodies, and
the European Commission and World Health Organization websites. Each article aims to give an
overview of the Italian context, where applicable. Sometimes the editorial position of the Director
General or of “guests” (usually academics and researchers) are provided.

The Press and Communication Office outlines a weekly plan of the content to be published on
the website (in an “In evidence” section), subject to the Director General’s approval. All the re-
leases are promoted via social media to raise their visibility.
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4.5 New platforms going forward

Hints and tips N/

* Regulators should give consideration to the platforms that users browse with -/Q\'

e For user convenience, developing apps can greatly increase the accessibility to
safety information

¢ Social media can be a valuable tool in getting important communications across quickly

Technology is rapidly progressing, with increasing numbers of people finding it convenient to
access online data through hand-held devices. With this in mind, NCAs might wish to consider
the design of their website with respect to its compatibility with such devices. The replacement
of website browsing with the use of apps is also becoming more common, as a convenient way
of accessing information. The extensive use of social media can be an important tool for NCAs
to tap into, e.g. by maintaining a Twitter account.

4.5.1 Responsive Web Design

Responsive Web Design (RWD) is an approach to web design aimed at crafting websites to pro-
vide an optimal viewing and interaction experience — easy reading and navigation with minimum
resizing, panning, and scrolling — across a wide range of devices (e.g. desktop computers, tablets
and mobile phones).

There are key differences in designing a website for a tablet device compared to a desktop de-
vice, including:

o Size

e Screen resolution

e Compatibility

e Touch interfaces

e Memory and CPU limitations

Each of these factors dictates the design of the website to be used - for example, ensuring
‘clickability’ by making sure that all icons are large enough for use with a touch screen. The use
of subgrouping becomes vital when viewing lots of information on a smaller screen, as is using
‘previous’ and ‘next’ buttons to display lots of information on multiple pages, and considering
swiping in place of scrolling.

In addition, from a technical standpoint, each device may also use a different browser:

e Explorer

e Chrome
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e Firefox
e Mobile Safari
e Android browser

e Opera

Search engines like Google can help automate which version of a website is opened based on
the browsing tool — for example, a mobile site will automatically open in place of a desktop site
when browsing on a mobile device. Agency websites can also be designed to detect which de-
vice is being used, so that the correct browsing format is loaded; this is the nature of responsive
design.

Case study: Spain

The Spanish digital communications guide includes a section on mobile browsing,
highlighting the importance of recognising the differences between desktop and mo-
bile users. The guide provides several recommendations for designing mobile versions of
government sites, particularly regarding the use of images:

« Embed images into the webpages, instead of making them downloadable content
e Use scalable vector graphics to facilitate zooming

The guide also provides technical advice on how to handle multiple browsing platforms with a
single website, and how to create mobile-specific websites (Annex 7.4.3).

4.5.2 Mobile apps

There are a few apps already available for the reporting of ADRs to agencies, including the on-
going WEB-RADR project, which is currently developing a mobile app version of reporting
schemes based on a similar structure to that of the MedWatcher app (8). There are two working
prototypes for the app available in the UK and the Netherlands, and the release of this app has
already started to allow patients and HCPs to submit ADRs through their Apple or Android de-
vices. It is important to find alternate, viable routes for reporting, given many existing reporting
channels can be difficult and/or time-consuming to use.

This app does not only allow the reporting of ADRs, but also allows users to monitor the most
up-to-date safety information by allowing them to create a ‘watch list’ for medicinal products of
interest. It also houses data for all previous reports received for a given drug, producing graphics
to help users put their report into a wider context.
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Case study: Spain

The AEMPS has an app (CIMA) for all the SmPCs and PILs of medicines authorised in
Spain; this app includes the ability to search by medicine (name or active substance),
by clinical description or by barcode. The app is available in English and Spanish. Once
you fill in the search tool, the SmPC and PIL of the product can be consulted via an expandable
menu of the different SmPC/PIL sections. Furthermore, the app is evolving and, in the near future,
the product information will be searchable by indication. The safety communications of medicinal
products and medical devices published in the AEMPS website will also be available in the app.

4.5.3 Social media

Social media is a powerful tool in rapidly disseminating information to a wide audience. The term
‘Web 2.0’ describes a website that has significant user interaction and posting functionality, and
includes the use of social media, i.e. using social networks, blogging, wikis, etc.

The most common social media platforms are Facebook and Twitter, and can be utilised by NCAs
for optimising safety communications. Several NCAs already have accounts of this nature, for
example, the State Agency of Medicines of the Republic of Latvia post their Twitter feed on their
home page.

However, there are many considerations that regulators encounter when creating a profile. For

example, maintaining a high-level Twitter feed can require significant staff resources.

Case study: Spain

As part of the Spanish digital communications guide, there is a section on the use of

social media, although this is aimed at all Spanish government websites and not spe-
cifically to AEMPS (Annex 7.4.3). This guide provides an introduction to the key functions
available on Twitter, such as posting comments, answering questions, verifying the account.
There are also some mandatory points and recommendations that departmental Twitter users
must follow, a few of which are listed below:

e Always use generic accounts, so that they can be inherited between computers

e The name of the account is formed from the domain name, service or brand, adding the suffix:
‘gob.es’

e Avoid automatic publication of “tweets” on Facebook, as the wording is not consistent be-
tween tools

e When a departmental profile is created, follow other relevant departments and organisations

e There must be a balance between the number of department followees and followers, as the
goal is to share knowledge in a bidirectional way and to create social networking
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¢ Answer all questions bearing in mind keywords, and information which may be useful for
others

The digital guide also provides similar information on using other sites, such as LinkedIn,
YouTube, Flickr, Pinterest and Instagram. There is significant mention of Web 2.0 in the Spanish
guide, which outlines the design of web content to allow as much user involvement as possible.
Typically Web 2.0 refers to the enhancement of the social aspect of online browsing, and not
limiting browsing to the passive viewing of information. A few examples of the recommendations
provided in the Spanish communications guide are listed below:

o Allow for live updates from users

o Engage in conversation, allowing users to leave comments on topics

o Personalise responses to users, in a non-intrusive manner, as equals

o Gather information on the concerns of general society, their needs and requirements
o Prevent participation or actions that may affect the reputation of the agency

o Make sure security is maintained by regularly updating passwords

With respect to the use of Web 2.0 on a regulatory webpage, some of the principles mentioned
above may be less appropriate, particularly in the area of user posting of safety information.
However, user feedback on whether the information provided by regulators is appropriate is an
important part of continued development, and should be encouraged.
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5 Conclusions

This guidance document will make up part of the risk communication toolkit developed as part
of WP6. This document has aimed to highlight important considerations when developing web-
sites for presenting safety information. NCAs may find web-based communication to be a bal-
ancing act between trying to comply with the Directive, trying to publish the right information for
the right audience and trying to prioritise resources. This document reflects a good overview of
the various different challenges encountered during web development, and provides insights into
how NCAs have overcome these hurdles. The ultimate goal is for NCAs to have a comprehensive
web system with the ability to electronically report ADRs and to communicate all safety infor-
mation in the most accessible way possible. No one method will be applicable to all MSs, so
multiple case studies have been provided where possible.

Utilising the web for safety information is an area of continuing development; the rapid progres-
sion of technology means that something that is relevant today may not be relevant in the near
future. For NCAs to adapt to these changes, user surveys will be important in highlighting areas
for national improvement, as will maintaining discussions with other MSs to share ideas. For
example, the development of automated safety communications by integrating alerts into pre-
scribing and dispensing systems is a good example of working with healthcare providers to op-
timise the communication of safety risks. This is no easy task for MSs, who would need a mature
enough IT structure to integrate internal agency systems with external healthcare systems. Given
the benefits of social media, specifically the ability to rapidly achieve widespread coverage, this
is another important communication channel for MSs to consider. This also comes with its cave-
ats, where this form of information dissemination can be difficult to use in a controllable way.

These are a few examples of how MSs might start thinking about developing their own commu-
nications systems and therefore this guide should be a live document, and remain up to date with
progression in technology. Such sustainability considerations will be addressed across the
SCOPE project, to make sure that not only this guide, but all SCOPE deliverables, can be properly
managed and maintained as a training source as both technology and PhV progress.
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7 Annexes

Annex 7.1: SCOPE survey reports

L ——

7.1.1 WP6 SCOPE Web-portals Survey Report

WP6 Web-portals
Survey Report.pdf

Annex 7.2: Sources of advice and guidance

poscrpton——————m

7.2.1 UK Gov discovery phase: building a service https://www.gov.uk/service-man-
ual/phases/discovery.html

7.2.2 UK Gov content design https://www.gov.uk/guidance/content-de-
sign/research-and-evidence

7.2.3 Plain English Campaign http://www.plainenglish.co.uk/free-
gquides.html
7.2.4 Plain English medical guide
Plain English

Medical Guide.pdf

7.2.5 UK Gov user testing and website accessibility https://www.gov.uk/service-manual

7.2.6 HPRA style guide

HPRA_WebStyleGui
de_Jan2014.pdf
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Annex 7.3: Further examples of NCA user testing surveys and results

7.3.1 lIreland: website surveys conducted by Ireland’s
Health Products Regulatory Authority (HPRA),
formerly known as the Irish Medicines Board

(IMB).

Malta: Results from Malta’s ‘Know Your Medi-
cines’ surveys, conducted in 2010 and 2012

7.3.2

Information Campaign for Consumers and
Health Care Professionals developed on the ba-
sis of the results of the survey

7.3.3 Sweden: User testing website survey — method

description

IMB_Website_Onlin
eSurvey_August 201

IMB_Website_Stake
holderSurvey_July 2(

Communications
HCP and Consumers

Know Your
Medicines results.pc

Eng presentation
May 2015.pdf

Annex 7.4: Examples of MS communication strategies

Dosorpton ——— Qen

7.4.1 Malta: National Digital Strategy 2014 — 2020

7.4.2 Norway: Central Government Communication
Policy established by the Ministry of Govern-
ment Administration and Reform 16 October
2009

The communication policy encompasses the
central objectives and principles for the govern-
ment’s communication with citizens, busi-
nesses, non-governmental organizations and
other public agencies.

7.4.3 Spain: Digital communications guide for general

state administration

http://www.itu.int/en/I[TU-
D/Cybersecurity/Documents/Na-

tional Strategies Reposi-

tory/Malta 2014 Digi-
tal%20Malta%202014%20-%202020.pdf

https://www.regjeringen.no/en/doku-
menter/central-government-communica-
tion-policy/id582088/

http://administracionelec-
tronica.gob.es/pae Home/pae Docu-
mentacion/pae Metod-

olog/pae Guia de Comunicacion Digi-
tal para la_Administracion Gen-

eral del Estado.html#.VI11rHbhB9M
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Introduction

The Communications and PR Working group used a five stage approach for setting the
strategy:

Stage | Description and Timeline Outcome and Attached
Implementation Conclusion Documents
1 March 2010 | All staff are trained
Capacity Building in communications
and PR

Training on communications

and PR delivered Three employees
are trained on

dealing with the
media

All staff are trained
in Quality Standards
as set in Directive

4/2010
2 April/ May | Critical Success Appendix A
Critical Success 2010 Factors identified
Factors and presented to
management.

Working Group to identify the
critical success factors for
communications and PR for the
Medicines Authority

Conclusion that
trust in the regulator
is a critical success
factor to have
desired impact

3 June/ July SWOT analysis of | Appendix B
Situation Analysis 2010 current situation
with Health Care Appendix C
Using SWOT Approach, to Professional_s and
analyse the current situation of Consumers is
the targeted stakeholders’ group concluded.
in relation to Medicines
Authority Communication and
PR
4 August Six potential topics | Appendix D
Option Analysis 2010 for campaign were
analysed. It was
Different options for concluded that the
Communications and PR to be strategy shall focus
analysed on education and
empowerment of
consumers and
health care
professionals in
Version 0.9 Draft Confidential
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choice and use of
medicines. Itis
recommended that
the Medicines
Authority informs
the benefits of
medicines
regulation to the
consumer prior to
commencement of
campaign. Proposed

campaign is
outlined below.
5 August Plan of Action
Action Planning 2010 Outlined below

To outline a plan of action in
line with the recommended
option

Purpose and Objectives of the ‘Know your Medicines’
campaign

1) Sustain health care professionals and consumers' awareness, knowledge and trust in
the medicines lifecycle and provide information on the regulation of medicines and
pharmaceutical activities.

2) Inform, educate and empower health care professionals and consumers in choice of
medicines

3) Provide information on medicines and increase awareness of the available resources
and promote use of trusted sources (in terms of information).

Main Messages

e Positive risk-benefit approach of medicines regulation

e Different Medicines Choices — authorised medicines are safe, of good quality and
efficacious

e Information on medicines (e.g. how to store medicines at home, rational medicines use,
etc.)
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Strategy
Timeline | Description Support | Resources and Update
of Responsibility 20™ September
Purpose 2010
June - end | Review of the Malta 2 Responsibility of Malta
August Medicines List Licensing Directorate Medicines List
2010 with the involvement of | Finalised.
all pharmacists.
Searching
KG co-ordinating facility is being
developed.
August — Development of Branding of GF to finalise helpline | Branding on
September | the campaign and Helpline. by end August. Track. Logo
2010 Training in help line approved and
first week of currently
September. designing
leaflet one.
AZ to get 3 quotations
for designers. Helpline
- 2 leaflets training to be
- Mini website finalised next
- Logoand week.
branding
August - | Drafting and publishingtwo | 1,3 Operations and Leaflet 1 -
December | leaflets for consumers on the Regulatory Affairs co- | Drafted
2010 following subjects: ordinate. Leaflet 2 -
- Know your medicines Being Drafted
- Information on the use PVB, HV, ECB to draft
of medicines leaflet on You’re your | Glossary of
medicines Terms to be
First Leaflet Q3 in included in
conjunction with medicines JJB and KG to draft Malta
list leaflet with practical Medicines List
information for
Second Leaflet Q4 consumers.
August Publish articles on main 1 List of articles: Finalised
2010 newspapers on the subjects of
medicines regulation and - Regulation
patient’s participation in their - Supply chain
treatment with medicines - Herbals
- Medicines for
Children
- Practical Information
August Develop system for free 1,2,3 Responsibility of Helpline
2010 helpline and train staff in Operations and training to be

helpline skills

Regulatory Affairs

finalised next

Version 0.9 Draft
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week..
September | Publish articles on the 1,2,3 List of articles: Synapse fully
- Synapse Magazine on booked.
December - Medicines Regulation - Regulation (AZ) —
2010 - Empowerment for consult with WG. Articles
Choice assigned to
Other examples: people who will
- Herbals deliver the
- Medicines for presentations at
Children the Malta
- Pragmatic College of
Information Pharmacy
Practice.
September | Launch Malta Medicines List | 2, 3 Responsibility of List is finalised
2010 Guidelines KG, AZ and
LC by end August.
September | Launch of Helpline 1,2,3 Responsibility of Will be
2010 Operations and finalised by
Regulatory Affairs Launch of
Campaign.
Pharmacists to respond
telephone calls on
rotation
September | Participate in at least three 1,2,3 Responsibility of List of
- radio programs and three TV Office of the CEO and | programmes
December | programs highlighting the Operations and delevloped.
2010 objectives and messages of Regulatory Affairs
the strategy.
September | Launching of Social media 1,2,3 Responsibility On Track.
— October | (Facebook Page etc.) Operations and
2010 Regulatory Affairs
October Possible involvement in 1,2,3 Responsibility of Involvement
2010- Fresher’s week at the Operations and will focus on
December | University of Malta and Regulatory Affairs Science week.
2010 Science week organised by On Track.
the MCST
January — | Delivery of six session on Operations and On Track
June 2010 | subjects related to medicines Regulatory Affairs co-
regulation to the Malta ordinate.
College of Pharmacy Practice
Training delivery —
Directorates
Other Critical Success Factors Updated with
information
from
Pharmaceutical
Forum Core
Quality
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Appendix A

Critical Success Factors

- Trustworthy: when the source is trusted, the message is more effective. Thus, strategy/
campaigns must project and increase trust in the work of the regulator. This should be achieved
by providing objective, unbiased, evidence-based and reliable information. Information is
objective when it is based on facts and not influenced by prejudices or personal
perceptions. Information is unbiased when it is impartial, non-directive and balanced. The
evidence base for any information resource needs to be clearly stated, including making
clear the level of evidence. Information should be verifiable, based on comparisons and
backed up by scientific peer review where possible. Information needs to be factually
correct and not misleading. Information should be scientifically valid and reflect latest
knowledge.

- Stakeholder centric: projecting trust, meaningfulness and significance for the Authority and
Stakeholders — to this aim the Medicines Authority must have clear and objective awareness of
stakeholders’ needs, expectations, factors and opinions which affect the Medicines Authority.
Information provided should be comprehensible for the targeted stakeholders and should include
issues of relevance and importance to the stakeholder’s decision making. Information should be
easily accessible via different mechanisms for example, through written documents,
websites of certified official bodies etc. When possible, information should also be
accessible to people with disabilities.> An internal, coordinated system addressing
consumers’ queries and concerns should ideally be set up prior to the commencement of
the PR campaign.

- Considerate: of political, economic, social, technological, environmental and legal factors and
risks with appropriate risk mitigations plans.

- Positive: using a positive approach as much as possible in order to create positive awareness of
the message.

- Focused: on the mission and objectives of the regulator.

- Up to date: Information should be kept up-to-date and the date of publication should be
included.

- Consistent: All messages must be consistent with the organisational policy, professionally
portrayed in line with the organisational branding and effectively co-ordinated in a holistic
manner. Information not regulated by statute should, nevertheless, be consistent with the
legal requirements of European law (e.g. must not be designed to promote a prescription
only medicine, reflecting the prohibition of direct to consumer advertising of prescription
only medicines, must not be misleading etc.) and should refer, where appropriate, to
statutory information approved through the process of regulation.*

- Engaging: with a customer focused approach the strategy must engage both internal and external
stakeholders with the possibility of using both traditional (e.g. newspaper) and new media (e.g.
blogs and social media.

- Implementable: All strategy must be implementable and in line with the organisational
resources.

! Pharmaceutical Forum (2007) Core quality principles for patient information on diseases and treatment
options. Accessed from http://ec.europa.eu/pharmaforum/docs/itp quality en.pdf on 20th September 2010.

2 ibid.

% ibid.

* ibid.
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- Transparency: The Informed choice requires transparency. That entails transparency of
what is known as well as what is not known. Funding, sources of information, evidence
for that source and transparency when there is known controversy about a particular
treatment, for example, all need to be made clear. >

- Aligned: resources and all information must be properly aligned so that message is consistent
with relevant staff involved. The PR campaign must be aligned to the internal competence
and remit of the Medicines Authority, taking into consideration the upcoming set-up of
the Consumers Agency.

® ibid.
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Appendix B

Situation Analysis
Key strengths, weaknesses, opportunities and threats of the current situation

Strengths

Medicines and Pharmaceutical Activities
Regulation is Proactive

Regulation provides clear guidance which
makes it more straightforward to operate.
The Maltese regulator does not require
additional administrative burdens than
required by EU Legislation

The regulator is consistent in its approach
Companies have duties and
responsibilities related to quality, safety
and efficacy of medicinal products.
These are in general adhered to.

The process safeguards the consumer and
HCP from counterfeit medicines.

HCP have professional expertise on the
subject-matter and handle Medicines on a
daily basis.

Ongoing communication between HCP
and industry

Weaknesses

Concern by some stakeholders that
regulation negatively affects availability
of medicinal products.

Possible perception of regulator as
bureaucratic, making it more difficult to
operate.

Possible concern on the degree of the
regulator’s transparency and fairness.
Perceived concern of excessive use of
policing power.

Unclear perception of the role and remit
of the regulator.

Opportunities

Consumers and health care professionals
are more informed and empowered

The regulator has a low profile which
gives an opportunity for a fresh image of
medicines regulation.

Threats

Possibility of deviation from the message
of the regulator — other factors not
directly related to the regulator’s role and
remit.

Possibility of perception that the
regulator is a cause of administrative
burden.

There is a possibility that weaknesses are
amplified.

PR not sustainable in the long run due
lack of resources.

Over-estimation of both sides’ (regulator
and HCP/ Consumer) knowledge.

HCP concern on unlicensed products.
Possibility of under-estimation of the
need of the highly technical specialised
expertise required for Medicines
Regulation.
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Appendix C

Identification of Public and Stakeholders

Health Care Professionals/ Areas of healthcare

Consumers
[ ]

Pharmacists

Doctors/ Dentists

Nurses

Allied health care professionals
Professional bodies and organisations
Hospitals (Public and Private Sector)
Health Care Students

Elderly

Parents

31-65 years

Youths (16-30 years)
Children (5-15 years)
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Appendix D

Option Analysis

TOPIC and Main Messages

ADVANTAGES

DISADVANTAGES

RECOMMENDATIONS

Regulation of Medicinal
Products and
Pharmaceutical Activities

E.g. of main messages

- positive risk-benefit
approach and GxP

- ensuring the quality,
safety and efficacy of
medicinal products on the
local market

- Ensures patient safety -
Maltese health care
professionals actively
participate in  decision-
making processes at EU
level

-the Medicines Authority
works to influence and
develop the shape of future
regulation

- outlines basic facts

- neutral context

- establishes trust in
medicines regulator

- constitutes the underlying
scope of the PR campaign

- possibility of developing a
patient/consumer
handbook/leaflet

See MHRA brochure
http://www.mhra.gov.uk/H
owweregulate/index.htm

- may not be of much
interest to consumers
as the primary public
concern is, at present,
pricing and
reimbursement

- may lead to lack of
interest later on in the
campaign

Campaign launch: To
draw up articles for
publication in The
Times of Malta (AZ)
and The Synapse (AZ
+ ECB)

Empowerment of patients
to participate in their
choice of treatment

E.g. of main messages
- ATC

Code, Active

- high level of consumer
interest

- current
awareness
- may be launched as a
major campaign

- research data of previous

lack of public

- received either
positively or negatively
by different industry
stakeholders

- previously drawn-up
campaign was
suspended, resulting

Primary campaign
due to consumer and
health care
professional benefit.
Topic is government
priority within the
context of medicines

ingredient (medicines List) campaign  plan  readily | in waste of time and | pricing.

- The generic option available resources
Campaign should
keep balanced
message
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Counterfeit medicines
E.g. of main messages

Targeting fake medicines
- explain
Health risks
- raise
consumer
awareness

- positive for
stakeholders

- hot topic, acknowledged
on a global scale

- counterfeit medicines
jeopardise the health of
patients/consumers

- an established degree of
consumers’ awareness due
to recently  publicised
pending court cases

industry

- ‘negative’ campaign

- would require a
strengthened
legal/enforcement
staff complement to
respond to and
investigate reports of

alleged counterfeit
medicines, and legal
competence to

prosecute offenders

Postponed in
consideration of
upcoming EU

counterfeit
medicines legislation

Explain risks  of
buying over the
internet from

unlicensed sites

Know your medicines: Tips | - niche area - Limited reach, Of | Can possibly be a

for Parents - addresses a common | interest only to | write up for articles
topic of concern parents and child- | or website. Post-

E.g. of main messages carers poned

Medicines for Kids

Giving your child the right

medicine

Know your medicines: Tips | - addresses the needs of a | - Limited reach, | Can possibly be a

for Seniors
E.g. of main messages
Aging and Medicines

Safe medicine use for older
adults

vulnerable  group  that
require special attention

- aging population on the
increase

targets one sector of
the population

write up for articles
or website. Post-
poned

Medicine Interactions
E.g. of main messages

Medicine Interactions:
What you should know

- to be ideally drawn up as a
leaflet warning
patients/consumers to
always consult the
doctor/pharmacist about all
OTC, prescription drugs,
dietary supplements,
vitamins and herbals they
are currently taking when
introducing a new medicine
- positive benefits that may
lead to reduced national
health costs and diminished
health risks

- might prove too
technical if
information on
different drug classes
etcis given

Can possibly be a
write up for articles
or website. Post-
poned

Version 0.9 Draft
14.10.2010
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A possibility for evaluation of your websites

Your most important communication channel

UIf Hurtig





Do you measure the interest of your web site
by counting the number of visitors?

That is like counting the number visitors
ringing the bell, without opening the door!





E-space Communication opens the door

e Established 1998
e Turn around 1,5 million €

e Benchmark with 7 million answers in the database

e Evaluation of 1000 web sites

e Leading in web site evaluation in the Nordic countries
e Works Globally in 48 languages

e Independent.

e Analyse and presentation by experienced consultancy's





%ﬁE?EQ E-Communication
strategy?

e \/isitors a month?
- XXX

e Target groups?
- XXX

- Yyy
- Zzz

o KPI?
— Place in the Benchmark?
— Meeting target groups
— Find index?
— Are your site reccomnneded by visitors





(Yspace Customer type

communication a

e The E-space customers are those companies that
have passed the stage:

- "The web site is our brochure on internet”
— It is rather those companies who says:

— "The web site is an active part of our
market communication”

e Those companies are interested in:

— Who are visiting our websites?

— What are they looking for

— What do they think of our web site?

— What do they miss on our site?

— Do they plan to bye our products in the future?





Some of our clients
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http://www.swedbank.se/index.htm

http://www.landshypotek.se/sv/

http://www.telia.se/

http://www.spp.se/

http://www.postkodlotteriet.se/Hem.htm

http://www.sveaskog.se/

http://www.sigtuna.se/sv/

http://www.sigtuna.se/sv/

http://www.boliden.com/www/BolidenSE.nsf/WebStart?OpenPage

http://www.arlandaexpress.se/start.aspx

http://www.siaglass.se/

http://www.novonordisk.se/

http://www.riksdagen.se/default____4.aspx

http://www.birka.se/1/sv/start/start.php

http://www.volvotrucks.com/trucks/sweden-market/sv-se/Pages/Home.aspx

http://www.svensktnaringsliv.se/

http://www.stoldskyddsforeningen.se/

http://www.sida.se/Svenska/

http://www.sigtuna.se/sv/

http://www.sigtuna.se/sv/

http://www.sj.se/ /start/startpage/index.form?l=sv

http://www.eu-upplysningen.se/

http://www.pensionsmyndigheten.se/Startsida.html

http://se.oresundsbron.com/

http://media.svenskaspel.se/sv/

http://www.ragnsells.se/

http://www.smc.sandvik.com/Sandvik/0120/Internet/Global/se02823.nsf



Visitor survey

& Sitester - Windows Internet Explorer

= o]

| & | http://www.sitester.comy/sform/surv

Thank you for visiting E-Space Demo

Flease let us know what you think of our web site. Your opinion is valuable and will
help us to create a better site. The survey only takes a few minutes and your answers

will be handled anonymously.

8 E-zpace Communication AB

rey_start.asp?PK_Id=1451 &l anguage=enfiSwaplanguage=sefSurveyDesigr | bt |

unication 4B

L >

-

€ Internet | Skyddat lage: P4 v HI0% v

1.

The survey appears as a
Pop Up after 2 minutes of
visit. The visitor will know
sgcmething about the web
site.

Your logotype

Will then not appear within
3 months on the same
computer, the visitors will
not be disturbed

Time intervals can easily be
changed

The survey can be
presented in any language.
E-space has wide
experience of working with
international companies on
many different markets.

The survey will not be
stopped by popup stoppers

Yes, people do answer
those surveys





(Yspace Visitor survey

communication ab

1. Pop Up: Yes / No

2. Marks: Graphics / Information / Structure / User
friendliness / Expectations (5 grade scale) Benchmark

3. Demographic profile: Gender / Age / Education / Zip
code (Country on .com sites) / Internet skill / First visit

4. Additional questions, after wishes: Fixed answers with
single or multi choice alternatives or open answers

5. Client Panel: The visitors are asked if they want to be
part of a Client Panel. The visitors give there name and e-
mail address.





Examples on additional questions

1. Which category of visitor best describes your at this visit?
(Your target groups whom you are aiming at)

Existing customer
Potential customer
Engineer
Consultancy

Job applicant

2. How do you find the loading time of our web site?

Very fast
Fast

Ok

Slow
Very slow

3. What kind of device do you use at this visit to our web site?

Laptop, Computer
Tablet
Smartphone





cccccccccccc

4. What kind of information are you looking for?
— Basic info about patent and IP
- How AWAPATENT operates
- References
- CSR
— Contact information, telephone/address/mail
- Press information
- Job opportunities
— General interest in the company
— Other reasons

5. Did you find the information you were looking for?
- Yes
- Partly
- No

6. What information do you think is missing from our website?
What improvements would you suggest?

7. Would you recommend our web site to a friend or a
colleague(NPS)





communication a

Results presentations

e All results will be presented on-line in real time with trend lines
so the changes could be seen over time.

e All results presented in Ebis on-line a QlikView application for
easy use for not statisticians

e Twice a year there will be a personal presentation by a
experienced consultant of:

KPI
All results
Analysis

Benchmark in your business area manufacturing companies
and Corporate web sites with possibilities to make
comparisons with visitors from a specific country

Suggestion of improvements





(Yspace Additional questions

nnnnnnnnnnnnnnn

e All additional questions will also presented on line
e In charts with trend lines

e All open comments will presented with a note
which day they were recorded

e The Ebis tool, a QlikView application, makes
advanced selection and analyzes in detail very
simple





Net Promoter Score (NPS
(J S_pa_ce some background ( )

A customer who sais she ...Is a loyal customer who

is likely to recommend spread positive word of -who contribute to

the company... mouth...

company growth

How likely is it that you would recommend (Company X) to a friend or colleague?

Not at all likely Very Likely

These customers are bad for the company over the long haul. They are less
likely to buy anything more from the company and are more likely to spread
bad word of mouth, and more costly to serve.

Passives These customers are generally positive about the company but are less
valuable then Promoters. Passives are relatively satisfied but don’t really

contribute to company growth.
These customers drive business growth. They are likely to buy more from

the company and are likely to recommend the company to others. They are
less costly due to less expenses in ad campaigns and sales promotion.

NPS = % of Promoters - % of Detractors

Source: “Net Promoter Scores Australia 2006” Ritson M., Melbourne Business School white paper





Presentation in the customer
section, accumulated over a

chosen period

NPS
2010-08-19 - 2011-06-06

[ Promoters

[ Passives
I Cetractors

18






(Yspace Listen to your visitors

communication ab

e Learn to know who your visitors are. Do you meet your
target groups?

e How are your sites ranked compared to other web sites
within your business area?

e Do the visitors find what they are looking for?
e What do they miss?

e Do they intend to bye your products? Is your web site
important in the selling process?

e Do you fulfill your KPI:s?

e Get an executive summary every month






HPRA‘3

An tUdaras Rialala Tairgi Slainte
Health Products Regulatory Authority

Writing for hpra.ie

Our new website, www.hpra.ie, is intended to be more user-friendly, intuitive and accessible to members
of the public.

To achieve this goal, we need to
e make the content (the information we put on each page) as readable and understandable as
possible. Plain English guidelines can help us with this;
e reduce the amount of content where possible. Research shows that web users are put off by large
amounts of text on a page;
e avoid using technical language and industry jargon / abbreviations.

Please use this style guide to help you review and rewrite existing content (from www.imb.ie) or when
drafting new content.

About Plain English

e According to the National Adult Literacy Agency (NALA), ‘plain English is a way of presenting
information that helps someone to understand it the first time they read or hear it'.

e Plain English is intended to replace the official style of writing, including highly technical language
and jargon, that became the norm in many sectors such as the civil and public service, and
financial services.

e Using plain English is not intended to patronise or oversimplify. It is not about banning all
technical language or avoiding all long words. And it should not result in a change of meaning.

e Plain English is an ethos and a way of writing. It is about recognising that not all readers of your
content will have the same technical or educational background. It promotes the use of clear,
concise and accurate language with content presented in a logical order and including only
necessary detail.

The plain English guidelines that follow will help to make our content clearer and more accessible.

Remember your audience

The content on hpra.ie webpages must be accurate and should not mislead. However, this does not mean
that it has to be taken verbatim from legislation or regulations.

As users of health products, patients and members of the public should be able to read and understand
information that tells them how we do our job and how we represent them as a public health body. We
need to keep in mind that they can view everything on our website.

When drafting your content, ask yourself, could someone from a non technical, scientific or medical
background understand it? If there has to be technical language included, structure your content so this is
at the end.

Use the language people are using

You should use alternative language if it helps to make text more understandable. Use a search engine,
online dictionary or thesaurus to identify more user friendly language. Another helpful resource is the
Plain English Campaign’s A to Z of alternative words. Remember, no one will criticise us for making
content more accessible.




http://www.imb.ie/

http://www.plainenglish.co.uk/files/alternative.pdf



Be concise

People do not read web content in the same way as printed text. Instead they read by skimming over the
content, a little at a time, mostly in short bursts.

For this reason, it is rarely appropriate to cut and paste from a printed document to produce a web
version of content. Web content should be more concise than printed text.

To keep content understandable, concise and relevant, it should be:
e clear and specific;
e short and concise, brisk but not terse;
e informative;
e balanced in tone (not friendly but nor are we a faceless bureaucracy);
e be serious, as we are a regulator, but not self-important;
e emotionless — avoid emotive adjectives

Keep your sentences short. Most experts agree that clear writing should have an average sentence length
of 15 to 20 words. You should avoid:

e Long sentences with complicated sub-clauses. Redraft into two shorter sentences.

e Unwieldy grammar. For example, say ‘'You can'’ rather than 'You may be able to'.

Use headings
Edit long passages of text into shorter paragraphs and introduce sub-headings to give users an accurate
at-a-glance impression of the page’s content.

Front-load your content

“Front-loading” your content means putting the conclusion first, followed by the what, how, where, when
and why. This allows users to:

e quickly scan through the opening sentence;

¢ instantly understand what the page is about;

o decide if they want to read the rest of the page or not.

Newspaper articles are good examples of front-loaded content as the opening paragraph is always the
conclusion of the story.
Linking to documents such as pdfs

Don't extract lots of text from a document you are linking to. This is especially relevant for HPRA guides.
Don't extract paragraphs of text directly from the document itself. Instead, briefly outline who the guide is
for and the type of content it includes.

Linking to other pages

It is not necessary to instruct your readers how to navigate a web page such as ‘click here for further
details’, ‘on this website you will find’ or ‘the links on the left will take you to further information’.
Use ‘you’, ‘we’ and ‘our’

Address the user as 'you’ where possible. Content on the site will often include a direct appeal to
members of the public and others to get involved or take action. For example, 'You can report a side
effect using our online form’ or ‘You can get more information by contacting'.





If necessary, you can use terms such as “applicant” or “health professional” in a heading or an opening
sentence and then substitute with “you” thereafter.

Also, the use of ‘we’ and ‘our’ is less formal and stuffy. Use ‘we recommend’ and ‘our advice is" instead of
‘the HPRA recommends’ and ‘the advice of the HPRA is’.

Use lists where you can

Lists are an easy way of splitting up detailed information.

There are two main types of list:
e Alist that is a continuous sentence with several listed points picked out at the beginning, middle
or end.
e Alist of separate points with an introductory statement (like this list).

In the list directly above, each of the two bullets are complete sentences so they each start with a capital
letter and end with a full stop. With a list that is part of a continuous sentence, like the example below,
put semicolons (;) after each point and start each with a lower-case letter.

You should include:
e your bank account details;
e your current address;
e your telephone number; and
e your date-of-birth.

Use the active voice

Use the active rather than the passive voice. This will help us write concise, clear and professional content.
Passive verbs can be confusing and often make writing more long-winded.

Below are a couple of examples of how to turn a passive verb into an active verb.
e Examples of passive voice:
o This matter will be considered by us shortly.
o The riot was stopped by the police.
e Examples of active voice:
o We will consider this matter shortly.
o The police stopped the riot.

Avoid nominalisations

A nominalisation is a type of abstract noun formed from a verb. (Was that last sentence jargon?)

For example, the verb is ‘complete’ and the nominalisation is ‘completion’. Likewise, ‘introduce’ becomes
‘introduction’, ‘provide’ becomes ‘provision’, ‘fail’ becomes ‘failure’ and ‘investigate' becomes
‘investigation’.

Like passive verbs, nominalisations make writing very dull and heavy-going.
e Examples:
o We had a discussion about the matter.
o The implementation of the method has been done by a team.
e Instead use:
o We discussed the matter.
o A team has implemented the method.





And remember..................







Website Feedback

We'd welcome your feedback!

Thank you for visiting the Irish Medicines Board website. We hope you can participate in a brief satisfaction survey to
let us know how we can improve the user experience of our website. The questionnaire should take approximately 5
minutes and will consist of a number of questions, some giving you the opportunity to elaborate on your thoughts and
opinions.

The information you volunteer will only be used in relation to the improvement and further development of the website.
Thank you for taking the time to complete this survey, we appreciate your participation and feedback.

* 1. How often do you visit our website?
O This is my first time

O Rarely - less than once per month

O Occasionally - 2 to 3 times a month

O Frequently - at least once a week

O Daily - at least once every day

* 2. Which of the following user groups best describes you?
O Healthcare professional

O Member of pharmaceutical industry

O Member of the medical devices industry

O Patient or member of the public

O Government/regulatory body

O Other (please specify)






Website Feedback

* 3. Please select your healthcare profession:

O Pharmacist/pharmacy assistant

O Veterinary surgeon

O Other (please specify)






Website Feedback

*4,0n your most recent visit to our website, which type of product were you
interested in? Please tick all that apply.

I:I Human medicines

|:| Veterinary medicines

|:| Medical devices

|:| Blood, tissue and cells

|:| Cosmetics
|:| Other (please specify)

* 5. How often would you view/use the following on the IMB website?
Very Frequently Frequently Occasionally Rarely Very Rarely

P4
@
<
[0}
4

Reporting of adverse
reactions/incidents

Product
information/listings

Safety updates and notices
News

Publications

Events

Legislation

Information about the Irish

OO00000O O O
OO000O00O O O
OCO0O0O0O O O
OCO00O000O O O
OCO00000O O O
OCO0000O O O

Medicine Board

(Please specify other areas you typically use)






Website Feedback

*6.0n your most recent visit to our website, which type of product were you
interested in? Please tick all that apply.

I:I Human medicines

|:| Veterinary medicines

|:| Medical devices

|:| Blood, tissue and cells

|:| Cosmetics
|:| Other (please specify)

*7. How often do you view/use the following on the IMB website?
Very Frequently Frequently Occasionally Rarely Very Rarely

P4
@
<
[0}
4

Guidance documents

Product

information/listings

Reporting of adverse
reactions/incidents

Other online services for
companies

Product
information/listings

News

Events
Publications
Legislation

Information about the Irish

OO0000O O O O OO
00000 O O O OO
OO00OO0O O O O OO
00000 O O O OO
OO000O O O O OO
00000 O O O OO

Medicine Board

(Please specify other areas you typically use)






Website Feedback

* 8. On your most recent visit to our website, did you find the specific information you
were looking for?

O Yes, easily

O Yes, but it took some effort
O Only part of it

O No

O | was just browsing

9. If you did not find any or all of what you needed, please specify what information you
were looking for.

*10. If you subscribe to content updates from our website, how would you rate this
service?

O Neither good nor poor

O Poor






Website Feedback

11. If you subscribe to content updates from our website, do you have any comments
on how we could improve this service?

* 12. Overall, how would you rate our website?

*13. Please rate our website on the following attributes:

Neither good nor

Very good Very poor

Homepage
Overall look of website

Ease of finding
information/navigating

Range of information on
website

Accurate and up-to-date
Information on website

Information is clear and
easy to understand

Usefulness of search

O O O O 000
O O O O 000 4
O O O O 000
O O O O 000 s

function






Website Feedback

*14. How likely are you to recommend our website to a friend, colleague or family

member?

15. In your opinion, are there any features, tools or categories of information that we

should add to our website?

16. If you have any other comments or feedback about the IMB website please enter

below?






Website Feedback

*17. In closing, how do you usually access the internet? (tick all that apply)
Daily Weekly Never

Desktop PC

Mobile

O O
Laptop O O
O O
O O

0000

Tablet
Other (please specify)

| |
18. If you would like to participate in a focus group or one-to-one interview about your
experience of our site, please provide a contact email or telephone number.

Should you provide contact details to the Irish Medicines Board through our survey,
this information will be treated with the highest standards of security and
confidentiality, strictly in accordance with the Data Protection Acts (1988 & 2003).

A
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IRISH MEDICINES BOARD

The Irish Medicines Board (IMB) has begun a process to redevelop our
current website www.imb.ie

We are currently conducting a brief survey with our primary stakeholders to
identify your preferences and areas for improvement.

Many thanks in advance for your assistance in our research and we look
forward to receiving your feedback

Return Details

Please complete this questionnaire and return by email to aoife.moroneyward@imb.ie by
the 8™ July 2013

Your Details

Name

Title

Organisation

Email

Phone

Questionnaire
Please note that you can answer this questionnaire as an individual within your organisation
or on behalf of your organisation and members. Please indicate this below by amending the
following sentence.

I am answering this questionnaire (as an individual) / (on behalf of my organisation).

Q 1 « Do you currently use the IMB.ie website?

Yes/No




http://www.surveymonkey.net/MySurvey_EditPage.aspx?sm=dGEP755zuOhYlA60hJ%2fUZ7TE%2fiwUv5zVH0x0HY1Zw8XjvDoLzxVTGlAiQto5tSOq&TB_iframe=true&height=450&width=650

http://www.surveymonkey.net/MySurvey_EditPage.aspx?sm=dGEP755zuOhYlA60hJ%2fUZ7TE%2fiwUv5zVH0x0HY1Zw8XjvDoLzxVTGlAiQto5tSOq&TB_iframe=true&height=450&width=650
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Q2.

If Yes
What areas, services and information of
the website do you use most?

If No
SKIP TO QUESTION Q8

Q3 = Are there any additional areas, services or information that you would like to be

provided in the new website?

Q4 « Are there any problems or issues that you have with current website?

QS « What would be the most important feature that you would like to see in the new

website?

Q6 = How would you like to receive information from the IMB?

Q7 « Please feel free to use this question to provide us with any other feedback that
you would like to share. We very much appreciate your feedback, both good and bad.

If your answer was NO to Q2






Q8 « What other related websites and resources do you use?

Q9 « What advantages, or additional content, do these websites have compared to
imb.ie?

Q 1 O « Are there any specific reasons why you do not use our website currently?

Q 1 1 « How would you like to receive information from the IMB?

Q 1 2 « Please feel free to use this question to provide us with any other feedback that
you would like to share. We very much appreciate your feedback, both good and bad.

THANK YO FOR YOUR FEEDBACK!







Know Your Medicines

= 200 participants were chosen at random and contacted via telephone interviews taking
place between 8 am and 8 pm in the 2010 survey, and between 9am and 7pm in the
2012 survey.

= The participants chosen for the first survey were not eligible for being chosen for the
second survey.

=  The survey in 2010 was held between September and the following January (2011),
while the 2012 survey was held between July and August of the same year.

" | Year Male responses Female responses
2010 82 116
2012 89 111
2010 2012
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The most popular age groups in the 2010 survey were 50-59 years followed by 40-49 years of
age, while the sample in 2012 had an older modal
age of 60-69 years, followed by 50-59 years. Distrett
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The participants in both surveys were chosen via random sampling, meaning that the samples
covered geographically distinct areas, and not restricted to one specific area. In 2010, most of
the participants were from the Northern side of Malta, while in 2012, most of the participants
lived in the Northern Harbour area.

2010 2012
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Again due to the nature of the sampling technique, a varied educational background is
exhibited via the participants, with most participants in both surveys having a minimum of
secondary level or greater. However, some participants had a lower educational level than
secondary level, with most of them having a primary level of education. This group of
participants was higher in the 2012 survey when compared to the 2010 survey result.

When asked how many times they ask advice prior to taking a new medicinal product, which
does not require a prescription, the participants responded:

2010 2012
Always 66% 83%
Frequently 10% 4%
Sometimes 12% 6%
Never 12% 7%

The fact that there was an increase in the seeking of advice by the participants in 2012 with
respect to those in 2010 has shown an increase in awareness regarding the use of medicines.

Those stating that they seek advice prior to medicine use were further asked to choose which
source or sources of information they used:

2010 2012






Doctors 58% 76%
Pharmacists 29% 42%
Other HCPs 2% 7%
Family/Friends 1% 3%
Television/Radio 2% 1%
Internet 6% 13%
Books/Magazines 1% 1%
Other 1% 0%

Such results show that there was a general increase in seeking advice from doctors,
pharmacists, other HCPs, family/friends and the Internet. Of notable importance was the
increase in consulting the internet prior to taking a medicine — a topic which was further
questioned during the questionnaire. However, despite the increase trust in the internet as a
source of information, the family doctor was still chosen as the most trusted provider of
information regarding medicines — as further confirmed by a following question, in which,
91% in 2010 and 85% in 2012 chose doctors as opposed to other sources.

Statistics of the above referred to question are as follows, in which it is observed that there
was a decreased trust in the family doctor between the two surveys, and an increased trust in
pharmacists, other HCPs, the internet and other sources.

2010 2012
Doctors 91% 85%
Pharmacists 5% 6%
Other HCPs 1% 5%
Family/Friends 0% 0%
Television/Radio 0% 0%
Internet 0% 2%
Books/Magazines 0% 0%
None 1% 1%
Other 1% 2%

Patients were then asked to state how frequently they read the product information leaflet
prior to administering an OTC for the first time. There was a general increase in the number
of participants which always read the leaflet, meaning that there was more awareness in the
importance of consulting the leaflet prior to administration.

2010 2012
Always 49% 62%
Frequently 14% 9%
Sometimes 22% 14%
Never 14% 14%






Moreover, participants were asked to choose the reason why they didn’t always read the
leaflet:

2010 2012
My Doctor gives me necessary information 41% 19%
My Pharmacist gives me necessary information 16% 2%
Other HCPs give me necessary information 1% 0%
Family and Friends give me necessary information 5% 0%
Television/Radio give me necessary information 1% 0%
Internet gives me necessary information 5% 1%
Books/Magazines give me necessary information 1% 0%
Can’t be bothered 8% 12%
No reply (?) 16% 0%
Other 6% 12%

In the following question, the participants were given a scenario in which they had to state
whether or not they would recommend a prescription-only product to a family or friend with
the same condition, given that the product has worked for them.

2010 2012
Yes 28% 21%
No 48% 67%
Depending on the condition 21% 12%
Don’t know 0% 1%
No reply 3% 0%

The majority of participants in both surveys have replied that they would not recommend
such a medicinal product, with the percentage increasing in the second survey. This may
again show a more aware sample population with respect to medicinal products, when
comparing the second survey with the first one.

The participants where then asked whether they knew the difference between an originator
product and a generic medicine.

2010 2012
Yes 12.5% 23%
No 85.5% 75%
Don’t Know 3% 3%

Out of the 2012 participants who stated they knew what generics were, 22 had the right idea,
while 11 had a fair idea, and the other 8 had the wrong idea, but the impression they knew.
Therefore, although the percentage of people who claimed they knew the difference
increased, considering the number of participants which gave the wrong answer, the
awareness campaign did not exhibit a significant difference





56% of the participants surveyed in 2012 said that they never used the internet with respect to
medicinal products. The rest were asked to rate the internet as a source of information on
medicinal products — either very good, good, neither good nor bad, bad or very bad.

>

71% of those who used the internet in 2010 find it as a very good or good source of
information on medicines. In 2012 61.4% of the participants who used the internet
(i.e. 27% of all the participants) gave the internet such a score.

41% of respondents who used the internet in 2010 said that the internet effects which
treatment/ medicine is bought. In 2012, however, 13.6% of those who use the internet
said that it affected which medicine/treatment is bought.

3% of respondents in 2010 bought medicines over the internet due to wider selection,
convenience and price. In 2012, the 2% of the participants who claimed to buy from
the internet said they did so due to price and a wider selection.

8% of the respondents in 2010 were not concerned about the authenticity or safety of
medicines available for sale on the internet, while in 2012, 10% were not concerned,
while another 60% were uncertain, and 4% never thought about it.

75% of respondents in 2010 store medicines in humid places such as bathroom and
kitchen. In 2012, a total of 76% of the participants store medicines in such places.
60% of respondents in 2010 keep medicine until expiry date. In 2012, 44% of the
participants claimed to keep the medicines until expiry.

93% of respondents in 2010 dispose of medicines through normal waste or through
sewage system. In 2012, a combined percentage of 92% mentioned such measures,
with the normal waste having a percentage of 49% alone.

In 2012, of the respondents who claimed to experience side effects, 30% said that they
reported them, and a further 30% said they reported them to their family doctor.
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How to write medical information in Plain English

Introduction

This guide gives you an idea of how the plain English approach can make your
notices, letters and medical information clearer.

The course will help you if you work for:
m the Health Service;
m  an NHS Trust; or

® acompany in the health sector.

Copyright

Plain English Campaign owns the copyright on this guide. You must not copy it
without getting our permission first. You can download your own copy from our
website (www.plainenglish.co.uk).

© Plain English Campaign 2001





How to write medical information in plain English

Ten tips for clearer writing

These are recommendations, not rules: be flexible! You can discuss all these
(and more) on the course.

Think of your audience, not yourself.

Don't try to impress people by using your language to show off: keep it as
straightforward as possible. Imagine you are speaking to someone, and write in
that more relaxed way.

Use short sentences.

A good average sentence length (‘ASL’) is 15 to 20 words. Use shorter ones for
‘punch’. Longer ones should not have more than three items of information;
otherwise they get overloaded, and readers lose track.

Be careful with jargon.

Jargon is very useful, but only if people are familiar with it. Be prepared to
explain your jargon words and acronyms — will your audience know them?
(Seethe Ato Z.)

Use ‘active’ verbs mainly, not ‘passive’ ones.

Using the active is shorter and clearer; using the passive can be longer and
sometimes confusing. Try to write 90% in the active. The other 10% — yes, you
will find the passive more suitable.

m  ‘Areport will be sent to your doctor.’ (passive)

m  ‘We will send a report to your doctor.’ (active)
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Don’t underline.

It is tempting to do this, but it achieves very little. It can be distracting, making
the text harder to read. Proper spacing does the job. And ...

Use lower case bold for emphasis, not block capitals.

Block capitals are hard to read, so don’t put text in upper case. Use lower case
bold. For headings, if need be, use large lower case bold.

Put complex information into bullet points.

Plan and draft your writing. If you have a lot of information to convey, make it
easier for the reader by breaking it up into logical ‘stepping stones’.

Use everyday words.

Big words, foreign phrases, bursts of Latin and so on usually confuse people.
Consequently, it is a sine qua non of plain English not to write too
polysyllabically! So, for plain English, use everyday words.

Write small numbers.

In text, write numbers one to nine as words; with 10 and upwards, put the
figure. But be flexible. Probably with medicines it is clearer to write ‘Take 2
tablets 4 times a day.’

Use the ‘personal touch’.

Any organisation, however grand, can quickly become ‘we’. Then the
‘customer’, ‘client’ or ‘patient’ simply becomes ‘you’.

®  ‘Aninformation helpline is also operated by ABC Hospital Trust for
the convenience of patients.’

becomes:

m  ‘We also operate an information helpline for your convenience.’
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Notices

Here is an example of plain English in action.

This notice was put up by a hospital administrator. Over the page is the same
notice, but put into plain English.

Dear Colleague

RE: CAR PARKING — OUTSIDE WARD 10 AND 11 AREA OF HOSPITAL

It is fully acknowledged that on site car parking is currently very limited and in
this respect plans are currently being examined with a view to alleviating the
problems.

One current area of concern is the area adjacent to Wards 10 and 11, and
during a recent fire alarm call, which fortunately turned out to be an non
emergency, the fire vehicles had extreme difficulty in manoeuvring in this area.
In the event of a real fire you can rest assured that these vehicles would take
whatever steps were necessary to reach their destination as quickly as
possible, and therefore it is imperative that the perimeter road around the
hospital site is left as clear as is possible. To help us with these problems both
members of staff or visitors to the hospital who normally park in that area will
now be able to park their vehicles in the Hospital Transport compound between
the hours of 8.15 a.m. until 4.00 p.m. The gates of the compound will be left
open and | ask that this space is utilised. May | also ask that it is important that
no private vehicles remain in the compound after 4.00 p.m., due to the fact that
transport Department vehicles will return to the site after that time and need to
be in a secure area overnight.

The assistance of everybody in this matter is very much appreciated.
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For the revised version, we have:

m removed the heading (with its block capitals and underlining);
m put the topic into the first sentence (now 19 words, not 29);

m  shortened the sentences in paragraph two;

m used ‘active’ verbs; and

®  put the main instructions in bullet points.

Dear Colleague

We realise that car parking on site is very limited, and we are making plans to
solve the problem.

One main difficulty is the area next to wards 10 and 11. During a recent fire
alarm call (which turned out not to be an emergency) the fire engines had
extreme difficulty getting through this area. In a real fire, they would take
whatever action they needed to reach the emergency. So, you must keep the
road around this area clear.

To help solve these problems, please:

m  park your vehicle in the Hospital transport compound, between 8.15am and
4pm; then

® remove your vehicle by 4pm, as we need the compound overnight for
Transport Department vehicles.

Thank you for your co-operation.
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Comments

The revised version is easier to take in because it is more direct.

m  The original (ignoring the heading) was much longer: 230 words, with an
average sentence length (‘ASL’) of about 33 words. The second is 119
words, with an ASL of 13 words.

m Passive verbs have become active. For example:
« ‘itis fully acknowledged ... ' becomes ‘we acknowledge (realise) ...’

« ‘plans are currently being examined ... * becomes ‘we are making plans ...’

m  Wordiness has been pruned. For example:
« the repeating of ‘currently’ and ‘current’
« ‘Itis imperative that ... * becomes ‘you must ...’

« ‘due to the fact that ... * becomes ‘as ...’

m  ‘To help with these problems both members of staff or visitors ..." reads as
though only two people work there. Remove ‘both’.

Overall, the second version gives you and your busy colleagues an easier ride.
You don’t have to fight your way through the words to get to the message.
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Letters

On the next page is a ‘standard letter’ sent out by a hospital to patients telling
them when they were due to come into hospital.

m If you received this, would you be clear about what was happening? See if
you can rewrite it using plain English, so that it answers these questions.

® Isit one appointment or two?

m  Would two separate letters be better?

m  Whatis ‘pre-assessment’?

m  Will having a cough or cold mean | can’'t come?

m  What if | fail to keep the pre-assessment appointment?
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ADMISSION TO HOSPITAL
Dear
The following date for your operation has now been booked:-

CONSULTANT MR SMITH

HOSPITAL NUMBER G 12345
OPERATION DATE 9-11-00

WOMEN'’'S HEALTH UNIT (Ward 17/18)

Should there be any difficulties regarding the date of your surgery please
telephone 76543 Monday-Friday, between 10.00 — 15.00 when someone will be
available to take your call.

Your pre-assessment appointment is enclosed. The exact day of your
admission will be confirmed at pre-assessment and is most likely to be the day
prior to your operation.

We must, however, point out that at this stage we cannot guarantee bed
availability. Will you therefore please telephone 76542 a couple of hours before
your admission to confirm this arrangement. If you are unable to attend please
telephone us as soon as possible to enable us to offer the bed to someone
else.

If you develop a cough or cold prior to admission, please contact us as soon as
possible.

Please report directly to the ward.

If you fail to arrive for this admission, you will not automatically be sent
another admission date.

Yours sincerely

Can you do better than this?

You can get help from our website - download ‘How to write letters in plain
English’.

Or come on the medical writing course to see how you and others would tackle
it.
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Over-the-counter (OTC) medicines

Information about OTC medicines needs to be easy to understand.

Here are some tips, followed by difficult examples from various medicines.

m Use areasonable type size on bottles and leaflets. Older people especially
have trouble with tiny type. Some bottles, where space is tight, have labels
that fold out into leaflets.

m  Use lower case bold for emphasis, not block capitals. And avoid italics,
even though the EU guidelines recommend them!

m  Use ordinary words as far as possible. If complex medical words are
needed, be prepared to explain them.

m  Use ‘expiry dates’ that are easy to read. Some are stamped so small that
people can't find them, let alone make out the date.

m  Use plenty of whitespace, and don’t cloud the message with watermarking
(pictures faded in under the text).
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Examples

The following is a random selection taken from labels on common painkillers,
ear drops and so on. Many people would know some of the language through
having spoken to a doctor. But many would find the labelling puzzling or
alarming.

(The A—Z of medical terms covers most of the medical words used here.)

‘These tablets are for oral use ...
‘Five drops to be instilled ... °
‘Could cause dyspepsia ... °

‘Consult your doctor first if you are already taking medication for fluid
retention using diuretics ... °

‘Do not take these tablets if you are already taking another non-steroidal
anti-inflammatory drug (NSAIDS) ...

‘More severe reactions may include blood in your vomit or black-looking
stools, ulceration, vertigo, myocarditis, oedema, mental confusion, blood
dyscrasias (disorders), increased bleeding time and gastro-intestinal
irritation.’

‘This adult nasal spray is for local application in the nose to give
symptomatic relief of nasal congestion (including in colds), perennial and
allergic rhinitis (including hayfever) and sinusitis.’ [30 words]

(A plainer version)

m  ‘Use this spray on adults only. It will help relieve stuffed-up nose, inflamed
sinuses and hay fever. Spray directly into the nose.’

And finally...

| ‘Do not take this product if your doctor has told you that you have

phenylketonuria ... *
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A to Z of medical terms

Medical terms or phrases can often baffle your patients or customers. Try to
watch out for this, and use ordinary language where possible. Be prepared to
explain technical terms if you need to use them. What follows in this Ato Z is a
selection of words that people may find troublesome. It is not a ‘correct’ medical
dictionary, and it is by no means complete — but it's a start!

A
A and E

AID

AIDS
amnesia
analgesic
anastomosing
aneurysm
antibiotic
antipyretic
arthroplasty

astigmatism

atrophy

B
biopsy

booked admissions

bronchoscopy

accident and emergency

artificial insemination by a donor

acquired immune deficiency syndrome

loss of memory

something that lessens pain

joining together

a swelling in an artery

a chemical used to inhibit or stop the growth of bacteria
substance that reduces temperature

repairing a joint (such as a hip replacement)

uneven curvature of the eye that can lead to blurring or
lack of focus

a wasting away (of tissues, such as muscles)

removing a small amount of tissue for examination in
the laboratory

allowing patients to arrange with the hospital a date to
come in for an operation

examining the bronchial tubes with a small flexible cam
era tube (an endoscope)
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C
cardiology

cardiothoracic
chemotherapy
chronic

cirrhosis

coeliac
colonoscopy
colorectal
colposcopy

CPM

CT scan

cystoscopy

D
D and C

dialysis

discharge

diuretics
dysfunction

dyspepsia

study and treatment of the heart

to do with the heart and lungs

treatment (usually of cancer) by drugs

a long-lasting disease that changes slowly

progressive disease of the liver (often associated with
alcohol abuse)

to do with the abdomen (usually the small intestine)
examining the colon (bowel) with an endoscope

to do with the colon and rectum

examining the vagina or cervix with an endoscope

continuous passive motion: a machine with a motor to help
flex limbs

computerised tomography is a type of three-dimensional
X-ray giving far more information than a normal X-ray

examining the bladder with an endoscope

dilation and curettage: widening of the cervix to take a
sample scraping of the lining of the womb

filtering the blood, cleansing it

‘going home’ is more reassuring; keep ‘discharge’ for
running sores!

a drug that helps to remove excess water from the body
not working properly

indigestion; upset stomach
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ECT

ectopic

electrocardiogram

electrocardiograph
embolism
encephalitis

endometriosis

endoscope

endoscopy

enuresis

epidural

F
faeces

femur

fracture

electroconvulsive (electroshock) treatment

outside (ectopic pregnancy — a baby developing
outside the womb)

a graph showing the electrical activity of the heart,
including the heartbeat

a machine used to produce an electrocardiogram
blocking of an artery (by a blood clot or air bubble)
inflammation of the brain

the presence of tissue similar to the lining of the womb
at other sites in the pelvis

various types of flexible tube with a fibre-optic camera
for seeing inside organs

process of examining the inside of the body using an
endoscope

bed-wetting

usually refers to an injection in the lower spine, often
given during childbirth to reduce pain

solid waste from the bowel; motions; stools
thigh bone

a broken bone:

| ‘compound’ — with a skin wound

| ‘closed’ — without a skin wound

| ‘comminuted’ — in many pieces
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G
gastroenterology

GU

gynaecology

H
haematology

haemophilia

haemorrhoids
hepatic

HIV

I
ICU

image intensifier

J
jaundice

jugular

study and treatment of the stomach and intestines. The
disease is ‘gastroenteritis’

genito-urinary (as in ‘GU’ department); urogenital; to do
with reproduction and urination; dealing also with
sexually transmitted diseases

study and treatment of the female genital tract, including
reproduction

study of the blood

severe bleeding, without clotting; so, ‘haemophiliac’: a
person with this problem

piles
to do with the liver; so, hepatitis: liver disease

human immunodeficiency virus; can lead to AIDS

intensive care unit

instant x-ray images on a TV monitor

a yellowing of the skin or the whites of the eyes due to
liver disease

of the neck or throat; so, jugular vein
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K
keratic

keratitis
kidney
kymograph

L
labial

labyrinthitis
lachrymal duct
lactation
laparoscopy
laryngitis
laxative
ligature

lithotripsy

M
mammography

maxillofacial
metastasis
miscible

MMR

motor neurone disease

myocardial infarction

horny, hardening of the skin
inflammation of the cornea of the eye
organ that filters blood and excretes urine

instrument that measures blood pressure

relating to lips

inflammation of the inner ear, causing dizziness
the channel near the eye that produces tears
production of milk to breast-feed babies
examining the abdomen with an endoscope
inflammation of the vocal chords (larynx)
treatment for constipation

a tight bandage or tie, especially to stop bleeding

breaking up kidney or gall stones using ultrasound

examining the breasts by x-ray

to do with the face or jaw; (removing a wisdom tooth)
the spreading of tumour cells round the body

able to be mixed with another liquid

measles, mumps, rubella: the three-in-one vaccination
for children

a progressive wasting of the nerves that control
your muscles

basically, a heart attack; seizure of heart muscle
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N
nasal

nauseous
necrotic

neoplasm
neurology

neurophysiology

O
obstetrics

oedema
oncology
ophthalmic
orthodontics
orthopaedics

osteopathy

osteoporosis

otolaryngology

to do with the nose

feeling like you are going to be sick
used to describe dead cells or tissue
new and abnormal growth; tumour
study of the nervous system

study of the changes associated with the activity of the
nervous system

care and control of pregnancy and childbirth

swelling caused by fluid; dropsy

study and treatment of tumours, cancers

to do with the eye; ophthalmology — its treatment
dentistry specialising in correcting teeth problems
treatment of bones and muscles (originally, in children)

treatment by manipulation and massage of muscles and
bones

brittle bones; weakening of the bones

treatment of diseases of the ear and throat
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P
paediatrics

palliative care
paraplegia
patella

pathology

pertussis

phenylketonuria

physiotherapy

podiatry
post-op
post operative

pre-assessment

pre-med

prophylactic

Q
guadriplegia

guarantine

quinsy

study and treatment of children and their diseases
lessening pain without curing the symptoms
paralysis of the legs

the kneecap

study of the causes of disease; the testing (biopsy) of
tissue to check for disease

whooping cough

inherited difficulty in processing an amino acid; can lead
to learning difficulties (mental handicap)

use of physical methods to promote healing such as
massage, manipulation and exercise

a branch of chiropody
after the operation
after the operation

a hospital appointment before the operation date to
check details

drug given before an anaesthetic to calm the nerves
before an operation

something taken to prevent disease

paralysis of all four limbs

isolation of someone with an infectious or contagious
disease (originally for 40 days)

abscess on or near the tonsils
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R
radiography

radiotherapy
renal

rhinitis

S
sigmoidoscopy

sinusitis

sutures

syndrome

T
thrombolysis

tomogram

trachea
trauma

triage

U
urethra

urology

taking x-rays; the x-ray department
using radiation for treatment (especially of cancer)
to do with the kidneys

inflammation in the nose

examining the inside of the colon (bowel)

inflammation of the sinuses (‘tubes’), usually around the
nose

stitches

the set of symptoms associated with a particular
disease

dissolving a blood clot

the image produced by a computerised tomography
(CT) scan, a very detailed three-dimensional X-ray

the windpipe
a wound or injury (usually); emotional shock

sorting out patients according to how urgently they need
treatment (‘A and E’)

‘tube’ from the bladder, carrying urine

study and treatment of the urine system
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\Y

venereal disease ‘VD’; sexually transmitted disease

ventricle a cavity or chamber in the heart or brain

X

xanthoderma yellowing of the skin

xeroderma dry skin (‘ichthyosis’)

Y

yellow fever mosquito-borne hepatitis, causing jaundice, maybe
death

Z

zygote fertilised egg at conception; becomes the foetus
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Training from Plain English Campaign

We offer training courses to teach you how to design and write your documents
in plain English. We run two types of course:

| open courses, held at various hotels throughout the country, where
anyone can attend; and

u in-house courses, where we come to an organisation and train your staff.
This means we can tailor our training to your organisation’s work.

We can run in-house courses that deal specifically with medical information.

You can also follow our Plain English Diploma Course. This is a 12-month
course, leading to a qualification in plain English.

We now offer two courses teaching English grammar. Our Grammarcheck
Course is designed to teach delegates the fundamentals of grammar,
punctuation, sentence construction and spelling which are so essential for clear
communication. We also occasionally hold an Advanced Grammar Course,
which goes into more detail on the grammar of standard English.

You may also be interested in ‘The Plain English Course’ - our pack of materials
to help you train your own staff.

If you have any specific questions about training courses, please call our
training manager Helen Mayo on 01663 744409 or e-mail us at
info@plainenglish.co.uk

You can also now take both the open (Plain English) course and the
Grammarcheck course on-line. Full details are at
www.plainenglishtraining.com
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1 Introduction

1.1 Definitions and abbreviations

Terminology

ADR
CMDh

EC
DCPs
DHPC
EMA
HCP
MAH
MRP
MS
NCA
PAR
PIL
PV
RMP
RSS
SCOPE
SmPC
WP

Description

Adverse Drug Reaction

Co-ordination group for Mutual recognition and Decentralised procedures
— human

European Commission

Decentralised Procedure

Dear ‘Healthcare professionals’ Communications
European Medicines Agency

Healthcare professional

Marketing Authorisation Holder

Mutual Recognition Procedure

Member State

National Competent Authority

Public Assessment Report

Patient Information Leaflet

Pharmacovigilance

Risk Management Plan

Really Simple Syndication / Rich Site Summary
Strengthening Collaboration for Operating Pharmacovigilance in Europe
Summary of Product Characteristics

Work Package

1.2 Attachments

Web-portals — pdf version of final survey circulated to WP6.4
member states
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1.3 Executive summary

This report outlines the collection of information about EU National Competent Authority (NCA)
use of web-portals to provide pharmacovigilance information through a questionnaire completed
by member states. The survey forms the initial activity of the SCOPE Joint Action Work Package
6 Topic 4, which focuses on web-portals. Results and findings from the survey are intended to
inform the recommendations for delivery of guidance for member states.

A web-based questionnaire was developed by the SCOPE WP6 team. Following a period of re-
view and pilot, it was launched in July 2014 and finally closed in October 2014. 25 member states
completed the survey.

The results point to a wide variety of approaches regarding content, target groups, presentation,
and future plans for NCA web-portals. Responses suggest that the majority of NCA web-portals
host Summaries of Product Characteristics (SmPCs), Patient Information Leaflets (PILs), infor-
mation on how to report ADRs, urgent safety announcements, and press releases. However, less
than half of respondents indicated that their web-portal provides Risk Management Plan (RMP)
summaries, information that the new PV legislation states must be provided by web-portals.
Some respondents noted that more types of information, including RMP summaries, will be pub-
lished on the web-portal in the near future.

Responses throughout the questionnaire suggest that many member states do not target their
web-portals to the general public, but remain primarily aimed at specialists, such as Healthcare
professionals (HCPs) and members of the pharmaceutical industry. Over two-thirds of respond-
ents stated that research has been carried out on website target audience groups in recent years.
Many respondents further mentioned that this research has focused on identifying the needs of
the public or patients.

Member states may require guidance on how best to ensure that web-portals fulfil the needs of
patients and the public, as well as more specialist target groups.

Responses show a significant diversity in the situations and practice of different member states.
The lack of clarity with regard to understanding the definition of a web-portal is considered to
illustrate the value of providing guidance and sharing examples of practice and experience be-
tween member states. Recommendations, illustrated with examples of best practice, will focus
on structuring information, making information accessible, targeting audiences, and making use
of monitoring and user feedback.

Following from the information collected in the survey, a number of additional steps will be used
to collect some specific additional information from member states to help identify good practice
and illustrative examples of this.

Topics of interest based on the specifics of survey questions were addressed to develop recom-
mendations for best practices on web-portals. These include: structuring in-formation, accessi-
bility and user feedback/evaluation.
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1.4 Background

The new European pharmacovigilance legislation, which came into force in July 2012, requires
member states to have a web-portal for the provision of safety information. NCAs are advised in
Directive 2010/84/EU, amending Directive 2001/83/EC:

In order to increase the level of transparency of the pharmacovigilance processes, the
Member States should create and maintain medicines web-portals.

Specific articles in the Directive also further specify the duties of NCAs:
Article 102

(d) ensure that the public is given important information on pharmacovigilance concerns
relating to the use of a medicinal product in a timely manner through publication on the
web-portal and through other means of publicly available information as necessary;

[-]
Article 106

Each Member State shall set up and maintain a national medicines web-portal which shall
be linked to the European medicines web-portal established in accordance with Article 26
of Regulation (EC) No 726/2004. By means of the national medicines web-portals, the
Member States shall make publicly available at least the following:

(a) Public assessment reports, together with a summary thereof;
(b) Summaries of product characteristics and package leaflets;

(c) Summaries of risk management plans for medicinal products authorised in accordance
with this Directive;

(d) The list of medicinal products referred to in Article 23 of Regulation (EC) No 726/2004;

(e) Information on the different ways of reporting suspected adverse reactions to medicinal
products to national competent authorities by healthcare professionals and patients, in-
cluding the web-based structured forms referred to in Article 25 of Regulation (EC) No
726/2004.

Across the EU, member states have a variety of web-portals in place to provide safety infor-
mation, such as SmPCs and PILs, Public Assessment Reports (PARs) and risk communications.
However, it is recognised that there are currently no clear recommendations as to how the infor-
mation should be provided and what minimum level of information is recommended to be made
available. In addition, information may be made available on different web-portals depending on
the method by which a medicine is licensed, for example centralised products versus those li-
censed nationally. This also means there are many different approaches taken by different mem-
ber states regarding what and how information is provided.
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Work Package 6, Topic 4 focuses on web-portals and aims to examine web-portals that member
states maintain across Europe to provide safety information and risk communications about med-
icines. The aim of the topic is to provide practical guidance on complying with the legislative
requirements, and to illustrate this using examples of good practice from member states. In ad-
dition to using current survey data, general experiences of the EU pharmacovigilance network
will be used to develop guidance on best practice and will be written to suggest how this should
best be approached through recommendations and examples. .

The best practice guidance will consider recommended minimum features and recommended
best practice for the following:

e Technology, for example, website/content management platforms and specific features
within the site, such as search tools

e Content, including design and presentation
e Managing the website, including processes for maintenance and updating content

e Monitoring effectiveness through evaluation and feedback from users.

1.6 Context and scope of report

The report of the results of the audit of safety communication practices in participating member
states is aimed to provide a basis for further work within WP6 and to provide information for the
entire project. It may be of interest to produce a shorter version for publication at a later stage.

Responses are not attributed directly to those member states who responded to the survey to
preserve confidentiality of member states who responded to the SCOPE WP6.4 survey. However,
it should be noted that much of the information may be derived from the public websites/web-
portals of member states directly.

1.6.1 Main goal

This report aims to summarise the results of the SCOPE survey answered by member states
about web-portals for medicine safety information and direct next steps and recommendations.

1.6.2 Objectives

Results from the survey have been used to identify the range of practice across EU member
states, and to direct next steps and recommendations for delivery of guidance on national pro-
vision of web-portals. This is to support member states in meeting the requirements set out in
EU pharmacovigilance legislation, as well as to provide suggestions for member states who wish
to further improve their web-portals.
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1.6.3 Challenges

There are challenges posed by the potential for varying interpretations of questions and termi-
nology, e.g. the definition of ‘web-portal’. The generalisability of results and comparison of re-
sponses between member states could be impacted by differences in interpretation. For recom-
mendations themselves, there will always be the potential for challenges in national applicability
within the wide range of contexts, stakeholders and factors obtaining in different member states.
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2 Methodology

2.1 Tools and survey method

A questionnaire of 29 questions was developed and hosted online via Survey Monkey. The ques-
tions were drafted then reviewed by SCOPE WP6 active partners. The final survey was agreed
following a pilot. A printable version of the electronic survey is included in Annex 1.

A link to the questionnaire was sent via email to a selected contact list of respondents represent-
ing different European member states. Reminders were sent, via email, to ensure that as many
respondents as possible completed the questionnaire.

The survey was launched on 3™ July 2014. Two reminder emails were issued in August and Sep-
tember. The original deadline of 12" September 2014 was extended to allow for the collection of
responses from additional member states, following a further set of personalised reminder emails
to those who had not yet submitted a response. The survey was closed on 3™ October 2014.

2.2 Setting and participants

Officially there were 27 respondents, however, only 25 were counted in this report as two re-
spondents completed the survey only up to the second question. Furthermore, some official fig-
ures from Survey Monkey’s ‘Survey Summary’ Excel document provide incorrect response rates:
at times respondents who did not select an option, but did answer the question in the free-text
section, are not included in the response count.

As the way that questions are presented and phrased impacts upon how respondents answer,
all survey questions have been excerpted below exactly as they appeared.

2.3 Data analysis (quantitative and qualitative)

The questionnaire used a combination of multiple choice questions (both single and multiple
questions allowed), drop-down menus, textboxes, and rating questions.

Free-text comments have been reviewed, to identify key words or topics, and grouped together
in order to identify themes and trends to inform the conclusions and recommendations.
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3 Findings/Results

3.1 Limitations

The key problem, which must be highlighted from the outset, is that despite the definition pro-
vided in the introduction there remained confusion over the definition of a ‘web-portal’. This va-
riety of interpretations of the definition of a web-portal can be seen in some responses given by
respondents, as well as in the responses that specifically describe this confusion.

Q1-Q6: Introductory questions on NCA web-portals Q
Summary points

o All member states provide information son a website, but there is a lack of clarity
over the definition of a web-portal.

o For some member states’ information relating to pharmacovigilance is spread across more
than one web-portal.

o The approach to organising information varies, including using audience or theme-based
structures.

o Some member states were in the process of introducing changes, or were planning to do so
in the near future.

For Question 1, ‘Does your agency have a website?’, all 25 respondents answered ‘Yes’ and
provided the website URL.

Question 2 asked MSs whether they had a web-portal in place presenting information stated in
the PV legislation, and received a response from all 25 respondents. Roughly one-sixth of re-
spondents (4) indicated that their web-portal contains all the information relating to pharmacovig-
ilance that is outlined in the legislation. Over half of the respondents (13) stated that some of the
information outlined in the legislation appears on their web-portal, and the remainder indicated
that some of the information appears on the NCA website.

10
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Yes we have a web-portal
which provides all this
information

Partially, our web-portal
hosts some of the
information

Partially, we don't have a
web-portal, but some of the
information stated in the
legislation is included in our
agency website

Q2: Do you have a web-portal containing information on medicines
as stated in the legislation?

Web-portal is a separate
area or sub-page of an
existing website

Web-portal is just
information provided in
multiple locations/pages
on the existing website

. Other

Qa3: If you do not have form of web-portal, please select the
most appropriate description

Responses to Q3 illustrated the confusion regarding the definition and use of the term ‘web-
portal’ in the survey. For example, one out of the seven respondents who selected option 1, that
the web-portal is a separate area or sub-page of an existing website, had indicated in Q2 that
they do not have a web-portal. Of the 14 respondents who selected option 2 (web-portal is mul-
tiple pages on existing website), eight had indicated in Q2 that they do have a web-portal, and
five had indicated that they do not have a web-portal. It should be noted that these inconsisten-
cies may also be due to the phrasing of the question, which may be interpreted to as asking for
respondents’ views on what a web-portal, in general, should consist of, or as asking respondents
to indicate what the web-portal for their specific NCA consists of.

11
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This lack of clarity can also be seen in the free-text responses for those who selected ‘Other’.

Question 3 was skipped by one respondent. This respondent had indicated in Q2 that their or-
ganisation does have a web-portal and that it provides all information as stated in the legislation.

Further elaboration was provided in responses to Question 4, which asked respondents to de-
scribe their web-portal in free-text. Three respondents skipped this question, and two respond-
ents wrote ‘N/A’. The remaining 20 respondents described their web-portals in varying detail.
Note also that features of the web-portals are the focus of Q9 and Q10.

Most of the 20 respondents mentioned the following features:

e Database or register of authorised drugs

e List of drugs under additional monitoring, or a link to the EMA website

e ADR form for patient and/or HCP reporting

e Administrative information on drugs, such as active substance, MAH, authorisation date
e PILs/SmPCs

e PARs

e DHPCs.

Some of the 20 respondents mentioned that the web-portal also contained the following:
e A search engine for the drugs database or web-portal in general

e The availability of RMPs or RMP summaries

¢ Information on the importance of ADR reporting, and how to report an ADR

* ADR statistics and data

e Information on MRPs and DCPs

e Warnings and other drug safety updates, including press releases

e Pharmacovigilance legislation.

That the same key words repeatedly came up in many of the responses suggests that there is
general consensus on what information web-portals should contain. How this information is pre-
sented, and to whom, appears to be a more complex question. Responses suggest that ap-
proaches to presenting information are varied. Four respondents explicitly mentioned that infor-
mation relating to pharmacovigilance is spread across more than one web-portal. These re-
spondents mentioned that different websites are used either to present different types of
information (legislation on one website, SmPCs on another, and PILs on another, as one exam-
ple); or to present information to different target groups (for example, one website aimed at HCPs,
MAHSs, and distributors, another website aimed at the pubilic).

12
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Within singular web-portals, approaches of presenting the information also appear to be varied.
One new website switched from an audience to a theme-based structure for navigation. Con-
versely, two respondents wrote that information is presented primarily according to audience
(HCP, Industry, Patient, etc.).

From free-text comments received, member states may benefit from guidance about how to
present information most effectively. How member states present information on their web-por-
tals is closely tied to who the primary target audience is, and whether or not the member state
thinks that information aimed at one type of audience should be adjusted for another type of
audience. These themes are addressed more fully in later survey questions.

Three respondents also indicated that their web-portal was either in the process of introducing
changes, or was planning to do so in the near future. Planned changes mentioned by these
respondents include:

Inclusion of RMP summaries

Inclusion, or increased visibility, of DHPCs

Inclusion of, or additional, educational material

Inclusion of PARs
Question 5 received 23 responses; two respondents skipped.

Twenty respondents said that their web-portal is part of their NCA website. No other option was
selected by a respondent, but the remaining three respondents each added comments in ‘Other’.
Two of these respondents stated that they do not have a web-portal. The other reiterated that a
separate web-portal does not exist, and that information appears on their NCA website. If one
includes this free-text response in the data for the first option (‘Part of NCA’), the results can be
shown in the table below as bracketed figures.

Answer Options Response %| Response Count

1. Part of NCA website 87 (91) 20 (21)
2. Part of Ministry website 0 0

3. A complete separate website 0] 0

4. Other (describe) 13 (9) 3(2)

Answered question 23
Skipped question 2

Q5: Is your web-portal...

Question 6, asking for the web-portal URL received 22 responses; three respondents skipped it.
A further three out of the 22 respondents did not provide a URL, but instead added comments
denoting that they do not have a web-portal.

13
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The provision of respondents’ web-portal URLs may be useful for the potential next step of anal-
ysis, which could be to manually look at the web-portals to record anything noteworthy.

Q7-Q8: Languages
Summary points
-

o Member states present information in their national language(s), with many also
providing information in English.

Question 7 and Question 8 each received 24 responses out of a possible 25. The 24 responses
to these questions, showing primary and secondary/alternative languages offered by each mem-
ber state, are presented in the table below.

14
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MS MS
Count Count
Language 4@@ Q7 Q8
Bulgarian Bulgarian 1 —
Croatian Croatian 1 1
Czech Czech 1 R
Danish Danish 1 —
Dutch Dutch 2 —_—
English English 3 21(22)
Estonian Estonian 1 ——
Finnish Finnish 1 —
French i: French 1 1
German German
Greek Greek 1
Hungarian Hungarian 1
Irish Irish —_— 1
Italian Italian 1 —
Latvian Latvian 1 —_—
Lithuanian Lithuanian 1 —
Maltese Maltese —— 1
Norwegian Norwegian 1 —
Polish Polish
Portuguese Portuguese 1 ———
Romanian Romanian 1 —
Slovak H Slovak 1 —_—
Slovene Slovene 1 —_—
Spanish Spanish 1 —_—
Swedish :&; I Swedish 1 1

.Primary language .Seoondarylaltemative language(s)

15
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Q9-Q11: Information — Content Q
Summary points AN"TS

o There a significant diversity in the pharmacovigilance information provided on websites/web-
portals, the majority of which is hosted directly on NCA websites/portals.

o Access to SmPCs, PILs, urgent safety announcements and press releases/media announce-
ments were provided by all member states.

e The types of information that respondents indicated were least likely to be provided, either
on the NCA’s website, web-portal, and/or external website were post-authorisation studies,
publications/bulletins for patients and RMP summaries.

e Only a proportion of member states have any links to information on the EMA website.

o Member states most frequently update safety information (e.g. SmPC, PIL, PAR, urgent safety
announcements), but the majority of responses showed that most information is updated at
a frequency less than monthly, or was not applicable.

¢ Information is most frequently provided as html/webpage and pdf documents.

Question 9 received responses from all 25 respondents. The question asked for both what infor-
mation is included, and where it is published. Respondents were instructed to select as many
options as applicable, so one member state may appear in more than one category for each
information type. The large amount of resulting data is presented in the table below, which shows
response counts per type of information and per location.

Due to the length of the original options, answer options in the table have been abbreviated.

16
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SmPCs (11 9 21)

PlLs (11 9 20)

PARs for licensing procedure (5 4 9)

PARs for licensing procedure with post (7 4 4)
Medicines - additional monitoring (19 5 8)
How to report ADRs for patients (1 5 23)

How to report ADRs for HCPs (0 5 23)

How to report and transmit ADRs for industry (0 4 23)
Web-based ADR reporting forms (3 4 19)
Printed ADR reporting forms (2 5 20)

RMP summaries (2 2 6)

Educational materials (1 5 10)

Regular publication for HCPs (1 4 15)
Regular publication for patients (1 1 5)
DHPCs (0 5 21)

Urgent safety announcements (3 7 24)
Non-urgent safety announcements (2 5 19)
Info/link to PRAC (7 3 15)

Info/link to CHMP (4 0 8)

Info/link to CMDh (4 0 7)

Info/link to info on EMA website (8 3 18)
Press releases (0 6 24)

Updates from national safety Comittee (0 4 11)

PASINMS (1 0 4)

T 1T r T T T 17T 17T 17 17T T 1T 1T T 171
0 2 4 6 8 10 12 14 16 18 20 22 24 26 28 30 32 34 36 38 40 42 44

Cumulative response count

. Link to information on external webpage . On NCA web-portal . On NCA website

Q8: What information do you provide on your website (one Member State may appear in more than one category for each information type)
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As the chart above shows, the data is spread across answer options rather than across
MS/respondent; consequently, it may be useful to further describe the data according to MS.
More in-depth analysis and comparison of responses across MSs may be required at a later
stage.

All 25 respondents indicated that they provide the following, either on the NCA website, web-
portal or via an external webpage:

e SmPCs

e PILs

e Urgent safety announcements

e and press releases/media announcements.

On the provision of SmPCs, 24 out of 25 respondents stated that the information is provided
on the NCA website and/or web-portal, and 10 of these respondents stated that SmPCs are
also provided via an external website. One respondent stated that SmPCs are provided only via
a link on an external website (i.e. not on the NCA website and/or web-portal).

On the provision of PILs, 2 out of 25 respondents indicated that PILs are provided only via a link
on an external website. All respondents stated that urgent safety announcements are provided
on the NCA website and/or web-portal, and all respondents indicated the same for media an-
nouncements/press releases.

Information on how to report ADRs for patients, HCPs, and industry (three separate options)
was the second modal response, with 24 respondents selecting each of these options. None of
the 25 respondents indicated that they did not provide this information for any of the stakeholder
groups — i.e. all 25 respondents indicated that they provided this information for at least one out
of the three stakeholder groups. 23 out of 25 respondents selected all three options, indicating
that they provided information on how to report ADRs for patients, HCPs, and industry. Further,
all respondents who stated that they provided information to a particular stakeholder group indi-
cated that it did so via either the website or the web-portal. A few respondents indicated that
the information was also provided via an external website, but none of the respondents indicated
this without also selecting the website and/or web-portal options.

The types of information that respondents indicated were least likely to be provided, either on
the NCA website, web-portal, and/or external website, are as follows:

e Post-authorisation studies in the respective MS (5 responses)
e Aregular publication/bulletin for patients (6 responses)
e RMP summaries (9 responses)

e Information/link to CMDh agendas/minutes/recommendations/conclusions/communications
(9 responses).

18
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Twenty-four respondents answered Question 10 about the format of information and frequency
of updates. As the response count for the two parts of the question differs for some options, the
results have to be displayed separately. Note that ‘Not Applicable’ counts have been included in
the graphs, in light grey, to ensure that total response count per option is displayed. As can be
seen from the graphs, while Q10 had responses from 24 respondents, many respondents
skipped some parts of the question (i.e. they did not select ‘Not Applicable’). For example, only
13 respondents selected an option (including ‘Not Applicable’) when asked how frequently ‘Post-
Authorisation Studies in your Member State’ are updated.

As a large number of responses for both parts of Q10 was ‘Other’, and no free-text option was
offered for respondents, it may be useful to further investigate these responses. It may also
be useful in the future to look at how MSs responded across the different options.

19
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SmPCs(6 5 2 10 0)
PlLs(7 4 2 9 1)
PARs for licensing procedure (5 1 0 5 7)

PARs for licensing procedure with post(4 0 0 3 9)

Medicines - additional monitoring (2

How to report ADRs for patients (0

How to report ADRs for HCPs (0

How to report and transmit ADRs for industry (0
Web-based ADR reporting forms (0

Printed ADR reporting forms (0

RMP summaries (2

Educational materials (0 0 0 9 8)

Regular publication for HCPs (1 0 6 9 3)
Regular publication for patients (0 0 1 3 11)
DHPCs(3 1 0 14 3)

Urgent safety announcements (5 0 0 16 1)
Non-urgent safety announcements (4 1 0 14 2)
Infollink to PRAC (0 0 8 4 7)

Info/link to CHMP (0 0 5 3 6)

Info/linkto CMDh (0 0 4 3 7)
Info/link to info on EMA website (0 1 1 12 3)
Pressreleases (5 0 0 16 1)

Updates from national safety Comittee (0 0 2 7 8)

PASInMS(0 0 0 3 10)

0
0
0
0
0
0

0

7 0 10)

0 20 0)
0 20 0)
0 21 0)
017 1)

0 16 3)

03 1)

Response count

Wpaiy [ weekly  [monthly [l Other frequency

Q10, Part 1: How frequently is information updated?

Not applicable
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SmPCs (0 18

PlLs (0 17

PARs for licensing procedure (2 8

PARs for licensing procedure with post (2 5
Medicines - additional monitoring (8 3

How to report ADRs for patients (17 1

How to report ADRs for HCPs (17 1

How to report and transmit ADRs for industry (16 3
Web-based ADR reporting forms (14 1
Printed ADR reporting forms (2 11

RMP summaries (0 4

Educational materials (2 5

Regular publication for HCPs (4 13
Regular publication for patients (0 3
DHPCs (1 17

Urgent safety announcements (15 4
Non-urgent safety announcements (12 4
Infoflink to PRAC (8 1

Infoflink to CHMP (5 1

Info/link to CMDh (5 1

Info/link to info on EMA website (12 1
Press releases (13 5

Updates from national safety Comittee (6 3

PASInMS (2 0

0 2 4 6 8 10 12 14 16

Response count
M htmliwebpage . PDF document . Other . Not applicable

Q10, Part II: In which format is information provided?
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For the first part of Q10, ‘Other’ was the most frequent response. Such a high count for ‘Other’
suggests that either the options offered were inadequate for the question (MSs might update
items of information on a fortnightly or annual basis, for example); or that few MSs have a set
schedule/routine for updating website information (MSs might instead update information on an
ad-hoc or as-needed basis). Without further clarification, this is not possible to ascertain from
the question alone.

When ‘Other’ and ‘Not Applicable’, the two most commonly selected responses for Q10 Part |,
are discounted, the most commonly selected option was ‘Daily’. The option with the fewest
counts was ‘Weekly’. For the second part of Q10, ‘html/web-page’ was the modal response,
closely followed by ‘PDF document’.

All 25 respondents answered Question 11. Respondents were able to select more than one op-
tion per type of information. Across all six types of information asked about in the question, the
most commonly selected option was ‘Information provided on national web-portal’. RMP
summaries and PARs had the highest count for ‘Do Nothing’.

DHPCs E
Pmms#%—
under...
RMP
Summaries

PARs/
(e)PARs

PiLs ?
sw%?

| T i | | |
0 5 10 15 20 25

Response count

. Do nothing -Link to other web-site . Link to CMDh website (Mutual Recognition/De-centralised)

. Link to EMA website (Centralised) Information provided on national web-site/portal

Q11: For products licensed by these different routes, please indicate what and how
you provide information on your website

As the graph above shows, most respondents selected ‘Link to EMA website’, as well as ‘Infor-
mation provided on national web-portal’ for SmPCs and PILs. Nineteen respondents indicated
that SmPCs appear both on the NCA web-portal and as links to the EMA website.
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One respondent selected ‘Do Nothing’ for every category apart from SmPCs and PILs, the high-
est count for ‘Do Nothing’ from a single MS. As a category, ‘RMP summaries’ had the highest
number of ‘Do Nothing’ counts (9 respondents), and the fewest counts for ‘Information provided
on national web-portal’.

Q12-Q15: Information: Presentation
Summary points Q
b ==
o About a third of member states have national guidelines on the presentation of in-
formation.

¢ Nearly two-thirds of member states have a separate section for healthcare professionals and
patients.

o The majority of member states provide information for patients with some adaption, such as
simpler language, layout, use of national languages or provision of questions and answers;
three member states aim to use simple language regardless of audience, and some do noth-
ing.

o There is some correlation between answers, suggesting that there is a link between having

national/local guidelines on how website information should be presented and adapting in-
formation provided to patients, compared with that provided to HCPs.

* Most respondents indicated that they group information by topic/theme.

All 25 respondents answered Question 12, with 11 selecting ‘Yes’ and 14 selecting ‘No’.

Q12: Do you have national/local guidelines on how information must be presented?

Of the 11 who responded ‘Yes’, all 11 provided further details in the free-text section of the
question. Most free-text responses mentioned or alluded to the existence and use of agency-
wide SOPs.
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The two questions following Q12 attempted to gauge to what extent, and how, information is
tailored to patients and HCPs. Question 13 received responses from all 25 respondents. Fifteen
indicated that they have different sections for HCPs and patients, while 10 respondents indicated
that they do not.

Q13: Do you have different sections on the website for healthcare
professionals and patients?

Question 14 invited respondents to provide descriptive free-text answers on how they present
information differently to two key stakeholders, patients and HCPs. Twenty-four respondents
provided an answer to this question, some of whom wrote detailed descriptions. One respondent
skipped the question.

For the purposes of presenting the information more concisely, the free-text answers can be
roughly categorised as follows:
1. Yes (14 MSs) — Respondents mentioned one or a combination of the following:
— clearer, simpler language for information targeted to patients; specialist terms explained
— clearer layout for patients
— separate news pieces are written for each target group
— inclusion of more PV information for HCPs, such as marketing authorisation status
— addition of Q&A pieces to help patients understand the topic/piece

— use of native language for patients, as opposed to English for HCPs.
2. No, but ADR reporting forms for patients use simpler language: (3 MSs)
3. No, but website aims to use simple language regardless of target group: (3 MSs)

4. No: (4 MSs)

24





SCOPE Work Package 6 — Survey Report @ SCOPE

. Yes

. No, except from
ADR forms

No, website uses
simple language
for all groups

-No

Q14: Do you adapt or change the information provided for patients
compared to that provided for HCPs?

There appears to be little correlation between answers for Q13 and Q14, suggesting that having
separate sections for patients and HCPs does not make an NCA more or less likely to tailor
information on its website to patients and HCPs. For example, one respondent noted that while
there are separate website sections for patients and HCPs, information is not adapted for these
target groups. This suggests that some websites that have separate sections for patients and
HCPs do so for ease of user navigation, rather than to clarify the information provided.

There is, however, some correlation between answers for Q12 and Q14, suggesting that there
is a link between having national/local guidelines on how website information should be pre-
sented, and adapting information provided to patients compared with that provided to HCPs.

e 11 respondents answered ‘Yes’ to Q12, indicating that they have guidelines on how to pre-
sent website information. Roughly 73% (8 respondents) of these 11 stated in Q14 that their
website actively tailors information for patients and HCPs.

» All 3 respondents who indicated in Q14 that information on the website is written to be suit-
able for all groups (i.e. no active tailoring; blue option in Q14 pie chart) indicated in Q12 that
they do not have guidelines on how to present website information.

e Of the 10 respondents who, in Q14, indicated in any way that they do not tailor information
(green, blue, orange options of Q14 pie chart), 70% (7 respondents) had stated in Q12 that
they do not have presentation guidelines.
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Question 15 asked respondents if information is grouped on their website, offering four options.
All 25 respondents answered this question.

16 —

56%

14 —

12 __|

10

12%

Yes, by target Yes, by Yes, by Yes, other No grouping of
audience therapeutic | topic/theme information (other
area or class or than the web-portal
medicines structure)

Q15: Do you group information on your website?

Most respondents (14) indicated that they group information by topic/theme. One respondent
selected ‘by therapeutic area of class of medicines’.

There appears to be little link between how NCAs group information on their website, and
whether or not they have guidelines regarding how to present website information. The key pat-
tern that does emerge, however, is that there may be a link between NCAs not grouping infor-
mation and NCAs not having presentation guidelines: all three respondents who indicated in
Q15 that information is not grouped had also indicated in Q12 that they do not have presentation
guidelines. However, without more data, it is not possible to infer this with confidence.
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Q16-Q19: Target audience
Summary points
\ =

e Overall, respondents indicated that their websites are most relevant for industry,
followed by healthcare professionals, less relevant for patients and least for media/press.

e The prioritisation of the audience depends on the issue/topic or on the specific target group
(e.g. HCPs would be the priority target group for information around prescribing).

e Respondents referred to processes that are involved in prioritising, including reference to
strategies, audience research, site traffic, and methods of communication.

e Other factors considered when prioritising included urgency, therapeutic area and social im-
pact.

e Respondents’ digital strategies were generally focused on plans to design or adapt webpages
for mobile phones, on active participation in social media, and the use of agency-wide com-
munications strategies.

e Most respondents to the survey have undertaken some sort of research into website target
groups in the form of questionnaires. The most commonly stated purpose of research was to
identify user needs and habits and assess how effective/trusted the agency was in communi-
cating and identifying unmet needs.

All 25 respondents answered Question 16. The option which received the most counts for ‘5’
(extremely relevant) was Industry; Media/Press received the fewest counts for ‘5’. The results
are displayed below in descending order of ‘5’ counts.

Q16: How relevant do you think the website content is for the following au-
diences? (On a scale of 1 (‘not relevant’) to 5 (‘extremely relevant’)) Q

Answer Options 1 2 3 4 5
Industry 1 0 1 7 15
Healthcare professionals 1 1 4 6 12
Patients/public 1 4 6 5 8
Media/press 0 1 9 6 7

27





SCOPE Work Package 6 — Survey Report O SCOPE

Four respondents rated the relevance of information offered on their website as ‘5’ (extremely
relevant) for all four options.

It is likely that one respondent misread the question and thought the scale was from 5 (lowest) to
1 (highest) having selected ‘1’ for HCPs, ‘2’ for patients, ‘1’ for industry, and ‘N/A’ for media. This
was the only respondent who selected ‘1’ for more than one audience group, and the mean of
its selections is by far the lowest of all responses (see below table). Further, in the next question
(Q17), it states that the priority target group is HCPs, which again suggests that the ‘1’ given to
HCPs in Q16 should have been a ‘5’. However, as this can only be speculated without further
validation, the data for Q16 for the purposes of this analysis has been left as reported.

What the figures from Q16 can tell us about websites depends on how the question is inter-
preted. As the question effectively asked respondents to rate the information on their own web-
site, the figures could be seen as a measure of the confidence of each respondent in the infor-
mation provided on their own website. Alternatively, Q16 data may hint at which target groups
are seen as the priority for websites (Q17 deals more explicitly with this). Responses to Q16 could
also indicate which target groups respondents feel are less adequately provided for on their web-
site, either intentionally (not seen as a priority target group) or inadvertently.

If one looks at some basic descriptive statistics for responses given per target group, across all
respondents, it is possible to deduce which target groups respondents overall feel are most or
least adequately provided for on their website. This is shown in the table below. Overall, respond-
ents voted their websites as most relevant for industry, and least relevant for patients.

Industry 4.46 5.0
Healthcare professionals 413 4.5
Media/press 3.83 4.0
Patients/public 3.63 4.0

Question 17 asked respondents to describe in free-text how they prioritise the target audience.
The phrasing of the question may be considered ambiguous: it is unclear if respondents were
being asked to describe the process that leads to prioritisation, the factors that are considered,
or simply to name which target groups are prioritised. This ambiguity is reflected in the responses.

Twenty-two respondents answered this question, three skipped it, and three respondents wrote
‘No prioritisation’ or ‘No’. Of the remaining 19 respondents who provided a descriptive answer,
their responses are summarised below. Note that some responses have been included in more
than one category due to the nature of the response.
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e Two respondents stated only that prioritisation depends on the issue/topic.

e Ten respondents referred to specific target groups in their responses (e.g. HCPs, industry):

— Seven of these respondents explicitly indicated that they prioritise some target groups
over others, with HCPs named as the first priority by six respondents, whilst one
stated that industry is the first priority

— One respondent stated that the three main target groups — HCPs, patients, and industry
— are prioritised equally, apart from when specific information needs to be prioritised
according to target group

— One stated only that information is categorised according to target group

— One stated that they have three different websites, with separate sites for HCPs, in-
dustry, and patients.

e Six respondents referred to the processes that are involved, either in finding out which tar-
get groups to prioritise, or in communicating to those prioritised groups:

— Three respondents stated that agency-wide stakeholder reviews, audience research,
and corporate communications strategies inform who is prioritised for website infor-
mation

— Three respondents focused on how important information is communicated, either by
providing certain target groups with additional information (e.g. a daily bulletin for HCPs)
or by ensuring that key information reaches the right audience (e.g. by placing it on the
landing page of the website).

e Finally, two respondents referred to factors that are considered when deciding who infor-
mation should be targeted to, such as urgency, therapeutic area, and social impact.

Some further points of interest can be taken from the responses. One respondent noted that site
traffic also informs their prioritisation process, stating that part of the reason why industry and
pharmacies are the top two priority target groups is because “they are the ones that account for
most of the traffic on the site”. It was pointed out that the reason why doctors, dentists, and
nurses are low down on the priority list is because they are virtually absent as users of the web-
site, and that these groups have other sources of information to use. Another respondent echoed
this, explaining that its priority group of HCPs is focused on pharmacists, as they visit the website
most often.

Importantly, one respondent states that, before it can include patients and the public as a key
target group for its website, it needs to “perform a big campaign, otherwise patients would not
be informed on the possibility to visit NCA website”. This may suggest that some member states
are hesitant about making patients a key target group of their website due to concern or
doubts over whether patients will know that the resource exists. This then leads to questions
over how websites are promoted and branded. However, more research is needed before in-
ferences can be made based on this single response.
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The first half of Question 18 received 24 responses, 10 of which were ‘Yes’, and 14 of which
were ‘No’. The one respondent who skipped the first half of the question explained in the free-
text section that they were not clear what was meant by ‘digital strategy’.

Q18: Do you have a ‘digital strategy’ for your presence on the internet,
social media, and mobile platforms?

Twelve free-text responses were received. All ten respondents who answered ‘Yes’ and two
respondents who answered ‘No’ in the first half of the question went on to provide comments in

the free-text section. Key themes which emerge from the responses include:

Designing or adapting webpages for mobile phones (responsive web design)

Active participation in at least one social media forum, the most commonly identified being
Twitter (Facebook and YouTube were also identified)

Use of agency-wide communications strategies

Several respondents stated that digital strategies were being developed, either for social
media presence or for mobile phone use.

One response was particularly detailed, and its key points can be summarised:

Strategy is based on user surveys
Key changes to a new website include:
An improved search function

Changing from target-group navigation to theme-based navigation (based on requests from
users)

Use of simple language.

Mobile platforms are under discussion and development, including a mobile app for the
pharmaceuticals database and a mobile version of the website

User surveys had not provided any new knowledge on specific need or expectations from
users with regard to social media.

() scopE
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Question 19, which enquired whether member states had performed research on target groups,
was answered by all 25 respondents, and responses indicate that most represented in the survey
have undertaken some research into website target groups. Seventeen respondents (68%) an-
swered ‘Yes’, and eight (32%) answered ‘No’.

Q19: Have you performed any survey or research on target groups

Sixteen of the “Yes’ respondents described their research, in varying detail, in the free-text sec-
tion of the question. Fifteen out of the 16 respondents made direct reference to the use of ques-
tionnaires or polls. Some respondents provided further detail on the methods used and the
application of the research.

Summary of the free-text responses to Q19 Q

The free-text responses offer a rich insight into the often extensive research con-

ducted into target groups. Research is often in the form of questionnaires, but a few
respondents mentioned other types of qualitative research, such as interviews, focus groups,
and workshops. Most respondents stated that their research was aimed at patients and the
public, with many also including HCPs and sectors of the pharmaceutical industry. The most
commonly stated purpose of research was to identify user needs and habits and assess how
effective/trusted the agency was in communicating to stated target groups. Research has gen-
erally been used by agencies to identify unmet needs, and to develop communication strat-
egies and/or changes.

Considering that many member states have already undertaken extensive research into users of
their web-portals, it may be useful to the aims of WP6.4 to ask respondents for the summaries
and key findings of their research.
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Q20: Accessible formats
Summary points

-—

o The most common alternative methods used by member states to provide infor-
mation was video media and telephone calls.

¢ Audio and mobile phone/tablet app were least often used.

All 25 respondents answered Question 20. Respondents were able to choose more than one
option. ‘Video’ was the modal response (11 counts), with ‘Phone calls to discuss’ a close sec-
ond (10 counts). Audio and mobile phone/tablet app were selected the fewest times (5 counts
each). One third (8 respondents) stated that their website does not provide information in any
accessible format. Seventeen respondents selected at least one of the positive options.

12—

Large Print| Phone calls App for | | Other ‘ Non/not |
to discuss mobile || (please applicable
phone/tablet  specify)

Q20: Do you provide information in the following accessible
formats on the website?

Of the 17 respondents who selected a positive option, most (11) selected more than one option.
The responses, per respondent, are presented in the table below. The median number of positive
options selected is 2.
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Audio App for mobile phone/tablet
DK
EE
ES Audio App for mobile phone/tablet
&
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Audio App for mobile phone/tablet
Audio
App for mobile phone/tablet
Midlo App for mobile phone/tablet

Free-text responses in the ‘Other’ section of Q20 mainly offered clarification of the answers given.

Q21-Q23: Raising awareness of safety information Q
Summary points

e Email was the most commonly used method for raising awareness of safety infor-
mation, often used in conjunction with social media and RSS feeds.

e Most respondents have a national mailing list of users who have subscribed to receive email
alerts, with very limited use of commercial databases alongside these national lists.

Question 21 was answered by all 25 respondents, although one respondent did not select an
option, instead writing in the free-text ‘Other’ section (this is why summary data for this question
gives a response count of 24).
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Q21: How do you raise awareness of safety information published on your website?

‘Emails’ was selected the most number of times (19). No respondent selected ‘Podcasts’. Re-
sponses suggest that email alerts are often used in conjunction with social media and RSS
feeds: only four respondents who chose ‘Emails’ did not also choose ‘Social media’ and/or ‘RSS
feeds’; and ten respondents selected all three. The ‘Other’ responses mentioned methods and
tools not offered in the question.

Twenty respondents answered Question 22, with most respondents (13, or 65%) indicating that
their mailing list is made up of users who subscribe to receive email alerts. Over half of the re-
spondents who answered this question indicated that they maintain their own database for email
alerts. Only three respondents indicated that they use a commercial database, but no respondent
indicated that they use only a commercial database (i.e. another option was also selected).
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Maintain own | |Use a commercial Users sign up
database ' database/provider | /subscribe to
receive e-mail alerts

Q22: If you send email alerts, how do you access a list of email addresses?

Two respondents who added information in the ‘Other’ section provided useful information for
the purposes of this survey: information is sent out to Health Journalists or to pharmacists and
GPs via professional organisations

Question 23 received responses by 22 respondents. All three respondents who skipped Q23
had also skipped or written ‘N/A’ for Q22. Respondents could select more than one option. Eight
respondents indicated that they aim to contact all five target groups in email alerts. A further two
respondents indicated that they aim to contact all target groups apart from patients/public.

Answer Options Response Count

Pharmacists 16
Patients/public 10
Other (please specify) 14
Nurses 11
General Practitioners 14
Doctors 14
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Many respondents wrote in the ‘Other’ free-text section, either clarifying their selections or
providing information not offered in the question options. One, for example, stated that while it
does not usually send emails, it does so in exceptional circumstances.

One of the respondents who had selected all five target groups in this question added that it also
sends email alerts to health agencies and the Ministry of Health.

Another wrote that its online alerting system allows subscribers to tailor their own email alerts
by selecting the stakeholder group they belong to, as well as their areas of interest, and this was
the only respondent to state that it offered this option to subscribers.

Q24-Q28: Administration and management of website/website content Q

Summary points

o Search facilities are widely provided on websites/portals, with many respondents
also having manual and automatic indexing of content.

¢ Responsibilities for loading information varies between respondents, but appears to be a joint
or shared operation between the PV team and the communication team.

* 80% of respondents indicated that they have a quality control/approval process.

o The majority of respondents indicated that they monitor website visits alongside more active
forms of usage and feedback monitoring.

¢ Nearly three quarters of respondents indicated future development plans in the next 12/24
months.
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Question 24 was answered by 24 respondents. One respondent skipped the question, and one
respondent did not select an option, but wrote in the free-text ‘Other’ section that a keyword
search is “possible only on the individual page”. Every one of the remaining 23 respondents who
did answer and select an option selected ‘Search facility’. Sixteen respondents chose ‘Search
facility’ as well as at least one option out of ‘Automatic indexing’ and ‘Manual indexing’

25
20-

15+

Search facility | Automatic Manual indexing
indexing of f content/keyword
content/keywords

Q24: Does your website have the following features?

Question 25 was answered by all 25 respondents. Respondents could select more than one
answer. The modal response, with 16 counts, was ‘PV team/experts’, but ‘Web team’ and ‘Com-
munication team’ both came close second, with 15 counts each. One respondent selected all
five options, while one respondent selected none of the options, but wrote in the ‘Other’ free-
text section: “IT Specialist”.
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Other: IT specialist (1)

Pharmacovigillance
team/experts (16)

Communication unit (15)

Staff with experience/expertise
in writing for the
web/risk communications (7)

Web team (15)

Administrative staff (3)

Q25: Who is responsible for loading the PV/safety communication
information to the website?

All three respondents who selected ‘Administrative staff’, the option with the lowest count, also
selected ‘Communication unit’, suggesting that the administrative staff responsible for upload-
ing PV information are part of the communication unit.

Eleven out of the fifteen respondents (73%) who selected ‘Communication unit’ also selected
‘Pharmacovigilance team/experts’. This suggests that, for many represented in this question-
naire, uploading PV information to the web-portal/website is a joint or shared operation between
the PV team and the communication team.

Twelve of the 16 respondents (three-quarters) who selected ‘Pharmacovigilance team/experts’
also selected at least one other option, suggesting again that the uploading of PV information
is often supported by staff who specialise in communicative, web, or administrative aspects of
the agency. One respondent who selected ‘PV team/experts’ clarified in the free-text section that
the uploading of PV information was carried out by the Head of Post-Authorisation Safety.
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All 25 respondents answered Question 26, with one respondent selecting neither ‘Yes’ nor ‘No’,
but adding a descriptive response in the free-text section. The free-text response suggests that
they do have a quality control process in place, and has therefore been included in the ‘Yes’
count for the purposes of data analysis.

Q26: Do you have a quality control and approval process for managing content?

Twenty respondents (80%) indicated that they do have a quality control/approval process
for managing web content.

In the free-text section, sixteen respondents described the processes involved in varying detail.
Many respondents mentioned SOPs/guidelines and/or the involvement of the communications
team.

There appears to be some correlation between having a web team upload information (Q25)
and not having an approval process (Q26). All five respondents who answered ‘No’ to Q26
had also indicated in Q25 that the web team is responsible for uploading PV safety, and three of
these five respondents had indicated in Q25 that only the web team is responsible for uploading
information. Conversely, only two respondents who had selected ‘Pharmacovigilance team/ex-
perts’ in Q25 went on to select ‘No’ in Q26 (these two respondents had also selected ‘web team’
in Q25), and only one respondent who selected ‘Communication team’ in Q25 went on to select
‘No’ in Q26 (this respondent had also selected ‘web team’ in Q25).

Interestingly some correlation can be found across other questions, too, although without a
larger sample or further investigation, patterns found in this questionnaire cannot be highlighted
with certainty and no causal relationships can be deduced. Some interesting observations, how-
ever, can be drawn.
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For example:

All five respondents who said in Q26 that there was no quality control or approval process
for managing web content had said in Q12 that they do not have national/local guidelines
on how information must be presented

Four out of the five ‘No’ respondents to Q26 had said in Q13 that their website does not have
different sections for HCPs and patients

Four out of the five ‘No’ respondents to Q26 had stated in Q18 that they do not have a digital
strategy

Four out of the five ‘No’ respondents to Q26 had stated in Q20 that their website does not
provide information in any accessible formats

All eleven respondents who answered to Q12 that they have national/local guidelines on
how web information should be presented also stated in Q26 that they have a quality control
and approval process for managing content.

All 25 respondents answered Question 27. Respondents were able to select more than one op-
tion. The majority of respondents (84 %) indicated that they monitor website visits. Monitoring
website visits appears to be the most basic type of monitoring: not only is this option the modal
response, but only two respondents out of the 23 who selected a positive response (i.e. not ‘N/A’)
had not selected ‘Monitoring website visits’. Five respondents who selected ‘Monitoring website
visits’ did not select at least one other option. Therefore, it seems that most member states mon-
itor website visits alongside more active forms of usage and feedback monitoring.

Twelve respondents indicated that, as well as monitoring website visits, they also use quali-
tative feedback from users. Seven respondents selected all three options.

() scopE
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Not applicable (2)

Formal evaluation of users
usage and feedback (9)

Qualitative feedback from
users (14)

Monitoring website visits (21)

Q27: Do you monitor usage and feedback from your website?

Nine respondents provided more detail in the free-text section of the question. Many of the re-
sponses mentioned themes and tools similar to those mentioned in Q19 (‘Have you performed
any survey or research on target groups?’), such as annual formal reviews, user questionnaires,

and Google Analytics.
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All 25 respondents answered Question 28. Almost three quarters (18 respondents) selected
‘Yes’.

Q28: Do you have any future plans/developments in the next 12/14 months?

All 18 ‘Yes’ respondents provided further details in the free-text section. Many of the details
provided had already been either alluded to or described in previous answers, such as work on
mobile versions of websites using responsive design, investigating the use of a mobile app and/or
social media, adding material (such as educational material), and improving the layout of the
website.

Q29: Any further information Q
Question 29, the final question of this questionnaire, invited respondents to provide any N4
further information that they wished to. Of the nine respondents who wrote something in
response, five wrote ‘No’ or ‘N/A’. A further respondent highlighted the inherent weakness of this
questionnaire, echoing concerns at the start of the questionnaire.
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4 Summary and discussion of the results

A response rate of 25 responses from a possible 27 active SCOPE partner member states is
considered to be excellent and may be considered to show that they are keen to obtain more
information and guidance about provision of information through web-portals. The diversity in
information provided, maturity of systems and strategies indicates that recommendations and
guidance could be a useful and welcome output for use nationally.

4.1 Introductory questions on web-portals

It is understood from these results that all member states who responded provide pharmacovig-
ilance information on a website of some sort. However, it is clear there is a lack of clarity over the
definition of a web-portal and how/whether this differs from a website, and it may be considered
that they would benefit from a clear definition.

Member states consider they have a specific web-portal for pharmacovigilance information, or
that this information is included in the wider agency website. For some member states, infor-
mation relating to pharmacovigilance is spread across more than one web-portal, the example
provided being sites targeting different audiences.

The approaches used by member states to organise information on web-portals/websites varies.
Some use the audience as the basis to provide this, with others using theme-based structures,
such as therapeutic area.

Many member states are in the process of introducing changes, or are planning to do so in the
near future. It is recognised that RMP summaries and PARs in particular are not currently pro-
vided by all MSs, and that this may be related to the ongoing establishment of a mature system
for the EU.

4.2 Languages

As may be expected, information is provided in the national language(s), with almost all providing
information additionally in English

4.3 Information: Content

There is a significant diversity in the pharmacovigilance information provided on websites/web-
portals. The lack of clarity over the definition of a web-portal is likely to have affected the results
showing where this information is hosted, but it can be concluded that the majority is directly on
websites/portals.

Access to SmPCs, PILs, urgent safety announcements and press releases/media announce-
ments were provided by all responding member states on their own website or via external sites.
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The types of information that respondents indicated were least likely to be provided, either on
the website, web-portal, and/or external website were: post-authorisation studies, publica-
tions/bulletins for patients, RMP summaries and links to information/link to CMDh documenta-
tion.

Only a limited proportion of member states have any links to information on the EMA website,
although it was not clear if this is an intentional omission or that not all had yet introduced such
links. Recommendation and guidance may be of particular value in this area for member states
who do wish to add linkages in the future.

Member states most frequently update safety information including SmPCs, PILs, PARs, and
urgent safety announcements, but the majority of responses showed that most information is
updated at on an ‘other frequency’, suggesting that this was less than monthly, or was not ap-
plicable.

Information is most frequently provided as html/webpage and pdf documents — SmPC, PILs,
PARs and DHPCs most commonly being provided as pdfs, as may be expected, with guidance
on ADR reporting and other content commonly provided as html.

4.4 Information: Presentation

About a third of member states have national guidelines on the presentation of information, with
free-text responses indicating that these guidelines are usually Standard Operating Procedures.

Nearly two-thirds of member states have separate sections for healthcare professionals and pa-
tients. The majority of member states provide information for patients with some adaptions ap-
plied, such as use of simpler language, layout, use of native languages or provision of questions
and answers. A small number of member states explained that they aim to use simple language
regardless of audience, whilst some do nothing to adapt information.

There may be considered to be some correlation between answers suggesting that there is a link
between having national/local guidelines on how website information should be presented, and
whether information provided to patients is actively adapted, compared with that provided to
HCPs.

Most member states responding indicated that information content on their website was grouped
by topic/theme, although there was also mention of therapeutic area or class of medicines, and
target audience.

4.5 Target audience

Overall, most respondents considered their websites as relevant or extremely relevant for indus-
try. Healthcare professionals also featured highly on the relevance scale, although to a slightly
lesser extent.
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Responses regarding relevance for patients and the public are spread more evenly across the
range of scores and may be considered the lowest relevance overall, although a peak is still seen
at ‘extremely relevant’.

The content was also considered relevant for the media/press, although this was most frequently
reported around the middle of the scale, with the fewest responses for ‘extremely relevant’ out
of all the categories.

Prioritisation of the target audience appears to depend on the issue/topic or the specific target
groups considered. Member states referred to processes that are involved in prioritising, includ-
ing reference to strategies, audience research, site traffic, and methods of communication.

Member state digital strategies were generally focused on plans to design or adapt webpages
for mobile phones, active participation in social media, and on the use of agency-wide commu-
nications strategies.

Most member states represented in the survey have undertaken some research into website tar-
get groups, often in the form of questionnaires. The most commonly stated purpose of research
was to identify user needs and habits, to assess how effective/trusted the agency was in com-
municating and to identify unmet needs.

4.6 Accessible formats

Most member states provided at least one of the accessible format options listed, with video
being the most common alternative method member states use to provide information, closely
followed by telephone calls. Audio and mobile phone/tablet app were least often used.

It is not clear from the results how decision are made about which formats to use, with the results
spread relatively evenly between the different format options provided.

4.7 Raising awareness of safety information

Email was the most commonly used method for raising awareness of safety information, and is
often used in conjunction with social media and RSS feeds, which also featured highly in the
responses.

Most respondents have a national mailing list of users who have subscribed to receive email
alerts, with very limited use of commercial databases alongside these national lists.

Most respondents used at least one of the listed methods — with only one response indicating no
methods were used to raise awareness of safety information. Some examples of systems used
in member states were significantly more complex than others, for example allowing users to
tailor email alerts to specific topic areas.
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4.8 Administration and management of website/website con-
tent

Questions about the functionality of member state websites/portals show that search facilities
are widely provided. Many also have manual and automatic indexing of content.

The responses about responsibilities for uploading information to web-portals shows more varied
results, but it most commonly appears that uploading content is a joint or shared operation be-
tween the PV team and the communication or administrative team.

Many respondents mentioned SOPs/guidelines and/or the involvement of the communications
team, with most member states confirming that there was a quality control/approval process in
place.

There appears to be correlation between responses for member states that have a web-team to
upload information and member states not having an approval process. These same member
states do not have either different sections for HCPs and patients or a digital strategy, which may
reflect less mature risk communications systems or web-portals.

The majority of respondents indicated that they monitor website visits, as the most basic measure
of website use, alongside more active forms of usage and feedback monitoring.

As indicated under the first section, nearly three-quarters of respondents indicated future devel-
opment plans in the next 12/24 months, which shows there may be value in recommendations
and guidance with regard to this topic.
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5 Conclusions and next steps

As previously noted, it is considered that there was a good response rate to the surveys sent out.
Responses show a significant diversity in the situations and practices of different member states.
The lack of clarity and understanding with regard to the definition of a web-portal is considered
to illustrate the value of providing guidance and sharing examples of practice and experience
between member states. This may facilitate developments in member states aiming to update
and improve their web-portals for pharmacovigilance.

Following the information collected from the survey, a number of additional steps will be used to
collect some specific additional information from member states to help identify good practice
and specific examples to illustrate these:

1.

Manually review a sample of websites. This will involve a combination of ‘use cases’ to sim-
ulate the experience of individuals seeking specific types of information, alongside a qualita-
tive review of aspects of the site, including: design, organisations, presentation, and naviga-
tion. The websites will be assessed in their primary language where possible, rather than
relying solely on the English versions.

Request and review documentation, where member states are willing to share these, to iden-
tify good practice. This will focus mainly on high-level documentation, rather than Standard
Operating Procedures — for example, strategies covering communication, risk communica-
tion, digital platforms, quality audit, and any guidelines currently used.

Investigate user-friendliness and user feedback through obtaining summaries of user re-
search undertaken nationally.

Following identification of recommendations and best practices, guidance will be developed,
illustrated with examples, which will then be used to support future training or a workshop
delivered by WP6.

() scopE
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6 Recommendations/best practices

The guidance and recommendations will use examples of practice in member states to illustrate
the diverse approaches used nationally. The specific topics of interest identified in the survey,
which will be taken forward for in order to develop recommendations, are listed below under key
headings:

6.1 Structuring information

How to tailor information for specific audiences — e.g. public, industry, healthcare professionals
— with examples of good practice. This includes grouping information, e.g. by product, disease
area, etc.

6.2 Making information accessible

How to make it easy to find information, linking to other sources of information including the
EMA, making information accessible regardless of tools/systems, e.g. “open-linked data”, use of
publicity and feedback to raise awareness, access from mobile devices, again all illustrated with
examples of good practice.

6.3 Monitoring usage/feedback

Obtaining user evaluation and feedback and using this to inform and enhance web-portals.
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